I C & I

A=Y HhaOTJF, BEZ2 NNy I R— - YUv—XR vy E— BOSDBEMIR (IR /A—YH42 D5 TY,

. N—=YhBEOTERE

N—yHhao5N. STREH SEE R w5
¥ iR 000Y00K2690 19914 5H 8z =k BREFEWNET
1B 1@ hR 000Y00K2691 19964 1H 13 BREFEWNET
B 1@ R 000Y00K2692 1999411 H 2072 = BHFEWNET
EER (&R 000Y00K2693 20024£128 20f5 %
3. EEifizX
SECTION sCEE B R M/ # SEER
(A) 138 BO8 G (EIN : ¥'—>) 00501~ 91/ 1~
. (B) 13 BOS Y (AN : 1 TO—) 00504 ~ 91/ 2~
(C) ## BO8 EX (BxMFx < i@4}) 02660~ 93/10~
(D) ¥# BO8 AY (Rk) 03629~ 95/ T~
I(xTooy) (A) 13 3TN66A- (E) UB 24995~ 90/10~

4 BNR—=UHhE0T7%, BHEERGEEZRLEETENTEHYFEEA. 1 SXA MI—EERIELI-LDZFERL
THEYEY, X, YUoI—HRIOBRKIZILY., Tvov—MESS] 2ZFEATEL, TROELRZFERAL
BEIND ERPBIRLGEDREERYEFTDTITERE LS,

PREFACE

1. This Parts Catalog carries the parts of Super-mini backhoe, Yanmar Scoppy B0S.

2. Parts catalog history

Parts catalog NO. Published Remarks
1st edition 000Y00K2690 May., 1991 Disuse old edition
1st revised 000Y00K2691 Jan., 1996 Disuse old edition
2nd revised 000Y00K2692 Nov., 1999 Disuse old edition
last edition 000Y00K2693 Dec., 2002
3. Model name

SEGTION Column Model name M/# Manufactured

(A BO8 G (GREEN) 00501~ 91/ 1~

I (Vehicle) (B) BOS Y (YELLOW) 00504~ 91/ 2~

() BO8 EX (EXPORT) 02660~ 93/10~

(D) BO8 AY (EUROPE) 03629~ 95/ 7~

II (Engine) (A 3TN66A- (E) UB 24995~ 90/10~

4. Your understanding is asking that this parts catalog is not a technical data manual setting
forth as servicing procedures, This parts catalog is using simplified illustration.
Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar products.
Be careful not to use the simple parts available in the market, otherwise their use in
repairing causes such as an early breakage, for instance.

YO0K269323-0212 B08



2 HXR

% 3 Yov—o0—-51Ny k-
% * BOS8
EE R L1% | A2 Rk
K- ¥ 3TN66L—UB
2w s SHABIRET ¢ — 0
+ W o x B £ R mm 2820
wWoOox B 2 8 mm 780
& W %X B £ 35 mm 1320
Nry bEE (1R%E) m’ 0.022 (|HJISFERR 0.02)
Ny biE (%) mm 350
& K # OH &®R & mm 1550 (1650 : 7'L — R{EHEF)
Mg x # 8 & & mm 2770
B XK ¥ > 7 F & mm 1980
K B & KX #E H F & mm 2750
7RXIPRLERFR]  m 1040 (780 : BT — L A1 > JH)
T — L 224> T A & #50 + /90
RKEH A KTy b) kN (kgf) 11.8 (1200) (IHJISZER 9.8 (1000))
g | E 7 .3 -4 km./h 2.0
= R 13 71 B 30
i i £ |kPa (kgf/cm®) 22.6(0.23) 25.5(0.26)
B # ' (5 £ ) mm 180
17: 8 X 5 & mm 780180
L | # + B| 0.025
K L7 ] 2 kg 780 890
Ny U -HBKXEE 46B24L (NS60-L) 12V - 36Ah (5BFfEIRAE)




SPECIFICATIONS

Name YANMAR CRAWLER BACKHOE
Model BOS8
Model 3TN66L—UB
Engine
Type Vertical 3-cylinder waten-cooed diesel
Transport length mm 2820
Dimensions Transport width mm 780
Transport height mm 1320
Std. bucket capacity m’ 0.022
Std. bucket width (Outside) mm 350
Max. digging depth mm 1550 (1650 : Blade)
Max. cutting depth mm 2770
Max. dump height mm 1980
Max. reach at ground level mm 2750
Min. swing radius mm 1040 (780 Boom swing)
Boom swing angle degree Left 50 - Right 90
Max. digging force (Bucket) kN (kgf) 11.8 (1200)
Travel speed km./h 2.0
Gradability degree 30
Average ground pressure kPa (kgf/cm?) 22.6 (0.23)
Track shoe width mm 180
Width X height mm 780X180
Blade
Capacity m® 0.025
Machine mass kg 780

Battery

46B24L (NS60-L) /12V. 36Ah




Y00K2693

Il

ApERE
VEHICLE PAINTED COLOR

]

= 3
2 2
1
ERPR i:j:_ @E_ﬁ Painted Color %ﬁ?
P ription WANEES Munsel No. ot
Yov—-Fya-IJ1L— YANMAR Charcoal Gray n
@D |I= N2.0 N2.0
= | Yo —F4—TIY—-> YANMAR Deep Green 82
6.36BG 2.11/1.76 6.36BG 2.11/1.76
@ Yov—0—AL— YANMAR Warm Gray 73
7Y5.3/0.8 7Y5.3/0.8
YUOR—=IASIIRITY—=> YANMAR Emerald Green 76
1BG6. 4/8.5 1BG6. 4/8.5
R e /A B YANMAR Mint Green 85
1BG7/8 1BG7/8
Yoe—HI25 40— YANMAR Saffron Yellow 70
1.0Y7.5/11 1.0Y7.5/11
GE1) IBZEEE £S5 M/#00501~M/#01374
(Notel) PREVIQUS COLOR Effective Machine No.
G¥2) hZEEE EhiEEEE M/$01375~
(Note2) NEW COLOR Effective Machine No.
(E3) |IHE&EA RhES M/#00501~M/#01830
(Note3) PREVIQUS COLOR Effective Machine No.
GE4) FEER Rt ] M/#01831~
(Noted) NEW COLOR Effective Machine No.

GF1)
(Natel)
GE2)
(Note2)

GE3)
(Noted)
GE4)
(Noted)

B08



Y00K2693

o 2rmaES
PAINT PART NO.

ERPR FEE EEIEPRES  (Paint Part No.)
Part Paint Color 16L25 (16L Can) | 4LZE(4L Can) | 27° b-(SPRAY)
Yoe—Fvra-IVJL— _ _ e GE1)
@ YANMAR Charcoal Gray 981101-09516 | 977620-40710 | 977620-30371 (Note1)
YoRv—F4=TTV=> J i ‘| G¥2)
YANMAR Deep Green 981101-09517 | 97762040820 | 977620-30N31 (Note2)
Yov—0—-LTL— I 3
@ YANMAR Warm Gray TOR-90450003
YUR—IASIVRT )= —at7eal o - GE3)
YANMAR Emerald Green 933110-91764 977620-30761 (Note3)
Yo=Y =2 3 3 a GE4)
@ YANMAR Mint Green 981101-09700 | 97762040850 | 977620-30851 (Noted)
Yox—475 40— - Semamin 620-
YANMAR Saffron Yellow 933110-91603 977620-30381
3 [ FERRODEERE
COLOR OF MAIN PARTS
?:fﬁ: %ﬁ?ﬂ!ulor F/5EPR Main Parts
Yox—Fya—-IJL— GE1
YANMAR Charcoal Gray ETTIV-hER driving frame part (Note1)
@D - TV-F blade .
YoRvR—F4—=TIY=-> byha- track shoe GE2)
YANMAR Deep Green (Note2)
$RVESR, N Fyb operation part, bucket
@ Yov—o—-LoL— 17 A8Y engine related
YANMAR Warm Gray PREY, VY -N fuel tank,reserver
g [E] IV -hEf turning frame part
YOR=IASIETY) =2
YANMAR Emerald Green G£3)
@ YoRv— 80— =L il operation machine part (Note3d)
YANMAR Mint Green & 7Ayb bonnet G¥4)
Yov—4I75 40— (Noted)
YANMAR Saffron Yellow
GE |RZE=E SEHES B M/#00501~M/#01374
(Notel) PREVIOUS COLOR Effective Machine No.
(G¥2) KRG ERHESH M/$01375~
(Note2) NEW COLOR Effective Machine No.
G¥3) IHE&EE o M/#00501~M/#01830
(Note3) PREVIOUS COLOR Effective Machine No.
G¥4) MERE RS M/$01831~
(Noted) NEW COLOR Effective Machine No.

BO8



YOOK2693 .TH P
WIRING DIAGRAM
N N n
A A A
n N n
R's & &>
o . o [~ 3 AY—HAAL9F
iz s ' Te STARTER §.¥.
Na N N LS
A2 AS A2 Dg
S A o ] A=
+S nE NE
o A AN
a Ih +
_~.§ Jhé ]'h%
o hm — | e =P
2 =
X os
k=
|
(6 : Green (#&) ]
B : Black (M) =0
R : Red (%) 3 "|<
L : Blue (%) i
¥ : Wwhite (B) uz
Y : Yellow (XK)
Or : Orange (&)
Lg : Light-green (R#&)
Br : Brown (3F{)
Sb : Sky blue(=Z=) g
] 8 A =TT AAYTF
g " WATER TENP S.W.
TH—
BUZZER i
Jo—-757
L9 5—pe GROW PLUG
R—YR4YF oY
o s -
AANT LYY 24 YF
OIL PRESSURE S.W.
RY
g Ly 3
HORN v —b%’
=957
WORK LAMP drxL—%
RB | GENERATOR
3
A —9FE—%
STARTER MOROR
= = -4‘ NALER
010 [0 I % N BATTERY
2 A
% l 3=
= 'S nS
R% E'N E=52 L: KE A
| W A thEZ | Mo
[ =2 N D§

BO8



Y0O0K2693

RER (1) =« oo oo« TFTRG
PICTURESQUE INDEX(1) = = - MAIN PARTS

& X« b Fig 28

—b & K
T & BONNET

82iR Fig 1~3

LABEL

TR Fig 4~6

SAFETY LABEL

IR Fig7 >

TOOL SEA
|usEm Fig 17~21
CONTROL EQUIPHENT

Ay ko= T Fig 40~45
CONTROL VALVE

7€ Fig 9
ACCELERATOR

RRE & HSRE Fieg.8
SUC.PIPE & EXH.PIPE
T2k Figll

ENGINE MOUNT

STUIT—4 & ¥k Fig 1l
RADIATOR & MOUNT

PRENY 0 & PRENA T Fig. 12
FUEL TANK & FLEL LINE

/Xy 7 1) Fig. 13

BATTERY

WEAR T & HlEF Fig 29
HYD. OIL PUNP 8 JOINT

A ol Th
TN
7—AIs & X« bPU Y Fig 59 | N
ARM & BUCKET LINK \\\
- — %
F—is & T—=LT37 > bk Fig 58 =l 2 _._.lJl REAR
BOOM & BOOM BRACKET RIGHT /
WES Fig 141 S 4 3@’( n
ELECTRIC Fmr ."‘““\ )
b N
7—ALi Y ¥ Fig 3 N/
AR CYLINOR ‘*-Q:_/
Al A Z
= .
/
/ °
° /% i
7 ¥F e -
ey ) ig 30 N =3
BOOM CYLINER  ~ ol
— ‘/ \
Q o ’ /
2 D |
P %
N y LEFT
; FETE—4 Fig 36
A = ; ElinG W
7<%« b Fig 60,61 b5 w P 7 L—A4 Fig 22~25
BUCKET » TRACK FRAME
- TR Scrten o e
Xy b Y VY Fi
o b eed Fio %2 FRONT 24~V 342 b Fig 39
SWIVEL JOINT
XA Y ¥ Fig 33 -
J—Lhi— & 4 /3K Fig 27
SWING CYLINDER T 3
JL—F Fig 62 -
#E7 L—A Fig 26
BLNE TURNING FRAME
BNE ggz’%—-yyy Fig 57

a—3,74F
et

]
&

& Z#o0-—5 Fig 15,16
CRAWLER

BO8



YO0K2693 B (2) o o o o o o «HEFBR

PICTURESQUE INDEX(2) « + < HYDRAULIC SECTION

WElE—#% Fig 37
TURNING MOTOR

3 bO—J LT Fig 40~45
CONTROL VALVE

AR Fig 16
YD Ol PIPING

~56

7—ALU 2% Fig 31
INDER

p3
SWING

CYLINDER
Tu—F U 2% Fig 34
BLADE CYLINDER

4270 % Fig 33 FRONT

HY . Fig 38
™

AXNa4 b Fig 39
IVEL JOINT

BO8



Y00K2693

“EX (3)
PICTURESQUE INDEX(3) - -

....... IEEE']
* FIGURE

1/6

stk (JP)
Fie. | LABEL(UP)

TR (EX)
Fig. 9 SAFETY LABEL(EX)

7o)
Fig. g ACCELERATOR

£24R (EX)
Fig. £  LABEL (EX)

RLEHR (AY)
Fig. ﬁ SAFETY LABEL (AY)

4y D S
Fig. 10 Encine wount

R (AY)
Fig. 3 LABEL(AY)

SUOT—% & XU b
Fig. 1 ] RADIATOR & MOUNT

RE2ERP)
Fig. 4 SAFETY LABEL (JP)

EE ==
=1

—— N -

.

C g NG

o ,_i !ﬂ

REE & HRE
Fig.8 SUC.PIPE & EXH.PIPE

By o & BENRAT
Fie. | 2 FUEL TANK & FUEL LINE

B08



YOO0K2693

f£B&x® (3) ==+« - - -IEB7
PICTURESQUE INDEX(3) - - - FIGURE 2/6
NyTU BRREE A L AN) B (PT0)
Fig. | 3 BATTERY Fig. 1 T CONTROL EQUIPMENT Fig. 2 | CONTROL EQUIPMENT (P.T.0.)

(LINK STAND & STOPPER)

TER
Fig. | 4ELECTRIC PART

AR (150
Fig. 1 8 CONTROL EQUIPMENT
(OPERATION)

rSvoT7L—A
(=R

TRACK FRAME

(FIX LEG SPEC.)

SNEER GEfT L M) rSyo7L—A
Fig. 1 QC{JNTRUL EQUIPMENT Fig. 23 (braAtis)
(DRIVE & SWING) TRACK FRAME

(LOTUS ROOT SPEC.)

O—3, 74 kS
Fie. 10 & »0—35 Wyt
ROLLER, IDLER & CRAWLER
5 (LOTUS ROOT SPEC.)

PR (7 1)
Fig. 20 CONTROL EQUIPMENT (BLADE)

Fig.24

Sy o7 —A

(LFERI MR 1/2)
TRACK FRAME
(WIDEN/SHORTEN VAR |ABLE
LEG SPEC:1/2)

B08



Y0O0K2693

=AX (3)

....... I58 5
PICTURESQUE INDEX(3) - - - FIGURE

3/6

rSwoT7L—A
Fig. 29 GRSAIZEILE:2/2)
TRACK FRAME
(WIDEN/SHORTEN VARIABLE
LEG SPEC:2/2)

BERYT & HgEF
Fig.ngYD.DIL PUMP & JOINT

2L TS
Fig. 33 SHING CYLINDER

WE7L—A
Fig. 20 TURNING FRAME

T—=L) ¥
Fig. 30 B00N CYLINDER

To—Fo U
Fig. A BLADE CYLINDER

Zb—=LDN— &

A
FRAME COVER
& INSTRUMENT PANEL

Fig.27

T—bLUY
Fig. 31 ARM CYLINDER

gy
Fig. 3 O WIDEN/SHORTEN CYLINDER

—h & RKrxy b
Fig. ZBSEAT & BONNET

Ny b)Y
Fig. 3 £ BUCKET CYLINDER

ETE—%
Fig. SBDR]VING MOTOR

BO8



YOOK2693

fEHXR (3) = m e e - IHER
PICTURESQUE INDEX(3) - - - FIGURE 4/6
Fig. 37 Timine worog re 177 TN | e 4577 T T )

CONTROL VALVE
(DRIVING & TURNING)

CONTROL VALVE
(WIDEN/SHORTEN VARIABLE
LEG)

fEhihs >0
Fig. O HYD.0IL TANK

Fig.42

=g = By AV )
(470 & 7 -h)
CONTROL VALVE
(SWING & BOOM)

Fig.46

HIERE (A ~F 4T ~
NA)
HYD.OIL PIPING
(TANK~PUMP~VALVE)

AARNTaA b
Fig. 39 SHIVEL JOINT

Fig.43

i 2 N u By WAV [V

(7-h & N F9b)
CONTROL VALVE

(ARM & BUCKET)

Fig.47

SHERSE (BERIIV-A:
ElE iR
HYD. OIL PIPING (TURNING
FRAME:F1X LEG SPEC.)

= 7 s By WAV Rl
Fig. 40 & 27 % -0
CONTROL VALVE (PUMP PORT)

Fig. 44

P N w B A P
(7 v-+ & PTO)
CONTROL VALVE
(BLADE & P.T.0.)

Fig.48

HEERE (BEEI2V-A:
AR A )
HYD. OIL PIPING (TURNING
FRAME : W | DEN/SHORTEN
VARIABLE LEG SPEC.)

BO8



Y00K2693

EK (3) « =+ 0 o o IHE R
PICTURESQUE INDEX(3) - - - FIGURE "
ric 9o or T g DO PR eIEAD rig ST EAE

BERE ERIA BERE (P10, V-E1/1) 7—h &
Fie. 50 Bewe® | |Fie 94 @7 | |Fie. D8 S—BT 54y b
HYD.OIL PIPING(DRIVING HYD.OIL PIPING(P.T.O., BOOM & BOOM BRACKET

FRAME:FIX LEG SPEC.) FRAME END) (OPTIONAL)

BERE GEFTV-h: SHERLE (P10, 7 —ALUF) F—£4 & "owkUoo
Fig D] v | |Fie. 99 47 30 (1880 | |Fie. DY ARM & BUCKET LINK

HYD. 0IL PIPING(DRIVING HYD. 0IL PIPING (P.T.0. ,

FRAME:LOTUS ROOT SPEC.) BOOM END) (OPT|ONAL)

HERE GETTIV-A: MEBE (PTO, 7' =4IV} ) Ny b
Fig. D2 sz | [Fie. 96 a7 939 @A | |Fie. 60sucker
HYD.OIL PIPING (DRIVING HYD.OIL PIPING(P.T.0.,

FRAME :WIDEN/SHORTEN BOOM END) (OPTIONAL) (NEW)
VARIABLE LEG SPEC.)

B08



Y00K2693

BEAX (3) =+ =0 IEB R
PICTURESQUE INDEX(3) - « - FIGURE 6/6
Ny b (bats)

Fig. 61 BUCKET (LOTUS ROOT SPEC.)

JL—F
Fig. 02 BLADE

B08



1,1,,772157-03100, ,"LABEL SET",1,1,,,,,,:5555555555

1-1,1,,772157-03101, ,"LABEL

SET",1,1,,,,,S,,72149172 ,M/#01727,72149172 ,M/#01727,,,,,,,
1-2,1,,772157-03102, ,""LABEL
SET",1,1,,,,,N,,72164368,M/#03540,72164368 ,M/#03540, ,,,,,,

2,2,,172157-03120, ,"LABEL, OILING",1,1,,,,.555535535553>5

3,2,,172157-03130, ,"LABEL, GREASE"™,1,1,,,,5555535235533>5
4,2,,172157-03150, ,LABEL ,1,1,,,,,,,555555555>5

4-1,2,,172157-03151, ,LABEL,1,1,,,,,N,,72157184 ,M/#05319,72157184 ,M/#05319, ,,,,,,
5,2,,172155-03160, ,"'LABEL, GREASE-SWING",1,1,,,,,55555555355>5
6,2,,172141-03170, ,"LABEL, RESTART",1,1,,,..555555355553

7,2,,172157-03170, ,"LABEL, KEY SWITCH",1,1,,,,,5555553555553

8,2,,172156-03191, ,"LABEL, (A)".,1,1,,,::555553552335>

8-1,2,,172156-03280, ,LABEL,1,1,,,,,S,,72164368,M/#03540,72164368 ,M/#03540, ,,,,,,
9,2,,172519-03290, ,"LABEL, ENG.COVER",1,1,,,,55555555335523

9-1,2,,172519-

04180, ,"LABEL,WARNING",1,1,,,,,S,,72164368,M/#03540,72164368 ,M/#03540,,,,,,,
10,2,,172155-03310, ,"LABEL, OILING",1,1,,,,,555535555535>5

11,2,,172141-03181, ,"LABEL, RESERVER(C)",1,1,,,,5555553555555

11-1,2,,172141-

03182, ,LABEL,1,1,,,,,S,,72164368,M/#03540,72164368 ,M/#03540,,,,,,,
12,2,,172141-03350, ,"LABEL,

QuICk(C)*",1,1,,,,,2,,72149172 ,M/#01727,72149172 ,M/#01727,,,,,,»
13,2,,172137-03780, ,"LABEL, THROTTLE",1,1,,,,,.5555555355>5

14,2,,933112-52400, ,"LABEL, FUEL",1,1,,,,,,.5555555555

14-1,2,,172183-

03250, ,LABEL,1,1,,,,,S,,72164368,M/#03540,72164368,M/#03540,,,,,,,
15,2,,172141-03370, ,""LABEL, PROTECTOR",1,1,,,,5555535555535>»

15-1,2,,172141-

03372, ,LABEL,1,1,,,,,S,,72164368,M/#03540,72164368 ,M/#03540, ,,,,,,

16,2, ,172183-

03280, ,"LABEL,LOCK",1,1,,,,,W,,72183132,M/#02861,72183132,M/#02861,, ,,, ,,
17,2,,172141-

03202, ,"LABEL,CAUTION",1,1,,,,,W,,72164368,M/#03540,72164368 ,M/#03540,,,,,,,
18,2,,172142-

03302, ,"LABEL,CAUTION",1,1,,,,,W,,72164368,M/#03540,72164368 ,M/#03540, ,,,,,,
19,2,,172964-03481, ,LABEL,1,1,,,,,W,,72964011,M/#03540,72964011 ,M/#03540,,,,,,,
20,2,,172164-03500, ,LABEL,1,1,,,,,W,,72164368,M/#03540,72164368 ,M/#03540, ,,,,,,
21,2,,172164-03510, ,LABEL,1,1,,,,,W,,72164368,M/#03540,72164368 ,M/#03540, ,,,,,,
22,2,,172164-03540, ,LABEL,1,1,,,,,W,,72164368,M/#03540,72164368 ,M/#03540,,,,,,,
23,2,,172964-03610, ,"LABEL
Av,1,1,,,,,W,,72164368,M/#03540,72164368 ,M/#03540, ,,,,,,

24,2,,172165-

03661, ,"LABEL ,DANGER",1,1,,,,,W,,72164368 ,M/#03540,72164368 ,M/#03540,,,,,,,
25,2,,172519-04300, ,LABEL,1,1,,,,,W,,72164368,M/#03540,72164368 ,M/#03540,,,,,,,
26A,1,,772157-03110, ,"'LABEL SET 2,GREEN",1,,,,,,W,,*,M/#00501,,,,,,,,,
2e6B,1,,772157-03120, ,""LABEL SET 2,YELLOW",,1,,,,,W,,,,*,M/#00501,,,,,,,
27,2,,172157-03140, ,"LABEL, OPERATION",1,1,,,,,,55555355535
27-1,2,,172157-03450, ,""LABEL,

OPERATION",1,1,,,,,S,,72149172 ,M/#01727,72149172 ,M/#01727,,,,,,,
28A,2,,172157-03200, ,"LABEL, BOBG(R)",1,,,,,.55555555555>

28B,2,,172157-03240, ,"LABEL, STRIPE(R)",.1,,,55>M,5555555555
28B-1,2,,172157-03260, ,"LABEL, BO8Y(R)",.1,..,...5555535555>
29A,2,,172157-03210, ,"LABEL, BO8G(L)",1,,,,..5:5555535555

29B,2,,172157-03250, ,""LABEL, STRIPE(L)",,1,,,,,-M,5555555595
29B-1,2,,172157-03270, ,"LABEL, BO8Y(L)",.1,,,,::.555555555>
30A,2,,172157-03220, ,"LABEL, BOOM(R)",1,,,,.55553355533555

30B,2,,172157-03260, ,""LABEL, BO8Y(R)",.1,,.,.,-M,,,..555,5>
30B-1,2,,172157-03280, ,"'LABEL, BOOM Y(R)",.,1,,.,55533555555225
31A,2,,172157-03230, ,"LABEL, BOOM(L)",1,,,...::5555555555

31B,2,,172157-03270, ,"LABEL, BO8Y(L)",.1,,....M......00555
31B-1,2,,172157-03290, ,"LABEL, BOOM Y(L)",,1,,,5555535233233223
32,2,,172157-03240, ,"LABEL, STRIPE(R)".,1,1,,...55555355555>5



33,2,,172157-03250, ,"LABEL, STRIPE(L)",1,1,,,,555553535235575
34,2,,172137-03300, ,"LABEL, TURNING LOCK",1,1,,,,5352555355535535>»
35,2,,172157-03110, ,"LABEL, SPECIFICATION",1,1,,,,,53,,555555553
35-1,2,,172157-03111, ,""LABEL,

SPECIFICATION",1,1,,,,,N,3,72422137 ,M/#05786,72422137 ,M/#05786, , ,,,,,
36,2,,172157-03460, ,LABEL,1,1,,,,,W,5,72176167 ,M/#03758,72176167 ,M/#03758, ,,,,,»
37,2,,172157-03050, ,LABEL,1,1,,,,,W,5,*,M/#00501,*,M/#00501, ,,,,,,
40,2,,172453-03110, ,"LABEL, SPECIFICATION",1,,,,,5+4553555353523
41,2,,172183-03140, ,""LABEL ,ADJUST CRAWLER"™,1,,,,,,,4:552555355>5

42,2, ,172964-03390, ,"LABEL ,ADJUST",1,,,,55543 5535553555
43,2,,172157-03320, ,""LABEL, OPERATION(C)",1,,,5555 55555533535
43-1,2,,172157-03321, ,LABEL,1,,,,,,S,,72164368,M/#03540,,,,,,,,»

44,2 ,,172157-03310, ,"LABEL, OPERATION",1,,,,,551,,555555535



Rt UNo. 26A1
BHUNo. 2T 544 EBHET.
B UNo. 26B(E
B LN 2T SITEFHET .
26A INC.27~44.

PARTS OF FUEL TANK -

Ok 268 INC. 27~37.
VIEWED FROM(A) ggé
AT 12 »
WIDEN/SHORTEN .i
variBLe LEG seec)|ig 190 'y
PREV10US g
Y 22 1] FERRRAG(T
=—Ff
P 107 4 PUT OF RIGHT
o
b,y B
E)nsRN
(35 44 viewed FROM(E
HhSRIL
VIEWED FROM(A) 10:%3
U —/ N8R H4"Eg
PARTS OF RESERVOIR A
By U8R

(C) szt

DETAILS OFS:!

o]

=

HS BRI
gl?\ﬂED FROM(F)

MA

PR T

B
[N THE OPERATION

NUAL CASE

HhSRIV
v@@wen FroM(D)

B UNo. 1RTX1-1(3
BH UNo. 2 D162 8HET
81 UNo. 1-21%

BHUNo. 252558 HET.
1, 1-1 INC.2~186.
1-2 INC.2~25.

R

L
VIEWED FROM(B)

8
|B#z 11} 18%
beqlous || previous || S STAMPED INTO

Hak, BERENO. FTRIALE
MACHINE SERIAL NO.&
ENGINE SERIAL NO.

THIS LOCATION.

35

18}

40

BRENO. FTRI I
MACHINE SERIAL NO.
IS STAMPED INTO THiS LOCAT{ON.




., 772157-03170, ,"LABEL SET(E",,.1....::2555352535
,»,172157-03200, ,"LABEL, BO8G(R)",,.1,,,,555555555555
,»,172157-03210, ,"LABEL, BO8G(L)",,.1,,,,:55555555555
»»172157-03220, ,"LABEL, BOOM(R)",,.1,,,.55532535335>5
»»172157-03230, ,"LABEL, BOOM(L)",..1,,..55532555355>5
»»172157-03240, ,"LABEL, STRIPE(R)".,,.1.....::555552535
2,,172157-03250, ,"LABEL, STRIPE(L)",,.1,,,::55555532555
8,2,,172137-03300, ,"LABEL, TURNING LOCK",,,1,,,,:4,,5553555555
9,2,,172137-03780, ,""LABEL, THROTTLE",,,1,,,55555553553523
10,2,,172157-03450, ,"LABEL, OPERATION",,,1,,,,55555555355>5
11,2,,172183-03280, ,"LABEL,LOCK", ,,1,,,,,5555555555>
12,2,,172157-03170, ,"LABEL, KEY SWITCH",,,1,,,55555355535555>5
13,2,,933112-52100, ,"LABEL, FUEL™,,.,1,,,,,,5.55555555
13-1,1,,172183-03250, ,LABEL,,,1,,,,N,,,,,,72157195,M/#25906, ,,,,,,1
14,2,,172157-03730, ,LABEL, ,,1,,,,,,5555555555
15,2,,172171-03730, ,LABEL, ,,1
16,2,,172157-03740, ,LABEL, ,,1,,,,,5555555555>5
17,2,,172155-03750, ,LABEL, ,,1,,,,,55555555555

1

1

1,1
2,2
3,2
4,2
5,2
6,2
7

18,2,,172157-03750, ,LABEL, ,,
19,2,,172141-03440, ,LABEL, ,,1,,,,,,5:5555555>
20,2,,172171-03780, ,LABEL, ,,1,,,,,:5555555555
21,2,,172155-03790, ,"LABEL ,RE-FUELING",,,1,,,,,55555535555>5
22,2,,172171-03810, ,LABEL, ,,1,,,,,,5555555555
23,2,,172171-03720, ,LABEL ,,,1,,,.,,.5555555555
24,2,,172171-03400, ,PLATE, ,,1,,,,%,,,,,,72171101,M/#04342, ,,,,
26,1,,172183-03450, ,"'LABEL ,FUEL",,,1,,,,W,3,,,,,72437052 ,M/#05756, , , , ,

27,1, ,22857-300050, ,"SCREW 3X 5",,.,4,,,,W,3,,,,,72437052,M/#05756, , ,,,
28,1,,172157-03720, ,LABEL,,,1,,,,,1,,,,,.55555
29,1,,172157-03620, ,LABEL, , ,1,,,.,2,,,.,:.555>
30,1,,172157-03630, ,LABEL, ,,1,,,,,2,,,,,:5555>

31,1,,172157-03310, , "LABEL, OPERATION",,,1,,,,W,2,,,,,*,M/#00501,,,,,
32,1,,172157-03180, ,"LABEL KIT,E FIX",,,1,,,,W,5,,,,,72437052,M/#05756, ,,,,
33,1,,172157-03190, ,""LABEL KIT,E VARIABLE",,,1,,,,W,6,,,,,72437052,M/#05756, ,,,,



hSRN

8 31 VIEWED FROM(E

B UNa. 1
BHUNo. 25245 8AHET,
1 INC.2~24,

hZ RNV
S;gwen FroM(A)

GL::

DETAILS OFg:E

22
®)n58IL

viewed FRoNGB)

21
1) 5 —/\ER
PARTS OF RESERVOIR A
PRy > U8R :
PARTS OF FUEL TANK ;
ADANGER @JJ?R)I/
Do NOT gperate ,__24 VIEWED FRUM@
S ETE T
IN THE OPERATION
MANUAL CASE
4
32

AYE (FBESCERABRE R+ v b
ENGLISH LABEL KiT FOR AMMANN YANMAR

iR+ v € BEE)

2

B b/ _-‘l

— l: ::’L" \
=t )

~ 9 28
5

13 3
29

1 T

30 =
Bk, HaRENO. $TZIAIE \,5
MACHINE SERIAL NO.& 4

ENGINE SER!AL NO. 2
IS STAMPED INTO
THIS LOCATION.

LABEL KIT,E FIX 19 6 2

172157-03180 20

B H UNo. 320 \

B UNo. 145282 8HET. 26
32 INC.14~28. ; : 27

S

iR+ v b (E, AIED
LABEL KiT,E VARIABLE
172157-03190

B UNo. 33(%

B UNo. 140527429, WESHET.
33 INC.14~27,29,30.

4
il —

HENO. FTRIfE
MACHINE SERIAL NO.
IS STAMPED INTO THIS LOCATION.




., 772157-03190, ,"LABEL SET(AY",,..1l,...55553223535
,,172157-03170, ,"LABEL, KEY SWITCH",,,,1,,,.555553555555
,»,172143-03180, ,LABEL,,,,1,,,,,,555555555

»»172157-03200, ,"LABEL, BO8G(R)",,,,1,,5555225333355
,»,172143-03210, ,LABEL,,,,1,,,,,,,55555555

»»172157-03210, ,"LABEL, BO8G(L)"....1,..:55322353555
2,,172157-03220, ,"LABEL, BOOM(R)",,,.1,,.555555552555
8,2,,172157-03230, ,"LABEL, BOOM(L)",,,,1,,5:55555552555
9,2,,172143-03240, ,LABEL, ,,,1,,,,.5555555555
10,2,,172157-03240, ,"LABEL, STRIPE(R)",,,.1,,,,..555555555
11,2,,172157-03250, ,"LABEL, STRIPE(L)",,.,1,,55555555353535
12,2,,172137-03300, ,"LABEL, TURNING LOCK",,,,1,,,53,,5553555555
13,2,,172157-03450, ,""LABEL, OPERATION",,,,1,,,5555535555535
14,2,,172143-03170, ,LABEL, ,,,1,,,,.,:55555555
15,2,,172183-03280, ,"LABEL,LOCK™, , ,,1,,,,.5555555555

16,2, ,172137-03780, ,"LABEL, THROTTLE",,,.,1,...555553555554
17,2,,933112-52500, ,"LABEL, FUEL",,,,1,,,,.5.55555555
18,2,,172157-03830, ,LABEL, ,,.1,,,,5.55555555>
19,2,,172157-03840, ,LABEL, ,,.,1,,,,.5:55555555
20,2,,172157-03850, ,LABEL ,,,,1,,,,.5555555555
21,2,,172155-03890, ,"LABEL, GREASE SWING™,,,.1,...55555353554
22,2,,172155-03930, ,"LABEL, OIL SUPPLY",,,.,1,,..5555535535523
23,2,,933112-45300, ,"LABEL, DANGER (A)",,,.1,,.55555353522335
24,2,,172171-03420,,"CAUTION PLATE ASSY",,,,1,,,%,,,,,,,,72171102,M/#04378,,,
25,1,,172157-03660, ,LABEL, ,,,1,,,,2,,,,,,.5,5>
26,1,,172157-03650, ,LABEL, ,,,1,,,,2,,,,5,55555
28,1,,172157-03820, ,LABEL, ,,,1,,,,1,,,,,,5,555
29,1,,172157-03310, ,"LABEL, OPERATION",,,,1,,,W,2,,,,,,,72157170,M/#03629, ,,

1,1
2,2
3,2
4,2
5,2
6,2
7



B UNo. 1
BHY UNo. 2 SUEEHET.
1 INC.2~24.

| 18 e Tk
O ns8M E i ,

viewep FROM(C)

OFF:Y 9
VIEWED FRoM(A) [:::jf%%i;;§&
OLEY"
VIEWED FROM(B Y
cé—
22, ﬁ )
| 144t /4
) HF— /38R G“” [ oS 11
PARTS OF RESERVOIR / A s .
S O 5 P e
PARTS OF FUEL TANK 4 e
OFELY — \
Mgk, HERANO. FTRIMIE
\ vieweD FROUD) | wiine seriaL No.& | To O

—seangen ENGINE SERIAL NO.
AHRY 24 'S STAMPED INTO
THIS LOCATION.

IN THE OPERAT!O

BB T
N
MANUAL CASE

HRANO. TRIGTE
MACHINE SERIAL NO.
IS STAMPED INTO THIS LOCATION.




,1,,172141-03182, ,LABEL,1,1,,,,,,,5555555555

,1,,172141-03202, ,""LABEL,CAUTION",1,1,,,,5555535555535>»
,1,,172156-03280, ,LABEL ,1,1,,,,,,,5555555555

1,,172142-03302, ,"LABEL,CAUTION",1,1,,,,,.,5555555355>5
1,,172157-03321, ,LABEL,1,1,,,,,,1,,,,,,:.5.5>
1,,172141-03372,,LABEL,1,1,,,,,.5555555555>

1,,172164-03500, ,LABEL,1,1,,,,,,5555555555>5
1,,172164-03510,,LABEL,1,1,,,,,,5555555555>

9,1,,172164-03540, ,LABEL,1,1,,,,,,.5555555555

10,1,,172164-03610, ,"LABEL A™,1,1,,,,,.M,,,,,,,,,,,
10-1,1,,172964-03610, ,"LABEL A™,1,1,,,,,,5555555555>
11,1,,172165-03661, ,""LABEL ,DANGER™,1,1,,,,,555553555553
12,1,,172519-04180, ,"LABEL ,WARNING" ,1,1,,,,,555535555535>»
13,1,,172519-04300, ,LABEL,1,1,,,,,,5555555555>

14,1,,172964-03480, ,LABEL,1,1,,,,,,5555555555>5

14-1,1,,172964-

03481, ,LABEL,1,1,,,,,N,,72964011,M/#03540,72964011 ,M/#03540,,,,,,,
15,1, ,172964-03390, ,"LABEL ,ADJUST",1,,,,55525555353553
16,1,,172157-03050, ,LABEL,1,1,,,,,W,3,*,M/#00501,*,M/#00501, , ,,,,,

1
2
3
4
5
6
7
8



3

|
Q;

[IN THE OPERATION
MANUAL CASE

16—

TEFRRGTT
\ | PUT OF RIGHT

{

vieweD FRoM(B)

ASRNL .%T
gﬁlDEWED FROM(A) )

B, ()
U@ ;'Jiﬁ.ﬂ/ PLACE
¥ ~ ) A{i\

L HF—/ER 1 —%E%

PARTS OF RESERVOIR 4

—

f SE AT A /
PARTS OF FUEL TANK P

EREH
%AILS OF() @

hSRIL
%ww FroM(D)

8 <

®n3RN
5 VIEweD FROM(E)
13—
AZRI
VQI?WED FROM(F)




,1,,172171-03400, ,PLATE, ,,
,1,,172171-03720, ,LABEL,,,
,1,,172171-03730, ,LABEL,,,
,,172171-03780, ,LABEL, ,,
,,172171-03810, ,LABEL,,,

,172157-03630, ,LABEL, ,,

RPRR R R R

1
2
3
4
5
6



4 5
/A DANGER

—

¢

.
M OANGER

Do NOT operate
a1 bate 13 W1 Hore VTR

KEEP OFF WACHINE Rofertert ——
SWING AREA v e v
T b v oty v AR,

e N
o i e 1o V11 oa b

e Vet teme e

[ﬁ?ﬂ%lﬁ&qﬂ 1
N

IN THE OPERATIO
MANUAL CASE

2~
PARC

oL OLELE:

DETAILS OF(A)  VIEWED FroM(B)




»1,,172143-03170, ,LABEL,,,.1,,,,.,5:5555555
,1,,172143-03210, ,LABEL,,,.,1,,,,.,5:5555555
,1,,172143-03240, ,LABEL,,,.,1,,,,.,555555555
,»,172171-03420, ,""CAUTION PLATE ASSY",,.,.1l,..5555535335235
»»933112-45300, ,"LABEL, DANGER (A)",.,.1,..::25553352535

5172157_036505 sLABEL,ssslsssslsssssssssss

RPRR R R R

1
2
3
4
5
6



1 2

t &Mllntiu

—_—

E

|

IN THE OPERATION
MANUAL CASE /

[Hﬁﬂﬂﬁ&¢\

3

B &
|

HSRI OB
VIEweD FrRoM(C)  ViEwED FRoW(A)

B

'I__——~

/

1) —\Ef
PARTS OF RESERVOIR /|

.8 SR ! :
PARTS OF FUEL TANKA,,—””’//

®H58M
VIEWED FROM(B




1,1,,772157-05100, ,"TOOL ASSY",1,1,1,1,,,,.55355535555>»
1A,1,,772453-05100, ,"'TOOL ASSY*",1,,,,,,W,1,72453005,M/#00501,,,,,,,,>
2,2,,119640-92750, ,"WRENCH, FILTER",1,1,1,1,,,,,555555555>»
3,2,,28110-140170, ,""WRENCH 14X17",1,1
4,2,,28110-170190, ,"WRENCH 17X19",1,1
5,2,,28110-190220, ,""WRENCH 19X22",1,1
6,2,,28110-220240, ,""WRENCH 22X24",1,1
7,2,,933110-09700, ,"HOSE, GREASE",1,1
7-1,2,,933110-09701, ,"HOSE,
GREASE™,1,1,1,1,,,N,,72165483,M/#03540,72165483 ,M/#03540, ,,,,,,
8,2,,933110-09800, ,""GUN 800, GREASE™,1,1,,,,.555553523553
8-1,2,,933110-09801, ,"GUN 800,
GREASE™,1,1,1,1,,,N,,72165483,M/#03540,72165483,M/#03540, ,,,,,,
9,2,,933110-90000, ,"BAG, TOOL",1,1,1,1,,,,,5555555555

10,2,,104200-92350, ,"DRIVER, SCREW",1,1,1,1,,,,,,55555355>
11,2,,28227-271400, ,''BOX WRENCH 27*140",1,,,,,,W,1,72453005,M/#00501,,,,,,, 5
12,2,,28230-120250, ,"" TURNING HANDLE",1,,,,,,W,1,72453005,M/#00501,,,,,,,,,
14,1,,172176-07330, ,"BAG,

MANUAL™,1,1,,,,,W,,72176164,M/#03540,72176164 ,M/#03540,,,,,,,
16,1,,172157-07150, ,'"'BOX CMP,

MANUAL™,1,1,,,,,W,,72156147 ,M/#03540,72156147 ,M/#03540,,,,,,,



B UNo. 1(Z
B4 UNo. 2 D102 8HET.
1 INC. 2~14.

1
A

R UNo. 1AIE
BHUNe. 25122 BHET .
1A INC. 2~12.

1A




,,172157-11380, ,"DUCT, EXHAUST",1,1,1,1,,,,.555555555>»
,»,172157-11400, ,"COVER, EXH. PIPE",1,1,1,1,,,,,555555555>»
,,172157-11450, ,"TUBE, INSULATOR™,1,1,1,1,,,,,55535555535
,»,124701-11911, ,""GASKET, (NON-ASB.)",2,2,2,2,,,:5555532333>5
»»,119230-13510, ,SILENCER,1,1,1,1,,,,,,:.5555555

1,,124664-13580, ,CLAMP,1,1,,,,,,5555555555>5

6-1,1,,172168-

11310, ,CLAMP,1,1,1,1,,,N,,72168235,M/#03179,72168235,M/#03179,,,,,,,
7,1,,22217-080000, ,"'SPRING WASHER 8'",8,8,8,8,.,,.,:555525355>5
8,1,,22217-080000, ,""'SPRING WASHER 8",1,1,1,1,,,,5555555355>5
9,1,,26013-100252, ,""BOLT W/WASHER M10X25",4,4,4,4,,,,5555533352
10,1, ,26106-080552, ,""BOLT M 8X 55 PLATED",1,1,1,1,,,,,555555555>»
11,1,,26116-080122, ,"BOLT M 8X 12 PLATED",1,1,1,1,,,,,555555555>»
12,1,,26366-080002, ,"NUT M 8",1,1,1,1,,,,,,,,,555555
13,1,,26716-080002, ,"NUT M 8",8,8,8,8,,,,,5555555555

14,1, ,172157-11540, ,""HOSE B, AIR CLEANER",1,1,1,1,,,,.,555555555>»
15,1,,172157-11550, ,""HOSE C, AIR CLEANER",1,1,1,1,,,,,555555555>»
16,1, ,172157-11560, ,""SILENCER, INLET",1,1,1,1,,,,,.555555535
17,1,,119230-12210, ,""HOSE,AIR INTAKE",1,1,1,1,,,,,5555555535
18,1,,119230-12520, ,"'CLEANER ASSY, AIR",1,1,1,1,,,,..55555955>
19,2,,121465-12510, ,"ELEMENT, AIR
CLEANER"™,1,1,1,1,,,W,,*,M/#00501,*,M/#00501, ,,,,,,
21,2,,121024-12660, ,"PAN ASSY, busT",1,1,1,1,,,W,M,*,M/#00501,*,M/#00501, ,,,,,,
21-1,2,,119230-12660, ,""PAN ASSY, DUST",1,1,1,1,,,.,.555553255351
22,2,,124064-12680, ,"BOLT, WING",1,1,1,1,,,W,,*,M/#00501,*,M/#00501, ,,,,,,
23,2,,124064-12690, ,WASHER,1,1,1,1,,,W, ,*,M/#00501,* ,M/#00501, ,,,,,,
24,2,,121465-12700, ,RETAINER,1,1,1,1,,,W, ,*,M/#00501,* ,M/#00501, ,,,,,,
25,1,,22217-100000, ,"SPRING WASHER 10",2,2,2,2,,,,5535553533524
26,1,,23000-048000, ,"CLAMP 48",2,2,2,2,,,,55533522255>5

27,1, ,23000-060000, ,"CLAMP 60',3,3,3,3,,,:55555553555>5
28,1,,26116-100202, ,"'BOLT M10X 20 PLATED",4,4.,4.4,,...:.:2553533524
29,1,,26116-100202, ,""BOLT M10X 20 PLATED",1,1,1,1,,,,,,555555554
30,1,,26116-100202, ,"BOLT M10X 20 PLATED",2,2,2,2,,,.:55555555>5
31,1, ,26366-080002, ,"NUT M 8",1,1,1,1,,,,,,55552355>
32,1,,26716-080002, ,"NUT M 8",1,1,1,1,,,,,,555355555>
33,1,,119230-12650, ,""'SUPPORT, AIR CLEANER™,1,1,1,1,,,,,5555553555>5
34,2,,119640-12580, ,"FELT, SUPPORT",2,2,2,2,,,,55535235533>»
35,1,,172158-78250, ,"CLAMP 45" ,1,1,1,1,,,,,,52555255>»
36,1,,22137-100000, ,"WASHER 10,POLISHED",1,1,1,1,,,,,55553555535
37,1,,22217-100000, ,"SPRING WASHER 10",4,4,4,4,,,.:5535522355
38,1,,22217-100000, ,"SPRING WASHER 10",1,1,1,1,,,,,555555355>

1,1
2,1
3,1
4,1
5,1
6






,»,172156-12100, ,"'LEVER W/BUSH ACCEL",1,1,1,1,,,,5555553535555
,,172157-12100, ,"CABLE, ACCEL"™,1,1,1,1,,,,,55535555535
,,172157-12110, ,"BRACKET, ACCEL",1,1,1,1,,,,,,555555555
,,172156-12130, ,""BOSS ASSY, ACCEL™,1,1,1,1,,,,.,:555555555
,,172156-12160, ,""SHAFT, ACCEL™,1,1,1,1,,,,,5555555535
1,,172156-12180, ,""KNOB, ACCEL",1,1,1,1,,,,.5535555555>»
7,1,,172113-12521,,"PIN, CABLE",1,1,1,1,,,,,.,5535555535
7-1,1,,172113-

12522, ,PIN,1,1,1,1,,,N, ,72426072 ,M/#05816,72426072 ,M/#05816,72426072 ,M/#05816,72
426072 ,M/#05816, , ,

8,1,,1C6281-52310, ,"PIN 6,COME-OFF SNAP",2,2,2,2,,,,5553553533>»
9,1, ,1E8060-97210, ,"MARK "Y' ,LEVER GRIP",1,1,1,1,,,,,,5535555535
10,1, ,22137-060000, ,""WASHER 6, POLISHED",2,2,2,2,,,,,5553555535
11,1,,22217-080000, ,"'SPRING WASHER 8",2,2,2,2,,,,:5535555355>5
12,1,,26013-080252, ,""BOLT M 8X 25",1,1,1,1,,,,,555555955>5

13,1, ,26116-080202, ,""BOLT M 8X 20 PLATED",2,2,2,2,,,,5553523533>»
14,1, ,26756-120002, ,""LOCK NUT 12",2,2,2,2,,,,55535235533>»
15,1,,933170-01490, ,""SPRING 12",2,2,2,2,,,,5535553533523

1,1
2,1
3,1
4,1
5,1
6






,,172157-13100, ,""MOUNT F, ENGINE",2,2,2,2,,,,,555352553
,,172157-13110, ,"MOUNT R, ENGINE™,1,1,1,1,,,,,.5535555535
,,172157-13150, ,"PLATE, STOPPER",2,2,2,2,,,,553555353523
,172157-13160, ,""PLATE, STOPPER",1,1,1,1,,,,..55555555>5
,172157-13200, ,""ABSORBER, SHOCK'",4,4,4,4,,,,,.53555355>5
,22217-100000, ,"SPRING WASHER 10",8,8,8,8,,,:,5553555535
,26013-100252, ,""BOLT W/WASHER M10X25",22,22,22,22,,,4,5535553335223
,26716-100002, ,"NUT 10",8,8,8,8,,,,,5555555555

O~NOURWNPE

RPRRPRRRRRR






»»,194208-05310, ,CUSHION,2,2,2,2,,,,,,,,,555555
,,172157-13301, ,""BRACKET, RADIATOR",2,2,2,2,,,,555535335535
,,172122-13310, ,""MOUNT, RADIATOR",4,4,4,4,,,,,3:5535335235
,»,172157-13310, ,""MOUNT(L), RADIATOR™,1,1,1,1,,,,,555555355>
,,172157-13320, ,""SUPPORT, RADIATOR™,1,1,1,1,,,,,555555955>5
»»,172157-13361, ,STAY,1,1,1,1,,,,,5555555555
1,,172157-13381,,HOSE,1,1,,,,,,,555555555>5

-1,1,,172141-14620, ,""HOSE,
UEL",1,1,1,1,,,N,,72146294 ,M/#03009, 72146294 ,M/#03009, ,,,,,,
8,1,,172149-13500, ,HOSE,1,1,,,,,,:555555555>
8-1,1,,172164-14630, ,""HOSE
400,1,1,1,1,,,N,,72146294 ,M/#03009, 72146294 ,M/#03009, ,,,, , »
9,1,,172157-13481, ,DUCT,1,1,1,1,,,,,555555255
10,1,,172512-14700, ,"PIPE D, FUEL",1,1,1,1,,,,..55555555>
11,1,,933171-17780, ,"'SHIM B
T=1.6",2,2,2,2,,,W,,72157185,M/#00501,72157185,M/#00501,72157185 ,M/#00501, 721571
85,M/#00501, ,,

12,1,,121468-44510, ,"'SUB-TANK ASSY",1,1,1,1,,,,,55535555535
14,2,,121450-44531, ,CAP,1,1,1,1,,,,55555355355>5
15,2,,121468-44540, ,""PLUG, SUB-TANK"™,1,1,1,1,,,.,,.555535554
16,2,,124450-44560, ,CLAMP,1,1,1,1,,,,,5555555555
17,2,,121470-44581, ,GASKET ,1,1,1,1,,,,,,5553555553
18,2,,23065-070130, ,"PIPE 7X 130",1,1,1,1,,,,,,555555554
19,1,,121470-44540, ,"LABEL, SUB-TANK",1,1,1,1,,,,.:5553555535
20,1,,119230-44600, ,"NET, WIRE™,1,1,1,1,,,,,.555535555
21,1,,119230-49010, ,"PIPE, WATER",1,1,1,1,,.....555355554
22,1,,119332-49020, ,"PIPE(B), C.W",1,1,1,1,,,,,55355553555>5
23,1,,121450-49110, ,""COCK ASSY, 3-WAY",1,1,1,1,,,,,,5553555554
25,2,,121250-49121, ,PLUG,1,1,1,1,,,,,,,55555555
26,2,,24311-000160, ,"0-RING 1A P-16.0",1,1,1,1,,,,,.53555955>»
27,1,,194440-51620, ,""CLAMP, WIRE HARNESS",1,1,1,1,,.,..,555355554
28,1,,124766-59050, ,"CLAMP 12" ,6,6,6,6,,,,55535555555>»
29,1,,22137-060000, ,"WASHER 6, POLISHED",2,2,2,2,,,,.,3555355235
30,1,,22217-080000, ,"SPRING WASHER 8",4,4.,4,4,,,...532555235>5
31,1,,22217-080000, ,"SPRING WASHER 8',8,8,8,8,,,.:555555955>5
32,1,,22217-080000, ,"SPRING WASHER 8",2,2,2,2,,,.,55535555355>5
33,1,,22217-100000, ,"SPRING WASHER 10",4,4,4,4,,,,,53:55353524
34,1,,23010-038000, ,"CLAMP 38",4,4,4,4,,,.,,.532552255>5
35,1,,26013-060252, ,"BOLT M 6X 25",2,2,2,2,,,.,:55255251>5
36,1,,26013-080352, ,"BOLT M 8X 35",2,2,2,2,,,.,:555552355>5
37,1,,26106-080122, ,"BOLT M 8X 12 PLATED",3,3,3,3,.,.55535555355>5
38,1,,26116-080162, ,"'BOLT 8X16",2,2,2,2,,,5555535335535
39,1,,26116-080162, ,"BOLT 8X16",2,2,2,2,,,,,5355235254

40,1, ,26116-080202, ,""BOLT M 8X 20 PLATED",2,2,2,2,,,.,:.52555255>5
41,1, ,26116-100202, ,""BOLT M10X 20 PLATED",4,4.,4,4,,,.::525522555
42,1, ,26366-080002, ,"NUT M 8",3,3,3,3,,,,,,55555555>
43,1,,26716-080002, ,"NUT M 8",8,8,8,8,,,,,5:55555555

44,1, ,933168-55770, ,""BAND 146",1,1,1,1,,,,,,355535555

45,1, ,26116-080162, ,"BOLT 8X16",1,1,1,1,,,,,55553555535

46,1, ,22217-080000, ,"SPRING WASHER 8",1,1,1,1,,,,,.555535554
47,1,,26716-080002, ,"NUT M 8",1,1,1,1,,,,,555555555>
48,1,,119230-44500, ,RADIATOR,1,1,1,1,,,,,.5535555535
49,2,,119259-44570, ,""CAP,
RADIATOR™,1,1,1,1,,,W,,*,M/#00501,*,M/#00501,*,M/#00501, * ,M/#00501, , ,

1
1
1
1
1
1






,1,,772157-14100, ,"FUEL TANK ASSY",1,1,1,1,,,,.55355535535>5

,2,,172141-14260, ,FLOAT,1,1,1,1,,,,,,,5555555>5

,2,,172137-14280, ,""GAUGE, FUEL OIL",1,1,,,,,555553555535

-1,2,,172137-14281, ,""GAUGE, FUEL

om.-,1,1,,,,,N,,72155167 ,M/#00796,72155167 ,M/#00796, , ,, , ,,
4-2,2,,172137-14282, ,""HOSE, FUEL
GAUGE",1,1,1,1,,,N,,72168223,M/#03009,72168223,M/#03009, ,,,,,,
5,2,,172137-14290, ,PLATE, 1,1, ,,,,,:5555555555

5-1,2,,172137-

14291, ,PLATE,1,1,1,1,,,N,,72155167 ,M/#00796,72155167 ,M/#00796, ,,,,,,
6,2,,172122-14300, ,""CAP, FUEL TANK",1,1,1,1,,.,,.555555555>»
6-1,2,,172122-14301, ,"CAP, FUEL
TANK",1,21,1,1,,,N,,72164417 ,M/#04378,72164417 ,M/#04378,72164417 ,M/#04378,7216441
7,M/#04378, ,,

7,3,,105430-55070, ,GASKET,1,1,1,1,,,,5555555555>

7-1,3,,172122-

14350, ,GASKET,1,1,1,1,,,S,1,72964017 ,M/#04378,72964017 ,M/#04378,72964017 ,M/#0437
8,72964017 ,M/#04378, ,,

8,2,,101504-55101, ,"STRAINER,FUEL INLET",1,1,1,1,,,,,5555555555
8-1,2,,172183-14250, ,"FILTER
(FUEL",1,2,1,1,,,N,,72183182,M/#03903,72183182 ,M/#03903,72183182 ,M/#03903, 721831
82 ,M/#03903, ,,

9,2,,23010-014000, ,"CLAMP 14',2,2,2
10,2, ,23491-140002, ,"'PLUG 14',1,1,1,
11,2,,24311-000160, ,""0O-RING 1A P-16.
12,1,,26013-100252, ,""BOLT W/WASHER M10

13,1, ,1E6299-03000, ,"PIPE, FUEL",2,2,2,2,,,,,,,,,,,,,,5
14,1,,172116-14620, ,"PIPE, FUEL",1,1,1,1,,,,,.555555535
15,1,,172126-16540, ,""CLAMP 10X70",1,1,1,1,,,,.:5553555535

16,1, ,129335-55700, ,"'SEPARATOR, WATER™,1,1,1,1,,,.,:555555955>5
17,2,,104200-55321, ,"VALVE, TAPER",1,1,1,1,,...,255355554

18,2, ,104200-55330, ,""SPRING, TAPER VALVE",1,1,1,1,,,,.,5535555535>»
19,2,,104200-55341, ,""HANDLE, COCK",1,1,1,1,,,,.555555355>5
20,2,,124064-55510, ,"BOWL, FUEL STRAINER"™,1,1,1,1,,,.,...5555555>
21,2,,102103-55520, ,0-RING,1,1,1,1,,,,,,,5,555555
22,2,,110250-55610, ,"RING, RETAINING",1,1,1,1,,,,,555555355>5
23,2,,121257-55720, ,"SPRING, SCREEN",1,1,1,1,,,,,,555555555
24,2,,121257-55731, ,FLOAT,1,1,1,1,,,,,555552355>
26,2,,101720-55750, ,""PLUG 6",2,2,2,2,,,,555555355355
27,2,,104200-55750, ,"SCREW M 4" ,1,1,1,1,,,,,5355532524
28,2,,171081-55910, ,SCREEN,1,1,1,1,,,,,5535555555>»
29,2,,23418-060000, ,"GASKET 6, NYLON",2,2,2,2,,,,,5553525535
30,2,,24311-240100, ,"0-RING 1A P-10A",1,1,1,1,,,,.553555955>5
31,1,,124766-59050, ,"CLAMP 12",6,6,6,6,,,,55535555255>5
32,1,,1A1380-59480, ,"CLAMP A,SM._&DYN.CORD™,2,2,2,2,,,.,555352255>5
33,1,,22137-080000, ,"WASHER 8, POLISHED,1,1,1,1,,,,,5555555525
34,1,,22137-100000, ,"WASHER 10,POLISHED",1,1,1,1,,,,.55355535555>»
35,1,,22217-080000, ,"SPRING WASHER 8",1,1,1,1,,,,.,53555255>
36,1,,26116-080652, ,"BOLT M 8X 65 PLATED",1,1,1,1,,,,..55555955>
37,1,,933168-55770, ,"BAND 146",1,1,1,1,,,,,,52555355>5
38,1,,933110-00301, ,"KEY ASSY",1,1,1,1,,,,,5535555355>5

1
3
4
4

2
11 7339333333339
Ou
1

:],-111111111111111111111
X25"s4s41414111111111111111
2



REFER TO Fig 14 /

R#iUNo 112
RHLNe. (NS 1ERBET,
1 INC. {D)~T1

i

I 4




1,1,,172157-16100, ,"CABLE, BATTERY",1,1,1,1,,,,,.553555535

1A,2,,172157-16550, ,"LINK, FUSIBLE™,1,1,1,1,,,,,5555555535

1B,2,,172157-

16110, ,"CORD(+),BATTERY",1,1,1,1,,,W,,72164453,M/#00501,72164453 ,M/#00501,721644
53,M/#00501,72164453,M/#00501, ,, ,, 1

1C,2,,172164-16120, ,""COUPLER,
WIRE",1,1,1,1,,,W,,72164453,M/#00501,72164453 ,M/#00501,72164453 ,M/#00501,7216445
3,M/#00501,,,,,1

2,1,,172149-16110, ,""HARNESS, BATTERY',1,1,1,
3,1,,172157-16200, ,"'CABLE, BATTERY",1,1,1,1,,

4,1,,194630-51310, ,"BATTERY NS60,DRY",1,1,1,1,,,,.555555555>»
5,1,,22137-080000, ,""WASHER 8, POLISHED",1,1,1,1,,,,,55535555535
6,1,,22137-100000, ,""WASHER 10,POLISHED",3,3,3,3,,,555553555535
7,1,,22217-100000, ,"SPRING WASHER 10",3,3,3,3,.,.5555525355>5
8,1,,26116-100162, ,"'BOLT M10X 16 PLATED",3,3,3.3,..,55555555535
9,1,,26716-080002, ,"NUT M 8",1,1,1,1,,,,,5555555555
10,1,,172310-16080, ,""BOLT, BATTERY",2,2,2,2,,,555553535535
11,1,,172157-16300, ,""CLAMP, BATTERY",1,1,1,1,,,,,5535555555>»
12,1,,172157-16330, ,"'SUPPORT, BATTERY",1,1,1,1,,,,.555555355>
13,1,,172157-16380, ,RUBBER,1,1,1,1,,,,5555555955>»

14,1, ,22217-080000, ,""SPRING WASHER 8",2,2,2,2,,...553533533>»
15,1, ,22217-100000, ,""SPRING WASHER 10",3,3,3,3,,,.555355535535>»
16,1, ,26116-100202, ,""BOLT M10X 20 PLATED",3,3,3,3,,:.555355535535>»
17,1,,194440-51620, ,""CLAMP, WIRE HARNESS",1,1,1,1,,,,.,55553555535
18,1,,22217-080000, ,""'SPRING WASHER 8",1,1,1,1,,,,:555555955>5
19,1,,172157-16200, ,""CABLE, BATTERY",1,1,,,...553555353554
19-1,1,,933171-15801, ,"WIRE,

EARTH",1,1,1,1,,,N,,72157146 ,M/#00961,72157146 ,M/#00961,,,,,,,

1111111111111111






,172157-16500, ,""HARNESS, WIRE A",1

1, ,1,1
1,,172157-16510, ,""HARNESS, WIRE B',1,1,1
1, ,1,
1

51555555111111111
,1,,,,,,,,,,,,,,,

,172157-16520, ,""HARNESS, WIRE C",1

1

2

3

3-1,1,,172157-16521, ,""HARNESS, WIRE
c+,1,1,1,1,,,S,,72157162 ,M/#02341,72157162 ,M/#02341, , , , , , ,
4,2,,29411-100000, ,"FUSE (10A),CARTRIDGE",2,2,2,2,,,55533535232275
5,1,,172126-16540, ,""CLAMP 10X70",2,2,2,2,,,55553523533>5
6,1,,172157-16540, ,""HARNESS, WIRE",1,1,1,1,,,,,5555525535
7,1,,172157-16550, ,"LINK, FUSIBLE",1,1,1,1,,,,,,55555555>
8,1,,172137-16560, ,BAND,4,4,4,4, ,,,,,,,5555555
9,1,,22137-100000, ,""WASHER 10,POLISHED",2,2,2,2,,,,,5553525535
10,1, ,22217-100000, ,""SPRING WASHER 10",2,2,2,2,,,,55535535533>5
11,1,,26116-100162, ,""BOLT M10X 16 PLATED",2,2,2,2,,,,555355535533>»
12,1,,933168-55770, ,"'BAND 146",8,8,8,8,,,,:5535555355>5
13,1,,933168-55770, ,"'BAND 146",1,1,1,1,,,,,555555355>5

14,1, ,933168-55770, ,"BAND 146",1,1,1,1,,,,.55355535555>»
15,1,,172157-17100, ,""BRACKET, REGULATOR"™,1,1,1,1,,,,,.,5535555535
16,1,,172149-17120, ,LAMP,1,1,1,1,,,,,,5.555555>
17,2,,172149-17140, ,BULB(12V-3.4W,1,1,1,1,,,,,.555555535
18,1,,172149-17130, ,LAMP,1,1,1,1,,,,,,55555555>
19,2,,172149-17140, ,BULB(12V-3.4W,1,1,1,1,,,,,55555525135
20,1,,172156-17140, ,""METER, HOUR",1,1,1,1,,,,,,555555554
21,1,,172141-17150, ,BUZZER,1,1,1,1,,,,,.553555535
22,1,,172156-17401, ,"LAMP, WORK",1,1,1,1,,,,,555555535>»
23,2,,172156-17420, ,"BULB 12V-27W",1,1,1,1,,,,..53555955>5
24A,1,,172156-17430, ,"'STAY,LAMP (GREEN:76)",1,,1,1,,,,55555533525
24A-1,1,,172156-17430-4, ,"'STAY,LAMP
(GREEN:85)",1,,1,1,,,S, ,*,M/#01831, , ,*,M/#01831,*,M/#01831,, ,
24B,1,,172156-17430-3, ,"'STAY,,LAMP(YELLOW:-70)", ,1,,,.255555553353>5
25,1,,121522-77101, ,RELAY,1,1,,,,,,5555555555>
25-1,1,,119247-77100, ,"RELAY,

SAFETY",1,1,1,1,,,S,,72157162 ,M/#02341,72157162 ,M/#02341, , ,,,,,
26,1,,119230-77710, ,"LIMITER, CURRENT",1,1,1,1,,,,..52555255>
27,1,,121522-77721, ," INDICATOR, CHARGING",1,1,1,1,,,,..55555255>»
28,1,,129155-77810, ,RESISTOR,1,1,1,1,,,,,555555552
29,1,,22137-030000, ,"WASHER 3",2,2,2,2,,,,553555532523
30,1,,22137-060000, ,"WASHER 6, POLISHED",2,2,2,2,,,,.,55355535535>»
31,1,,22217-060000, ,"SPRING WASHER 6'",2,2,2,2,,,,:552555255>5
32,1,,22217-080000, ,"SPRING WASHER 8'",2,2,2,2,,,.,:552555255>5
33,1,,22217-080000, ,"SPRING WASHER 8",1,1,1,1,,,,,.535555955>
34,1,,22217-100000, ,"SPRING WASHER 10",1,1,1,1,,,,,555555355>
35,1,,22857-300100, ,"SCREW 3X10,TAPPING",2,2,2,2,,,,55535535533>»
36,1,,26116-060122, ,"BOLT 6X12",2,2,2,2,,,,,5355535224
37,1,,26116-060122, ,"BOLT 6X12",1,1,1,1,,,,,.355535555
38,1,,26022-060122, ,"SCREW M 6X 12",1,1,1,1,,,,,.555532554

39,1, ,26022-060162, ,""SCREW M 6X 16",1,1,1,1,,,,,55555352555

40,1, ,26022-060252, ,""SCREW M 6X 25",2,2,2,2,,,,55355535353523

41,1, ,26116-060122, ,"BOLT 6X12",2,2,2,2,,,,53555322235

42,1, ,26116-080122, ,""BOLT M 8X 12 PLATED",2,2,2,2,,,.,..52555355>5
43,1, ,26116-080162, ,"BOLT 8X16",1,1,1,1,,,,.5555555535

44,1, ,26116-100162, ,""BOLT M10X 16 PLATED",1,1,1,1,,,,,.55555355>
45,1,,26716-080002, ,"NUT M 8",1,1,1,1,,,,,,,5555555>

46,1, ,933110-00100, ,""SWITCH ASSY, STARTER",1,1,1,1,,.,..,.:55535555
47,2,,933110-00301, ,"KEY ASSY",1,1,1,1,,,.,.355535555

48,1, ,933110-05300, ,HORN,1,1,1,1,,,,,,,55555555

48-1,1,,933110-

05301, ,HORN,1,1,1,1,,,N,,72422128 ,M/#05756,72422128 ,M/#05756,72422128 ,M/#05756,7
2422128 ,M/#05756, , ,

49,1,,933113-05190, ,"LAMP, OIL",1,1,1,1,,,,,5252222555
50,2,,933113-05180, ,"BULB 12V 3W",1,1,1,1,,,,.555555955>5
51,1,,933113-15900, ,""COVER, SWITCH TERMI.",1,1,1,1,,,,,,55555355>5
52,1,,22217-060000, ,"SPRING WASHER 6",2,2,2,2,,,,553555353524
53,1,,22217-060000, ,"SPRING WASHER 6",1,1,1,1,,,,.,52555255>



54,1,,1A1380-59480, ,"CLAMP A,SM.&DYN.CORD",1,1,1,1,,,,,55535555535



'
- ’,"‘
REFER TO Fig. /

<
Q)

3
8%
PREV 10US




1,1,,172157-29100, ,SPROKET,2,2,2,2,,,,,,,5555555>5
1-1,1,,172157-29101, , " SPROCKET
T12",2,2,2,2,,,N,,72446128 ,XXX, 72446128 ,XXX, 72446128 ,XXX, 72446128 ,XXX, ,,,, |
2,1,,772157-37100, ,"IDLER ASSY",2,2,2,2,,,,,.355535525
2-1,1,,772157-37101, ,"IDLER
ASSY",2,2,2,2,,,N,,72157169,M/#03503,72157169,M/#03503, 72157169 ,M/#03503, 7215716
9,M/#03503, ,,

3,2,,172157-99490, ,"KIT, FRONT IDLER",2,2,2,2,,,W,,*,M/#00501,*,M/#00501, ,,,,,,
4,3,,933152-03700, ,"WASHER, SIDE CLUTCH",4,4,4,4,,,.,..53255555>5
5,3,,172157-37120, ,"'SHAFT, IDLER™,2,2,2,2,,,,:5535555355>5

6,3, ,1A1060-48300, ,"SEAL QLN306213.2,01L",4,4,4,4,,,,:,32553533523
7,3,,22242-000300, ,"CIRCLIP 30",2,2,2,2,,,45553555535953

8,3,,22252-000620, ,"'CIRCLIP 62(H)",4,4,4,4,,,,5553552335>5
9,3,,24101-062064, ,""BALL BEARING",4,4,4,4,,,,,.532552355>5
10,3,,26116-120252, ,"'BOLT M12X 25 PLATED",4,4,4.,4,,,,.,355552223

11,3, ,22217-120000, ,""SPRING WASHER",4,4,4,4,,,,,,55353553

12,2,,172157-37101, ,"IDLER 250",2,2,2,2,,,,553553533523

12-1,2,,172157-
37102,,1DLER,2,2,2,2,,,N,,72186050,M/#03745,72186050,M/#03745,72186050 ,M/#03745,
72186050,M/#03745, ,,

13,2,,172157-37111, ,SLIEDER,2,2,2,2,,,.,25535335535

13-1,2,,172157-37112, ,""SLIEDER
ASSY",2,2,2,2,,,N,,72157169,M/#03503,72157169 ,M/#03503, 72157169 ,M/#03503,7215716
9,M/#03503, , ,

14,1, ,772156-37300, ,""ROLLER ASSY, TRACK"™,4,4,4.4,,,,,.,355232224

16,2, ,172155-37310, ,""SHAFT, ROLLER"™,4,4,4.4,,,.,.553523552

17,2,,172137-37360, ,SEAL,8,8,8,8,,,,,,,.555555>

18,2, ,22242-000250, ,""CIRCLIP 25S8",8,8,8,8,,,,555355535535>»

19,2,,22252-000470, ,""CIRCLIP  47",8,8,8,8,,,.:555555355>5
20,2,,24101-060054, ,"BALL BEARING",8,8,8,8,,,...55555955>5
21,2,,26013-120252, ,""BOLT M12X 25",8,8,8.8,..:55553525535

22,2,,933152-03700, ,"WASHER, SIDE CLUTCH",8,8,8,8,,,.,555553555553
23,1,,172157-37720, ,"BOLT, AJUST",2,2,2,2,,,.,5555552235>»

24,1,,172157-37760, ,COVER,2,2,2,2, ,,,,,5,55523535

25,1,,22137-080000, ,"WASHER 8, POLISHED",4,4,4.,4,,,,.,:5535322235
26,1,,22217-080000, ,""SPRING WASHER 8",4,4,4,4,,,,,553555335>5
27,1,,26116-080202, ,""BOLT M 8X 20 PLATED",4,4,4,4,,,,,,3:553533523
28,1,,26716-200002, ,"NUT M20",2,2,2,2,,,,5555525255>»

29,1,,172157-38600, ,""CRAWLER, RUBBER",2,2,2,2,,,.,.555555355>5

30,1, ,26450-100252, ,""BOLT M10X 25',18,18,18,18,,,,,,55555955>»






,»,172449-29100, ,SPROCKET, 2, , ,,,,,,5555555555
»»,26450-100252, ,"BOLT M10X 25™,18,,,,,,,:5555525555
,,72183-37100, ," IDLER ASSY™,2,,,,,,,.555555255
»»,172183-37100, ,"IDLER 302",2,,,,,,,,5:55555555
,,172137-99490, ,"IDLER KIT, FRONT",2,,,,.555555555355>5
»»,172137-37110, ,"SHAFT, IDLER™,2,,,,,,,,5555555555
3,,1A1030-48250, ,""SEAL QLF30621218,01L",4,,,,:5555355353523
8,3,,22242-000300, ,"CIRCLIP  30™,2,,,,,,,.55555352555
9,3,,22252-000620, ,"CIRCLIP 62(H)",4,,,,,::55353222333>»
10,3,,24101-062064, ,"'BALL BEARING",4,,,,,.55555555355>5
11,3,,933168-13990, ,""COLLAR(B) , IDLE.SHAFT",2,,,,555535555223333
12,2,,172137-37130, ,""COVER (L), SEAL,2,,,,55355553552335>5
13,2,,172137-37140, ,""COVER (R), SEAL",2,,,,55355553552335>5
14,1, ,772137-37300, ,""ROLLER ASSY, TRUCK",6,,,,:55535555355335
16,2,,172137-37330, ,""'SHAFT, TRACK ROLLER",6,,,,5555555555355>5
17,2,,172137-37360, ,SEAL,12, ,,,,,,5555555555>
18,2,,22242-000250, ,"CIRCLIP 25S8",12,,,,,5555355353523
19,2,,22252-000470, ,"CIRCLIP 47,12, ,,,,55535553533523
20,2,,24101-060054, ,"BALL BEARING",12,,,,,555555555593
21,1,,172110-36010, ,COLLAR,4, ., ,,,,.55555553555>5
22,1,,172183-37500, ,"PLATE,SHOE BAFFLE™,2,,,,.55553553533523
23,1,,172183-37510, ,""COLLAR 11X16X13",4,,,.55555553525535
24,1,,172183-37520, ,""COLLAR 16X24X13,RBBR",4,,,,,5555553525535
25,1,,26013-100352, ,"BOLT M10X 35".,4,,,,.:5553552335255
26,1,,172137-37710, ,"SPRING, ADJUSTING"™,2,,,,:5555555322332
27,1,,172137-37801, ,""TUBE, ADJUSTER™,2,,.,.55553553533554
28,1,,172122-37843, ,""VALVE ASSY, NIPPLE",2,,,.,55555535235535
29,2,,24315-000140, ,"0-RING 1B P-14.0",2,,,,5555553523533>»
30,2, ,24761-020000, ,"'NIPPLE PT1/8,GREASE™,2,,,,,,5533555552223
31,1,,172137-37850, ,"RING, BACK UP",2,,,,:5555555355935
32,1,,24315-000300, ,"0-RING 1B P-30.0",2,,.,.5555553523533>»
33,1,,26013-100302, ,""BOLT M10X 30",8,,,.555555535535535

34,1, ,933126-38600, ,"SEAL, DUST",2,,,,,,,55555553555>5
35,1,,933171-13691, ,"PLUG PT1/8",2,,,,,5553352522223
36,1,,172454-38600, ,""CRAWLER, RUBBER",2,,,,,.55555555355>5

1,1
2,1
3,1
4,2
5,2
6,3
7



J

!

22y

30

REFER TO Fig.23

REFER TQ Fig.23 1\’




»1,,172141-41370, ,""BUSH 2015",3,3,3,3,,,,,5555555555
,1,,172157-45400, ,"SUPPORT,LINK(GRAY:73",1,1,1,1,,,,55535555355>5
,1,,22217-100000, ,""SPRING WASHER 10",5,5,5,5,,,,555355535555>5
,1,,26116-100202, ,"BOLT M10X 20 PLATED",5,5,5,5,.,.:555555355>5
,1,,172141-42700, ,"LINK, LOCK™,4,4,4.4,,,,,,,,,:5555>
5-1,1,,172141-42701, ,"LINK,
LOCK",4,4,4,4,,,N,,72171093,M/#03540,72171093 ,M/#03540,72171093 ,M/#03540,7217109
3,M/#03540, ,,

6,1,,172141-42750, ,""BOLT, STOPPER",8,8,8,8,,,...535555355>5
7,1,,172157-45540, ,SHAFT,1,1,1,1,,,,,,,55555555
8,1,,172157-45560, ,ARM,1,1,1,1,,,,,,,5555555>5

9,1,,172157-45580, ,PIPE,2,2,2,2,,,,,,,,5,5555
9-1,1,,172157-45581, ,"PIPE,
Lock",2,2,2,2,,,R,,72186062,M/#03716,72186062 ,M/#03716,72186062 ,M/#03716, 7218606
2,M/#03716, ,,

10,1,,172156-45700, ,""LEVER, LOCK (RED:50)",1,1,1,1,,,,555555353555
11,1,,172116-46630, ,""KNOB, LOCK LEVER",1,1,1,1,,,,,5535555555>5
12,1,,1C6281-52310, ,"PIN 6,COME-OFF SNAP",4,4,4,4,,,,,,535535535>»
13,1,,22137-120000, ,"WASHER 12,POLISHED",2,2,2,2,,,,,,355535555
14,1, ,26656-120002, ,""CAP NUT M12",1,1,1,1,,,,.:555555935

15,1, ,26756-080002, ,""LOCK NUT M 8 PLATED",8,8.,8,8,,...5535535533>»
16,1, ,26756-120002, ,""LOCK NUT 12",2,2,2,2,,,,.5535535533>»

17,1, ,933110-54100, ,"PIN 4.75X14",4,4,4,4,,,,,553523533»
18,1,,933170-01490, ,"SPRING 12",2,2,2,2,,,,:553522237>5






1,1,,172141-41150, ,"LINK(L), LEVER",1,1,1,1,,,,,5555535355>
2,1,,172141-41160, ,J0INT,2,2,2,2,,,,,,,,,555555
3,1,,172141-41310, ,GROMMET(BLACK) ,1,1,1,1,,,,5555555355>5
3-1,1,,172141-

41311, ,GROMMET(GRAY),1,1,1,1,,,S,,72141401,M/#01104,72141401 ,M/#01104 ,72141401 ,M
/#01104,72141401 ,M/#01104, ,,

4,1,,172141-41330,,"BOOTS, LEVER (BLACK)",2,2,2,2,,,,555355553355
4-1,1,,172141-41331,,"BOOTS, LEVER
(GRAY)",2,2,2,2,,,S,1,72141401 ,M/#01104,72141401 ,M/#01104,72141401 ,M/#01104,7214
1401 ,M/#01104, ,,

5,1,,172141-41380, ,NUT,1,1,,,,,,5555555555>
5-1,1,,26756-080002, ,"LOCK NUT M 8
PLATED",1,1,1,1,,,S,,72149172 ,M/#01727,72149172 ,M/#01727,,,,,,,
6,1,,172157-45100, ,"LEVER,L (GRAY:73)",1,1,1,1,,,,5535553352325
7,1,,172157-45111, ,"LEVER,R CMP(GRAY:73)",1,1,1,1,,,,5555553352>
8,1,,172312-46301, ,KNOB(A),1,1,1,1,,,,,::52555335
9,1,,172312-46321, ,KNOB(B),1,1,1,1,,,,5:5555555555

10,1, ,22351-030010, ,"'SPRING PIN 3X10",1,1,1,1,,,,,5555555535
11,1,,24311-000140, ,""0-RING 1A P-14.0",1,1,1,1,,,,:553555355>
12,1,,26063-080201, ,""BOLT M 8X 20",1,1,,,.5555555532524
12-1,1,,26979-080162, ,""SCREW M

8xi6",1,1,1,1,,,S,,72149172 ,M/#01727,72149172 ,M/#01727,,,,,,»
13,1, ,26757-100002, ,"'LOCK NUT M10",2,2,2,2,,,,5535553535523
14,1,,933168-55770, ,"'BAND 146",2,2,2,2,,,,55523522255>5
15,1,,933168-56000, ,""GROMMET 17X 9",1,1,1,1,,,,,.55555955>5

16,1, ,172157-45630, ,""BALL 6, LINK",4,4,4.,4,,,,.,.55353524
17,1,,172157-45640, ,R0D,4,4,4,4,,,,,,.,5:5555>
18,1,,172122-46590, ,"ELBALL 8",4,4,4,4,,,,,5535535533>»
19,1,,22217-080000, ,"SPRING WASHER

8",3,3,,,,,2,,72157145 ,M/#01012,72157145 ,M/#01012,,,,,,,
20,1,,26716-060002, ,"NUT 6",4,4,,,,,,,,55555555>
20-1,1,,26051-060002, ,"'NUT M
6",4,4,4,4,,,N,,72157145,M/#01012,72157145 ,M/#01012, ,,,,,,

21,1, ,26716-080002, ,"NUT M 8™,7,7,7,7,,,,:5523523235
21-1,1,,26051-080002, ,"'NUT M

8",7,7,7,7,,,N,,72157145 ,M/#01012,72157145 ,M/#01012, ,,,,,,
22,1,,172157-45840, ,"WASHER 8X18X4",1,1,1,1,,,,.55355535535>»
23,1,,22137-060000, ,"WASHER 6,

POLISHED",4,4,4,4,,,W,,72157145 ,M/#01012,72157145 ,M/#01012,,,,,,,
24,1,,22137-080000, ,"WASHER 8,

POLISHED",4,4,4,4,,,W,,72157145 ,M/#01012,72157145 ,M/#01012,,,,,,,
25,1,,26716-080002, ,"NUT M 8",1,1,1,1,,,,,,55555555>



/3 =AY g
CONTROL VALVE

REFER TO Fig. 27



1,1,,172137-45080, ,"KNOB, LEVER"™,2,2,2,2,,,,,5553533553
2,1,,172157-45850, ,"LEVER,L TRACK (73)",1,1,,,,5355552333335
2-1,1,,172157-45851, ,"LEVER,L W/BUSH
3",1,1,1,1,,,F,1,72157155,M/#01931,72157155 ,M/#01931,, , , , , , ,
3,2,,172141-41370, ,""BUSH 2015",2,2,2,2,,,,55533552355>5
4,1,,172157-45900, ,"LEVER,R TRACK (73)".1.1, ... 55533335
4-1,1,,172157-45901, ,"'LEVER,R W/BUSH

¢3»",1,1,1,1,,,S,,72157155 ,M/#01931,72157155,M/#01931, ,,,,, ,
5,2,,172141-41370, ,""BUSH 2015",2,2,2,2,,,,:553555255>5
6,1,,172124-46200, ,"'O-RING 27X5.7",4,4,4,4,,,,5253552337>5
7,1,,24761-050000, ,"NIPPLE C,GREASE™,2,2,2,2,,,,55355353523
8,1,,172157-45360, ,"'LINK W/BUSH, SWING",1,1,1,1,,,,555555355555
9,2,,172141-41360, ,""BUSH 1415",2,2,2,2,,,,,553525533>»
10,1,,172157-45790, ,SHAFT,1,1,1,1,,,,,,,55555555
11,1,,172157-46670, ,"'LINK, SPOOL™,2,2,2,2,,,,.3555522235

12,1, ,22217-100000, ,""SPRING WASHER 10",1,1,1,1,,,,.555555555>»
13,1,,24311-000210, ,"0O-RING 1A P-21.0",2,2,2,2,,,,5553553533>5
14,1, ,24761-040000, ,"NIPPLE B,GREASE™,1,1,1,1,,,,,55535555535
15,1,,26116-100202, ,"'BOLT M10X 20 PLATED",1,1,1,1,,,,.55553555535
16,1,,172614-45170, ,"'SPRING 12" ,1,1,1,1,,,,,,53555955>5
17,1,,172157-45300, ,""LINK W/BUSH, PEDAL™,1,1,1,1,,,,.5555555535
18,2,,172141-41360, ,"BUSH 1415",2,2,2,2,,,,553553533523
19,1,,172157-45321, ,""HEAD, PEDAL(GRAY:73)",1,1,1,1,,,,55535555355>5
20,1,,172157-45591, ,""LOCK, PEDAL (RED:50)',1,1,1,1,,,,,5555533555
21,1,,172157-45621, ,"LINK, LOCK (GRAY:73)",1,1,1,1,,,,55555533525
22,1,,172157-45720, ,PIN,1,1,1,1,,,,,,5:5555555
23,1,,172157-45750, ,SHAFT,1,1,1,1,,,,,,55555555>
24,1,,172157-45990, ,""BOOTS, PEDAL™,1,1,1,1,,,,,.5535555535
25,1,,22217-080000, ,"SPRING WASHER 8",2,2,2,2,,,.,:.5255555>5
26,1,,22217-100000, ,"SPRING WASHER 10",1,1,1,1,,,,..55555955>5
27,1,,22417-200200, ,""COTTER PIN 2.0X20",2,2,2,2,,,:535532235523
28,1,,24311-000210, ,"0-RING 1A P-21.0",2,2,2,2,,,,553553533523
29,1,,24761-040000, ,"NIPPLE B,GREASE",1,1,1,1,,,,.555555355>5
30,1,,26116-080202, ,"BOLT M 8X 20 PLATED",2,2,2,2,,,.,:55555555>5
31,1,,26116-080252, ,"BOLT M 8X 25 PLATED",2,2,2,2,,,.,5555522355>5
32,1,,26116-100202, ,"BOLT M10X 20 PLATED",1,1,1,1,,,,55555553555>
33,1,,26450-080202, ,""BOLT M 8X 20",2,2,,,,355553523533>5
33-1,1,,172165-

46340, ,BOLT,2,2,2,2,,,N,,72165053,M/#01639, 72165053 ,M/#01639, ,,,,,,
34,1,,26716-080002, ,"NUT M 8",2,2,2,2,,,,,,,,,55555>
35,1,,172072-21370, ,"PIN, SPOOL™,1,1,1,1,,,,.555555553>
36,1,,194200-37780, ,"LS-NUT 8",1,1,1,1,,,,,5535555555>»
37,1,,172734-41300, ,""BALL, LINK",1,1,1,1,,,,,555555552>»
38,1,,172157-45650, ,""ROD A, SPOOL",2,2,2,2,,,,:553552357>5
39,1,,172157-45700, ,""ROD, 8X100",1,1,1,1,,,,.5555555935

40,1, ,172122-46590, ,"ELBALL 8",1,1,1,1,,,,,55555352555
41,1,,172122-47250, ,"BALL 8, LINK",2,2,2,2,,,,.,5535535535>»

42,1, ,1C6281-52310, ,"PIN 6,COME-OFF SNAP",3,3,,,..555555355235
42-1,1,,22417-160160, ,""COTTER PIN
1.6x16",3,3,3,3,,,N,,72157160,M/#02030, 72157160 ,M/#02030, , ,,,,,
43,1, ,1C6281-52320, ,"PIN 8,COME-OFF SNAP",1,1,1,1,,,,,555555355>
44,1,,22217-080000, , " SPRING WASHER

8",2,2,,,,,2,,72157145 ,M/#01012,72157145 ,M/#01012,,,,,,,

45,1, ,22217-080000, ,"SPRING WASHER

8",2,2,,,,,2,,72157145 ,M/#01012,72157145 ,M/#01012,,,,,,,
46,1,,26716-080002, ,"NUT M 8",3.,3,,,,,,,555555555>
46-1,1,,26051-080002, ,""NUT M
8",3,3,3,3,,,N,,72157145 ,M/#01012, 72157145 ,M/#01012, ,,,,,,
47,1,,26716-080002, ,"NUT M 8",4.4,,,,,,,,,.5555555
47-1,1,,26051-080002, ,""NUT M
8",4,4,4,4,,,N,,72157145,M/#01012,72157145 ,M/#01012, ,,,,,,
48,1,,933110-54100, ,"PIN 4.75X14",2,2,2,2, ,,353553533553
49,1,,933171-21700, ,"PIN (B), SPOOL LINK™,1,1,1,1,,,,,,55355555>



50,1,,172124-46200, ,"0-RING 27X5.7",1,,1,1,,,,,555352553
51,1,,172157-46500, ,"LEVER,L TRACK (73)",1,,,555539223322335
51-1,1,,172157-46501, ,""LEVER,L W/BUSH
@3",1,,1,1,,,F,2,72157157 ,M/#01931, ,,,,,,, >
52,2,,172141-41370,,"BUSH 2015",2,,2,2,,,,55535552355>5
53,1,,172157-46520, ,"'LEVER, WIDEN/SHORTEN",1,,1,1,,,,555555353525
54,2,,172141-41370, ,"BUSH 2015",2,,2,2,,,,55535535533>»
55,1,,172116-46630, ,"'KNOB, LOCK LEVER",1,,1,1,,,,,55535555535
55-1,1,,194150-01190, ,""KNOB, THROTTLE
LEVER",1,,1,1,,,N,,72156166,M/#00501, , ,72156166 ,M/#00501,72156166 ,M/#00501, , ,
56,1,,24761-050000, ,"NIPPLE C,GREASE™,1,,1,1,,,,,,5553555554
57,1,,172157-45650, ,"'"ROD A, SPOOL™,1,,1,1,,,,,,555555555
58,1,,172122-47250, ,""BALL 8, LINK",1,,1,1,,,,,,555555555
59,1,,1C6281-52310, ,"PIN 6,COME-OFF SNAP",1,,,.,,.,55555555355>5
59-1,1,,22417-160160, ,""COTTER PIN 1.6X16',1,,1,1,,,N,,72157160,M/#02030,,,,,,,,>
60,1,,22217-080000, ,"SPRING WASHER 8",1,,1,1,,,,,5553555535
61,1,,26716-080002,,"NUT M 8",2,,2,2,,,,,,,,5555555
62,1,,933110-54100, ,"PIN 4.75X14",1,,1,1,,,,55535535533>»
63,1,,22137-080000, ,"WASHER 8,

POLISHED",1,1,1,1,,,W,,72157145 ,M/#01012,72157145 ,M/#01012,,,,,,,
64,1,,22137-080000, ,""WASHER 8,
POLISHED",1,1,1,1,,,W,,72157145,M/#01012,72157145 ,M/#01012,,,,,,,
65,1,,22137-080000, ,""WASHER 8,

POLISHED",2,2,2,2,,,W,,72157145 ,M/#01012,72157145 ,M/#01012,,,,,,,
66,1,,22217-080000, ,"SPRING WASHER
8,1,1,1,1,,,wW,,72157145,M/#01012,72157145 ,M/#01012, ,,,,,,



®

=BVl sy A Y v g
CONTROL VALVE

CONTROL YALYE

!
klmmm&m&&
WiDEN/SHORTEN VARIABLE LEG SPEC.




,1,,172156-45160, ,"LEVER,BLADE(GRAY:73)",1,1,1,1,,,,1,,555555535
,1,,1E8060-64750, ,"GRIP 13,CHANGE LEVER",1,1,1,1,,,,1,,,,5555555
,1,,1E8060-97210, ,""MARK ""Y'"',LEVER GRIP",1,1,1,1,,,,1,,,55555555
,,26013-080252, ,"BOLT M 8X 25",1,1,1,1,,,,,55553555535
,,172157-45200, ,"'SHAFT, LINK",1,1,1,1,,,,,.5555355555
,,172157-45730, ,"LINK, BLADE",1,1,1,1,,,,,,555355555
,,26013-080252, ,"BOLT M 8X 25",1,1,1,1,,,,,55535555535
8,1,,172157-45630, ,""BALL 6, LINK",1,1,1,1,,,,1,,,,5555555
9,1,,172157-45660, ,"'ROD B, SPOOL",1,1,1,1,,,,1,,,.555555>
10,1,,1C6281-52310, ,"PIN 6,COME-OFF SNAP",1,1,,,,,.5555555355>5
10-1,1,,22417-160160, ,""COTTER PIN
1.6x16",1,1,1,1,,,N,1,72157160,M/#02030,72157160,M/#02030, ,,,,,»
11,1, ,22217-060000, ,""SPRING WASHER
6",1,1,,,,,Z,,72157145,M/#01012,72157145 ,M/#01012, ,,,,,,
12,1,,26716-060002, ,"NUT 6",2,2,,,,,,,,,55555555
12-1,1,,26051-060002, ,""NUT M
6",2,2,2,2,,,N,1,72157145,M/#01012,72157145,M/#01012, ,,,,,,
13,1,,933110-54100, ,"PIN 4.75X14",1,1,1,1,,,,1,,.,55555555

14,1, ,22137-060000, ,"WASHER 6,
POLISHED",1,1,1,1,,,W,1,72157145,M/#01012,72157145,M/#01012,,,,,,,
15,1,,172156-45180, ,"'BOSS,BLADE (GRAY:73)",1,,,555523355525533135

N~NoOo o~ WNR

1
1
1
1
1
1
1



REFER TO Fig. 19

LR

LOTUS ROOT SPEC.

L3

Ay ra—-AIAT

CONTROL VALVE




,,172157-45790, ,SHAFT,1,1,1,1,,,,,,,55555555

,»,172157-46100, ,"PEDAL, P.T.0",1,1,1,1,,,,,,,5.55555>
,,172157-46130, ,"'SHAFT, PEDAL"™,1,1,1,1,,,,,.5535555535
»,172157-46140, ,"LINK, P.T.0",1,1,1,1,,,,,,,55555555
»»,172157-46220, ,LINK,1,1,1,1,,,,,,,.5555555

»»,172157-46250, ,R0D,1,1,1,1,,,,,,,5555555>

2,,172157-46270, ,SPRING,1,1,1,1,,,,,,5:5555555
8,2,,172157-46280, ,COLLAR,1,1,1,1,,,,,,55555555>
9,2,,172157-46290, ,"'SUPPORT, SHAFT",1,1,1,1,,,.,.555535555
10,3,,172141-41370, ,""BUSH 2015",1,1,1,1,,,,,,55555955>5
11,2,,172157-46320, ,"LINK, SPOOL",1,1,1,1,,,,.5535555555>5
12,2,,172157-46330, ,PIN,1,1,1,1,,,,,,,55555555
13,2,,172122-47250, ,"BALL 8, LINK",1,1,1,1,,,,,,555555555
14,2,,1C6281-52310, ,"PIN 6,COME-OFF SNAP',2,2,2,2,,,,,3555355235
15,2,,22217-080000, ,""'SPRING WASHER 8",1,1,1,1,,,,5555555355>5
16,2, ,22217-080000, ,""SPRING WASHER 8",1,1,1,1,,,,.55355535555>»
17,2,,22360-100000, ,"'SNAP PIN 10",1,1,1,1,,,,,555555535>»
18,2,,1C6281-52310, ,"PIN 6,COME-OFF
SNAP",1,1,,,,,W,,*,M/#00501,* ,M/#00501, ,,,,,,
18-1,2,,22417-160160, ,""COTTER PIN
1.6x16",1,1,1,1,,,N,,72157160,M/#02030,72157160,M/#02030, ,,,,,,
19,2,,22486-060200, ,"PIN H 6X20",2,2,2,2,,,555553533553
20,2,,22487-100300, ,"PIN 10X 30",1,1,1,1,,,,.5535555555>5
21,2,,26013-080302, ,"BOLT M 8X 30",2,2,2,2,,,.5553552357>5
22,2,,26013-100302, ,"BOLT M10X 30",1,1,1,1,,,,..55555955>5
23,2,,26116-080202, ,""BOLT M 8X 20 PLATED",1,1,1,1,,.....255355554
24,2,,26116-100252, ,""BOLT M10X 25 PLATED",2,2,2,2,,,.,M,,.,3555535
24-1,2,,26116-080252, ,""BOLT M 8X 25 PLATED",2,2,2,2,,,,55535235533>»
25,2,,26716-080002, ,"NUT M 8",1,1,1,1,,,,55555352355>
26,2,,26716-100002, ,"NUT 10',2,2,2,2,,,,M,,,.555455>5
26-1,2,,26716-080002, ,"NUT M 8",2,2,2,2,,,.52553233553
27,2,,933110-54100, ,"PIN 4.75X14",1,1,1,1,,,,,,5553553524

1,2
2,2
3,2
4,2
5,2
6,2
7



SHEEPTO (FV-ALVE ) ASSY
HYD.OIL P.T.0. (FRAME END)ASSY
(772157-46100)
A E No. 54D R LNo. 1E _
HENo. 21D EH UNo. 10527 &
HENo. 54D HE UNo. 205858 HE T,
Fig.54 REF.No. 1
INC.Fig. 21 REF.No.1~27
Fig. 54 REF.No.2~8.

JRFEPTO (QU—AZ/} JASSY
HYD.OIL P.T.0. (FRAME END)ASSY
(772157-46101)
IgENo. 54 B H UNo. 1-113
EENo. 210 R UNo. 10 52TE
TAENo. S4DEH UNo. 2o N EEHET,
Fig. 54 REF.No.1-1
INC.Fig.21 REF.No. 1~27
Fig. 54 REF.No.2~11.




1,1,,172157-50100, ,"FRAME, LOWER",1,1,1,1,,,,.5535555535>»

1-1,1,,172157-50101, ,"FRAME,
LOWER",21,1,1,1,,,N,,72165481 ,M/#03508,72165481 ,M/#03508,72165481 ,M/#03508,721654
81,M/#03508, ,,

2,1,,172157-50370, ,""COVER, BOTTOM",1,1,1,1,,,,,,55555955>

3,1,,172157-50380, ,""COVER, MOTOR",2,2,2,2,,,,5535553533554

4,1,,22217-100000, ,""SPRING WASHER 10",4,4,4,4,,,,,553535533>5

5,1,,22217-100000, ,"SPRING WASHER 10",6,6,6,6,,,5555535555535
6,1,,26116-100202, ,"'BOLT M10X 20 PLATED",4,4,4.4,,,,.,:555322235
7,1,,26116-100202, ,""BOLT M10X 20 PLATED",6,6,6,6,,,,55555555535






,172453-50100, ,"FRAME, LOWER™,1,,,,,,,,,55555555>
,172453-50350, ,"COVER, PLATE",1,,,,,,,5555555555>5
,172453-50360, ,""COVER, TRAVEL"™,2,,,,:5555355353523
,,22217-100000, ,""SPRING WASHER 10",4,,,..,55555555355>5
,,22217-100000, ,""SPRING WASHER 10",6,,,,5555555555355>5
,,26116-100202, ,"BOLT M10X 20 PLATED",4,,.,..555553553533>5
,,26116-100202, ,""BOLT M10X 20 PLATED",6,,.,555555535535535>5
8,1,,172141-50890, ,GROMMET ,2, ,,,,,,.5555552555
9,1,,22217-120000, ,"SPRING WASHER",12,,,,.5555555355553
10,1,,26116-120252, ,"'BOLT M12X 25 PLATED",12,,,,,.55555555355>5

1,1,
2,1,
3,1,
4,1
5,1
6,1
7,1



REFER T0 Fig. 26




,1,,172157-50460, ,""COVER, HOSE(L)".,1,,1,1,,...55535255535
,1,,172157-50700, ,FRAME, 1, ,,,,.,.5555555555

-1,1,,172157-50701, ,""CENTER ASSY',1,,1,1,,,S,1,72157127 ,M/#00503,,,,,,,,>
-2,1,,172157-50702, ,""CENTER
ssy-,1,,1,1,,,N,,72165481,M/#03555, , ,72165481 ,M/#03555,72165481 ,M/#03555, , ,
»1,,172157-50990, ,"COVER, UNDER™,1,,1,1,,,,,,55555555>
,1,,172157-51340, ,"PIN 25X 85",8,,8,8,,,,,,,:5555555

5,1,,172157-51790, ,""COVER A, SIDE"™,2,,2,2,,,,553553533523
6,1,,172157-51840, ,"COVER(B), SIDE™,2,,2,2,,,,,,,,:55555>
7,1,,172110-51850, ,SPACER,9,,9,9,,,,.5555555555

8,1,,22137-100000, ,""WASHER 10,POLISHED",9,,9,9,,,,55555355555
9,1,,22217-080000, ,"SPRING WASHER 8',6,,6,6,,,,5535553555553

10,1, ,22217-100000, ,""SPRING WASHER 10",9,,9,9,,,5555535555535
11,1,,26116-080202, ,""BOLT M 8X 20 PLATED",6,,6,6,,,,,55555355555
12,1,,26116-100202, ,"'BOLT M10X 20 PLATED",9,,9,9,,.:.,55555355555

13,1, ,22217-100000, ,""SPRING WASHER 10",4,,4.,4,,,..55535235535

14,1, ,22217-100000, ,""SPRING WASHER 10',12,,12,12,,,,,,5535555535
15,1,,26116-100202, ,""BOLT M10X 20 PLATED",4,,4,4,,,,,:55353355135
16,1,,26116-100202, ,""BOLT M10X 20 PLATED",12,,,,,,.M,,..,.55555
16-1,1,,26116-100162, ,""BOLT M10X 16 PLATED",12,,12,12,,,,.,:555552535
17,1,,172157-50560, ,""COVER, HOSE(R)",1,,1,1,,,,555555353555

17-1,1,,172157-

50561, ,COVER,1,,1,1,,,N,,72165481,M/#03555, , ,72165481 ,M/#03555,72165481 ,M/#03555

1
2
2
2
A
3
4

18,1, ,24761-020000, ,""NIPPLE PT1/8,GREASE",10,,10,10,,,,55555553555>5
19,1,,172157-51390, ,"PIN 25X185",2,.,2,2,,,.553553533524



REFER TO Fig 25




,»»,172157-50400, ,""FRAME, CRAWLER(L)",1,,1,1,,,.55555555535
,,172157-50410, ,""FRAME, CRAWLER(R)™",1,,1,1,,,,555535552325
,»,172157-51370, ,"PIN 25X 61",8,,8,8,,,,,,,:5555555
,,172157-51420, ,"PIN 25X131",2,.,2,2,,,.,5555555355>5
»»,172157-51720, ,COVER,2,,2,2,,,,,,55555555>

1,,172157-51730, ,"'SUPPORT(A), CYLINDER",2,,2,2,,,5555353522575
7,1,,172157-51740, ,"'SUPPORT(B), CYLINDER™,2,,2,2,,,5555535522335
8,1,,172157-51750, ,"LINK A ASY, VARIABLE",2,,2,2,,,,55535535533>»
10,2,,172157-51830, ,"'BUSH 25X35X30",4,.,4,4,,,.:55555237>5
11,2,,172519-91190, ,"'SEAL 25X35X4, DUST",8,.,8,8,,,.5555555355>5
12,2,,23871-010000, ,"PLUG PT1/8,SCREW",2,,2,2,,,55553535235575
13,2,,24761-020000, ,""NIPPLE PT1/8,GREASE",2,,2,2,,,45553555332525
14,1,,172157-51770, ,"LINK B ASY, VARIABLE",4,,4,4,,,,,5535535533>»
16,2,,172157-51830, ,"'BUSH 25X35X30",8,.8,8,,,.5555555355>5
17,2,,172519-91190, ,"'SEAL 25X35X4, DUST",16,,16,16,,,,5555555555>5
18,2,,23871-010000, ,"PLUG PT1/8,SCREW",4,,4,4,,,,5533535235575
19,2,,24761-020000, ,""NIPPLE PT1/8,GREASE",4,,4,4,,,,553555332525
20,1,,172110-51850, ,SPACER, 8, ,8,8,,,,,,55555555
21,1,,172157-51850, ,"LINK ASSY, VARIABLE",2,,2,2,,,,,:5553555535
22,2,,172157-51830, ,""BUSH 25X35X30",4,,4,4,,,.5553552335>5
24,2,,172519-91190, ,"SEAL 25X35X4, DUST",8,.8.8,..355553223553
25,2,,23871-010000, ,"PLUG PT1/8,SCREW",2,,2,2,,,555535525335>5
26,2,,24761-020000, ,"NIPPLE PT1/8,GREASE™,2,,2,2,,,,55553552335
27,1,,172142-66660, ,BOLT,8,,8.8,,,,,,5,555555>
28,1,,172156-81400, ,"SHIM 25-45",18,,18,18,,,,,,535555355>»
29,1,,22137-100000, ,"WASHER 10,POLISHED",8,.,8.,8,.,:5555322553
30,1,,22217-100000, ,"SPRING WASHER 10",8,,8,8,,,5555535555535
31,1,,26116-100202, ,"'BOLT M10X 20 PLATED",8,,8,8,,.5555355535555>»
32,1,,26116-100652, ,"BOLT M10X 65 PLATED".,2,,2,2,,,,.35555325235
33,1,,26756-100002, ,"LOCK NUT M10 PLATED",4,.,4.4,.,,.3555322235
34,1,,22217-100000, ,"SPRING WASHER 10",6,.,6,6,,.,555553525535
35,1,,26116-100202, ,"'BOLT M10X 20 PLATED",6,,6,6,,:555535555555>»
36,1,,22217-120000, ,"SPRING
WASHER",8,,8,8,,,W,,72157089 ,M/#00501, , , 72157089 ,M/#00501,72157089 ,M/#00501, , ,

1,1
2,1
3,1
4,1
5,1
6



y N REFER TO Fig. 24

Hm= v ¥R
WIDEN/SHORTEN CYLINDER(R)

g vy
WIDEN/SHORTEN CYLINDER(L)




,,172141-53350, ,"GROMMET 26",2,2,2,2,,,5,555353553
,,172157-53391, ,""PROTECTOR,L(GRAY:73)",1,1,1,1,,,,,5553555233>
,,172157-53401, ,""PROTECTOR,R(GRAY:73)",1,1,1,1,,,,,5553555233>
,,172157-53450, ,"WEIGHT ,CENTER (73)",1,1,1,1,,,,,555559353>5
,»»172157-53500, ,"'PROTECTOR (GRAY:73)",2,2,2,2,,,55553533232575
,»,172157-53510, ,PLATE,2,2,2,2,,,,,,,5555555>5

1,,22217-100000, ,"SPRING WASHER 10",6,6,6,6,,,5555535555555
8,1,,22217-100000, ,"SPRING WASHER 10",8,8,8,8,,,,555535555535
9,1,,22217-140000, ,"'SPRING WASHER 14",2,2,2,2,,,,.55352555>5
10,1,,26450-100202, ,""BOLT M10X 20",5,5,5,5,,,.5555555955>5

11,1, ,26116-100202, ,""BOLT M10X 20 PLATED",8,8,8,8,,.,555355535555>5
12,1, ,26116-140502, ,""BOLT M14X 50",2,2,2,2,,,,55355353523

13,1, ,26450-100402, ,""BOLT M10X 40",1,1,1,1,,,,,5555555553
14,1,,172157-54100, ,"'FRAME, TURNING (73)",1,1,1,1,,,,55555593535
15,2,,172157-54110, ,SPACER,1,1,1,1,,,,,553555355 5

16,2, ,172157-54800, ,"BUSH 35X45",2,2,2,2,,,.,55553533553

17,1, ,24761-020000, ,""NIPPLE PT1/8,GREASE™,3,3,3,3,,.5555535552335
18,1, ,1E6480-16920, ,""BOLT 10X35",16,16,16,16,,,,,5535555555»
19,1,,172157-57600, ,""BEARING, TURNING (88)",1,1,1,1,,,,,5555553555
20,2,,172157-57610, ,""SEAL
KiT,1,1,1,1,,,W,,72446088 ,M/#00501, 72446088 ,M/#00501 , 72446088 ,M/#00501 , 72446088
,M/#00501, ,,,,1

21,3,,172157-

57620, ,"'SEAL,UPPER™,1,1,1,1,,,W,,72446088,M/#00501,72446088 ,M/#00501, 72446088 ,M/
#00501,72446088 ,M/#00501, , , ,, 1

22,3,,172157-

57630, ,"SEAL,LOWER",1,1,1,1,,,W,,72446088,M/#00501,72446088 ,M/#00501, 72446088 ,M/
#00501, 72446088 ,M/#00501,, ,,, |

23,1,,172155-57610, ,"BOLT M10X45",16,16,16,16,,,,,555555455>»
24,1,,22217-100000, ,"SPRING WASHER 10',16,16,16,16,,,,5555555555>»
25,1,,22312-100160, ,""PARALLEL PIN 10X16",2,2,2,2,,..2553523533>»
26,1,,172157-54850, ,""GROMMET 18",2,2,2,2,,,,5553523533>»

RPRR R R R

1
2
3
4
5
6
7



i

rEEEY s

CONSTRUCTION OF BUSH

16~

15—
16

22-

SR B RVEF N

TRACK FRAME

REFER TO Fig. 22~24



1,1,,1A1380-48150, ,"PLUG 15,RUBBER",1,1,1,1,,,,,55535555535
2,1,,172157-61100, ,COVER(L) ,1,1,,,,5555555553555

2-1,1,,172157-

61101, ,COVER(L),1,1,1,1,,,N,,72157158 ,M/#01903,72157158 ,M/#01903, , ,,,,,
3,1,,172157-61150, ,COVER(R),1,1,,,,::5555322353>

3-1,1,,172157-

61151, ,COVER(R),1,1,1,1,,,N,,72157158,M/#01903,72157158 ,M/#01903, ,,,,, »
4,1,,172157-61200, ,"BAR,ASSIST (GRAY:73)",1,1,1,1,,,,55535555355>5
5,1,,172157-61250, ,"SEAL, COVER",1,1,,,,.,:5555555555

5-1,1,,172157-

61251, ,SEAL,1,1,1,1,,,N,,72157077 ,M/#00501,72157077 ,M/#00501, , ,,,,,
6,1,,172156-61270, ,WASHER,8.,8,,,,.,.:55555555

6-1,1,,1A1380-

62160, ,WASHER,8,8,8,8,,,R,,72157139,M/#00502, 72157139 ,M/#00502, , ,, , ,,
7,1,,172157-61280, ,"'BRACKET (GRAY:73)",1,1,1,1,,,,,35555555533
8,1,,172151-62240, ,GROMMET ,1,1,1,1,,,,,.5535555535

9,1,,172137-69850, ,SCREW,8,8,8,8,,,,,,.55555555
9-1,1,,172519-63240, ,"BOLT 8X
16",8,8,8,8,,,S,,72156152 ,M/#03953,72156152 ,M/#03953, 72156152 ,M/#03953,72156152,
M/#03953, ,,

10,1, ,22137-120000, ,""WASHER 12,POLISHED",4,4,4.4,,,...553523553
11,1,,22217-100000, ,""SPRING WASHER 10",4,4,4,4,,,,,5535535533>5
12,1,,172137-69850, ,SCREW,4,4,4.4,,,,,,,,5:55555
12-1,1,,172519-63240, ,""BOLT 8X
16",4,4,4,4,,,S,,72156152 ,M/#03953,72156152 ,M/#03953, 72156152 ,M/#03953,72156152,
M/#03953, ,,

13,1,,26013-120302, ,"'BOLT W/WASHER M12X30",4,4,4,4,,,,55535233355

14,1, ,26116-100202, ,""BOLT M10X 20 PLATED",4,4,4,4,,,,.,5535335533>»
15,1,,22217-080000, ,"'SPRING WASHER 8",4,4.,4,4,,,.,..532552235>5
16,1,,26116-080162, ,""BOLT 8X16",4,4,4,4,,,.55535222355
17,1,,172156-61270, ,WASHER, 4,4, ,,,,Z, ,*,M/#00501,*,M/#00501, ,,,,,,
18,1,,172157-63130, ,""PANEL A (GRAY:73)",1,1,1,1,,,,,55535552325
19,1,,172157-63170, ,""PANEL B (GRAY:73)",1,1,1,1,,,,.5553552335
20,1,,26617-160002, ,"EYE BOLT M16",1,1,,,...55555555535
20-1,1,,172157-61300, ,"BOLT

16x35*,1,1,1,1,,,N,,72156144 ,M/#02262,72156144 ,M/#02262, ,,,,,,
20-2,1,,172157-61350, ,""EYE BOLT
KitT,1,1,1,1,,,N,,72157156 ,M/#04477 ,72157156 ,M/#04477 ,72157156 ,M/#04477 ,72157156
,M/#04477, ,,

22,2,,26716-160002, ,"NUT M16",1,1,,,,,,5555555555>
22-1,2,,172157-61310, ,""CASTLE NUT
mi6*,1,1,1,1,,,S,,72156145,M/#02341,72156145 ,M/#02341,,,,, ,,
23,2,,22217-160000, ,"SPRING WASHER 16",1,1,1,1,,,,.,52555255>
24,2,,22417-400320, ,"COTTER PIN
4.0x32',1,1,1,1,,,W,,72156145,M/#02341,72156145 ,M/#02341, , ,,,,,






,,172157-58801, ,"LOCK PIN, TURNING™,1,1,1,1,,,,,.555555555
,»,172157-58830, ,"KNOB 6.5X18X35",1,1,1,1,,,,,55553555555
,»,172116-46630, ,"'"KNOB, LOCK LEVER",1,1,1,1,,,,,5535555555>5
,»,172157-65200, ,BAR,1,1,1,1,,,,,,55555555>

,,172156-65340, ,"PLATE, LOCK"™,1,1,1,1,,,,,.5555355555
,,172156-65350, ,LEVER,1,1,1,1,,,,,,,5555555>

1,,172157-65380, ,""STOPPER, BONNET",1,1,1,1,,,,,,555555555
8,1,,172156-65690, ,""TORSION SPRING,STOPR",1,1,1,1,,,,,,555555555
9A,1,,172157-65810, ,BONNET,1,,,,,,,5555555555>
9A-1,1,,172157-65811, ,BONNET,1,,1,1,,,N,,72156148 ,M/#03540, ,,,,,, 5 »
9B,1,,172157-65800, ,BONNET, ,1,,,,,,55555555555
9B-1,1,,172157-65801, ,BONNET, ,1,,,,,N,,,,72156148,M/#03540,,,,,,,
10,2,,172157-65540, ,""RUBBER, BONNET",1,1,1,1,,,,,555555555>»
11,2,,172157-65551, ,""RUBBER, REAR GRILL"™,1,1,1,1,,,,,,555535555
12,2,,172157-65651, ,"PAD, SIDE(R)",1,1,.,,::55553522353>
12-1,2,,172157-65652, ,"PAD,
SIDE(R)",1,1,1,1,,,R,,72157165,M/#03172,72157165 ,M/#03172,,,,,,,
13,2,,172157-65661, ,""PAD, SIDE(L)",1,1,,,,,.5555555555>5
13-1,2,,172157-65662, ,"'PAD,
SIDE(L)",1,1,1,1,,,R,,72157165,M/#03172,72157165,M/#03172,,,,,,,
14,2,,172157-65670, ,"PAD, UPPER"™,1,1,,,,,,,5555555555
14-1,2,,172157-65671, ,"PAD,
UPPER",1,1,1,1,,,R,,72157165,M/#03172,72157165 ,M/#03172,,,,,,,
14-2,2,,172157-

65672, ,PAD(UPPER,1,1,1,1,,,N, ,72156148,M/#03540,72156148 ,M/#03540,72156148 ,M/#03
540,72156148 ,M/#03540, ,,

15,2,,172157-65680, ,"PAD, REAR™,1,1,,,,,.5555555555>
15-1,2,,172157-65681, ,"'PAD,
REAR",1,1,1,1,,,R,,72157165,M/#03172,72157165 ,M/#03172, ,,,,,,
16,2,,172157-65720, ,""PAD, HINGE™,1,1,,,,,,5,55555555>
16-1,2,,172157-65721, ,"PAD,
HINGE",1,1,1,1,,,R,,72157165,M/#03172,72157165 ,M/#03172,,,,,,,
17A,2,,172157-65420, ,BONNET,1,,1,1,,,W, ,*,M/#00501, ,,,,,,,,
178B,2,,172157-65410, ,BONNET, ,1,,,,,W,,,,*,M/#00501,,,,,,,
18A,3,,172157-65440, ,BONNET(B) ,1,,1,1,,,W, ,*,M/#00501,,,,,,,,,
188B,3,,172157-65430, ,BONNET(A), ,1,,,,,W,,,,*,M/#00501,,,,,,,
19A,3,,172157-65460, ,"'BONNET(B) , REAR",1,,1,1,,,W,,*,M/#00501,,,,,,,,,
198B,3,,172157-65450, ,""BONNET(A) , REAR",,1,,,,,W,,,,*,M/#00501,,,,,,,
20,3,,22217-100000, ,"'SPRING WASHER 10",4,4,4.,4,,,W,,*,M/#00501,*,M/#00501,,,,,,,
21,3,,26716-100002, ,"'NUT 10*",4,4,4,4,,,W,,*,M/#00501,*,M/#00501,,,,,,,
22,1,,22217-080000, ,"SPRING WASHER 8",1,1,1,1,,,,,555555355>5
23,1,,22372-080000, ,"SNAP PIN (JASO 8)",2,2,2,2,,,455535553332225
24,1,,26013-100252, ,""BOLT W/WASHER M10X25',3,3,3,3,,.:5555555353>5
25,1,,26013-100402, ,"BOLT M10X 40",2,2,2,2,,,.,5553552351>5
26,1,,26116-080162, ,"BOLT 8X16",2,2,2,2,,,,,5355232524
27,1,,26716-080002, ,"NUT M 8",1,1,1,1,,,,,,55555555>
28,1,,933160-09240, ,"GROMMET 9X10.5",1,1,1,1,,,,,,5553555554
29,1,,172157-65850, ,PROTECTOR(L) ,1,1,1,1,,,,,5555553555

30,1, ,172157-65860, ,PROTECTOR(R) ,1,1,1,1,,,,,:55555355>5
31,1,,172157-65870, ,""WASHER, PROTECTOR",8,8,8,8,,,.,5555535554
32,1,,22157-080000, ,"WASHER 8",8,8,8,8,,,,,55555352555
33,1,,26346-080002, ,""U-NUT M 8 PLATED",8,8,8,8,,,.,555553555554

34,1, ,1A1040-43900, ,"SPRING WASHER",4.,4,4.4,,,,,.,:555335224
35,1,,172156-64200, ,SEAT, 1,1, ,,..:.5555555555

35-1,1,,172156-

64201, ,SEAT,1,1,1,1,,,R,,72156146 ,M/#02567 ,72156146 ,M/#02567, ,,,, , »
36A,1,,172157-64200, ,""BRACKET, SEAT (76)",1,,1,1,,,,.5555593535
36A-1,1,,172157-64200-3, ,""BRACKET, SEAT
(¢5)",1,,1,1,,,S,,*,M/#01831, , ,*,M/#01831,* ,M/#01831, , ,
36A-2,1,,172157-64201, ,"'BRACKET, SEAT
(¢g5)+,1,,1,1,,,N,,72156148,M/#03540, , ,72156148 ,M/#03540,72156148 ,M/#03540, , ,
36B,1,,172157-64200-1, ,"'BRACKET, SEAT (70)", .1, ,..0509552292993

RPRR R R R

1
2
3
4
5
6
7



36B-1,1,,172157-64201-1, ,"'BRACKET8 SEAT
oy+,,1,,,,,N,,,,72156148 ,M/#03540, ,,,,,,

37,1,,172141-64370, ,""CUSHION, SEAT",2,2,2,2,,,,55535535533>5
38,1,,172156-64420, ,PIN,1,1,1,1,,,,,,55555555>
39,1,,22190-080003, ,""SEAL WASER 8",4,4,4.4,,,,,,3:552532523
40,1, ,22217-080000, ,"SPRING WASHER 8",4,4,4,4,,,,,,3553533554
41,1, ,22372-080000, ,"SNAP PIN (JASO 8)',2,2,2,2,,,535553352335
42,1,,26716-080002, ,"NUT M 8",4,4,4.,4,,,,,,,,,5.5555

43,1, ,22137-080000, ,""WASHER 8, POLISHED",2,2,2,2,,,,,5535555355>5
44,1, ,22137-080000, ,""WASHER 8, POLISHED",1,1,1,1,,,,,555555555>
45,1, ,22157-080000, ,"WASHER 8',3,3,3,3,.,,:55553555535
46,1,,22190-080003, ,""SEAL WASER 8",2,2,2,2,,,,55355535353523
47,1,,22217-080000, ,"SPRING WASHER 8",2,2,2,2,,,,5535553553523






1,1,,172157-71100, ,"MOUNT, PUMP",1,1,1,1,,,,,.5535555535

2,1,,22217-100000, ,"SPRING WASHER 10',8,8,8,8,,,,555535555535
3,1,,26116-100202, ,""BOLT M10X 20 PLATED",8,8,8,8,,:5555355535555>»
4,1,,172157-71210, ,"BEARING HOLDER
ASY*",1,1,1,1,,,W,,72157171 ,M/#03716,72157171 ,M/#03716,72157171 ,M/#03716,72157171
,M/#03716, ,,

5,2,,172157-71200,,30INT,1,1,1,1,,,,,,.5555555>

5-1,2,,172157-
71201,,J0INT,1,1,1,1,,,R,,72157171 ,M/#03716,72157171 ,M/#03716,72157171 ,M/#03716,
72157171 ,M/#03716, ,,

6,2,,172137-71220, ,COUPLING,1,1,1,1,,,,,55355535555>»

7,2,,22351-040008, ,"SPRING PIN 4X 8",3,3,3,3,,,.555553535523
8,2,,26450-100302, ,"BOLT M10X 30",6,6,6,6,,,5555553555555

9,1,,172519-71211, ,FLANGE,1,1,1,1,,,,,,5:555555>

10,1,,26450-100202, ,""BOLT M10X 20",4,4,4,4,,,,:555552335>5

11,1,,172157-73100, ,""PUMP, HYD. OIL",1,1,1,1,,,,,555555555>
12,2,,172157-73130, ,"'GEAR KIT(B1)",1,1,
15,2,,172157-73140, ,"'GEAR KIT(B2)",1,1,
18,2,,172157-73150, ,"REPAIR KIT",1,1,1,1,,
22,3,,22252-000280, ,"CIRCLIP 28",1,1,1,1,,,,,555355355595
23,2,,172157-73190, ,""PLATE(CA), SIDE",2,2,2,2,,,,55533522275
24,2,,172157-73200, ,"PLATE(B), SIDE™,2,2,2,2,,,,55553552335
25,2,,172157-73230, ,PIN,4,4,4.,4,,,,,,,,,.5.5>
26,2,,172157-73240, ,COVER,1,1,1,1,,,,,,5:555555>
27,2,,172157-73260, ,"BOLT, SOKET",4,4,4,4,,,.:5235522355
28,2,,22217-100000, ,"SPRING WASHER 10",4,4.,4.,4,,..:532553233524
29,1,,22217-080000, ,"SPRING WASHER 8",4,4,4,4,,,,,,3:55353524
30,1,,26116-080202, ,""BOLT M 8X 20 PLATED",4,4,4,4,,,,,,3:553533523

,1,,,,,,,,,,,,,,,
,1,,,,,,,,,,,,,,,

1
1
1
1






1A,1,,172157-72100, ,""CYLINDER ASSY, BOOM",1,,1,1,,,.,55535555535
1A-1,1,,172157-72100-3, ,"CYLINDER,
BoOM",1,,1,1,,,S,,*,M/#01831, , ,*,M/#01831,*,M/#01831,, ,
1B,1,,172157-72100-1, ,""CYLINDER ASSY, BOOM",,1,,,.,:555355535555
2A,2,,772157-72110, ,"TUBE W/BUSH, BOOM™,1,,1,1,,,,,5555555595
2A-1,2,,772157-72110-3, ,""TUBE W/BUSH,
BoOOM",1,,1,1,,,S,,*,M/#01831, , ,*,M/#01831,*,M/#01831,, ,
2B,2,,772157-72110-1, ,""TUBE W/BUSH,BOOM™, ,1,,,,55555355253555>5
4,3,,172157-81360, ,"BUSH 25 35 A, PIN",1,1,1,1,,,,,,555535555
5,2,,772157-72130, ,""ROD W/BUSH, BOOM™,1,1,1,1,,,,,5555555535
7,3,,172156-72410,,"BUSH, PIN 25 35 A",1,1,1,1,,,,,,555355555
8,2,,172157-72580, ,""HEAD 5025 A W/BUSH",1,1,1,1,,,,,55555355525
10,3,,933111-01700, ,"BUSH 25 25, ROD",1,1,1,1,,,,,55535555535
10-1,3, ,24550-025250, ,""BUSH

25X25",1,1,1,1,,,R, ,A1686116,XXX,A1686116,XXX,A1686116,XXX,A1686116,XXX, ,,,, |
11,2,,172157-72640, ,"RING, CUSHION 33",1,1,1,1,,,,.5535555555>»
12,2,,172157-72650, ,""COLLAR, CUSHION 33 A",1,1,,,,55555535535535
12-1,2,,172157-

72651, ,COLLER,1,1,,,,,N,,72157144 ,M/#01012,72157144 ,M/#01012,,,,,,,
12-2,2,,172157-

72652, ,COLLER,1,1,1,1,,,N,,72157159,M/#01958,72157159 ,M/#01958, ,,,,,,
13,2,,172157-72660, ,""COLLAR, CUSHION 33 B",1,1,1,1,,,,,,555555554
14,2,,172157-72700, ,PISTON,1,1,1,1,,,,,,,5,55555>
15,2,,172157-99340, ,"KIT, BOOM

CYLINDER",1,1,1,1,,,W, ,*,M/#00501,*,M/#00501, ,,,,,,

16,3, ,172157-72030, ,""SEAL SET 50A, PISTON",1,1,1,1,,.,...255355554
20,3,,172157-72010, ,""SEAL SET 50A, HEAD",1,1,1,1,,,,.55355535535>»
26,2,,172157-72730, ,""U-NUT M18",1,1,1,1,,,,,.555555535
27,1,,172157-72820, ,PROTECTOR,1,1,1,1,,,,.555555955>»
28,1,,22217-100000, ,"SPRING WASHER 10",2,2,2,2,,,.,5555555355>5
29,1,,26116-100202, ,""BOLT M10X 20 PLATED",2,2,2,2,,,.:53553533524






1A,1,,172157-72200, ,""CYLINDER ASSY, ARM™,1,,1,1,,,,,,555355555
1A-1,1,,172157-72200-3, ,""CYLINDER ASSY,
ARM",1,,1,1,,,S,,*,M/#01831, , ,*,M/#01831,*,M/#01831, , ,
1B,1,,172157-72200-1, ,""CYLINDER ASSY, ARM",.1,,..,.,.55535555355>5
2A,2,,772157-72210, ,""TUBE W/BUSH, ARM™,1,,1,1,,,,,5555555535
2A-1,2,,772157-72210-3, ,""TUBE W/BUSH,
ARM",1,,1,1,,,S,,*,M/#01831, , ,*,M/#01831,*,M/#01831, , ,
2B,2,,772157-72210-1, ,""TUBE W/BUSH, ARM",.,1,,,,,555535525355>5
4,3,,172156-72410, ,"BUSH, PIN 25 35 A",1,1,1,1,,,,,.555535555
5,2,,772157-72230, ,""ROD W/BUSH, ARM",1,1,1,1,,,,,5553555555>5
7,3,,172156-72410,,"BUSH, PIN 25 35 A",1,1,1,1,,,,,,555355555
8,2,,172157-72620, ,""HEAD 5025 B W/BUSH",1,1,1,1,,,,555555355555
10,3,,933111-01700, ,"BUSH 25 25, ROD",1,1,1,1,,,,,55535555535
10-1,3, ,24550-025250, ,""BUSH

25X25",1,1,1,1,,,R, ,A1686116,XXX,A1686116,XXX,A1686116,XXX,A1686116,XXX, ,,,, |
11,2,,172157-72700, ,PISTON,1,1,1,1,,,,,,,5555555>
12,2,,172157-99380, ,""BUCKET & ARM
cyL.kiT",2,1,1,1,,,W,,*,M/#00501,* ,M/#00501, ,,,,,,
13,3,,172157-72040, ,""'SEAL SET 50B, PISTON",1,1,1,1,,,,.555555555>5
16,3,,172157-72020, ,"'SEAL SET 50B, HEAD",1,1,1,1,,,,,.5555355554
21,2,,172157-72730, ,""U-NUT M18",1,1,1,1,,,...553555533






1A,1,,172157-72260, ,""CYLINDER ASY, BUCKET",1,,1,1,,.,,.5535555555>»
1A-1,1,,172157-72260-3, ,""CYLINDER ASY,
BUCKET",1,,1,1,,,S, ,*,M/#01831, , ,*,M/#01831,*,M/#01831, , ,,, |
1B,1,,172157-72260-1, ,""CYLINDER ASY, BUCKET",,1,,,.55535555355535
2A,2,,772157-72270, ,""TUBE W/BUSH, BUCKET,1,,1,1,,,,555555535555
2A-1,2,,772157-72270-3, ,"" TUBE W/BUSH,
BUCKET",1,,1,1,,,S, ,*,M/#01831, , ,*,M/#01831,*,M/#01831, ,,,, |
2B,2,,772157-72270-1, ,""TUBE W/BUSH,BUCKET",,1,,,5555535555335525
4,3,,172156-72410, ,"BUSH, PIN 25 35 A",1,1,1,1,,,,,.555535555
5,2,,772157-72290, ,""ROD W/BUSH, BUCKET",1,1,1,1,,,,,5555555535
7,3,,172157-81360, ,"BUSH 25 35 A, PIN",1,1,1,1,,,,,,555355555
8,2,,172157-72620, ,""HEAD 5025 B W/BUSH",1,1,1,1,,,,555555355555
10,3,,933111-01700, ,"BUSH 25 25, ROD",1,1,1,1,,,,,55535555535
10-1,3, ,24550-025250, ,""BUSH

25X25",1,1,1,1,,,R, ,A1686116,XXX,A1686116,XXX,A1686116,XXX,A1686116,XXX, ,,
11,2,,172157-72700, ,PISTON,1,1,1,1,,,,,,,5555555>
12,2,,172157-99380, ,""BUCKET & ARM
cyL.kiT",2,1,1,1,,,W,,*,M/#00501,* ,M/#00501, ,,,,,,
13,3,,172157-72040, ,""'SEAL SET 50B, PISTON",1,1,1,1,,,,.555555555>5
16,3,,172157-72020, ,"'SEAL SET 50B, HEAD",1,1,1,1,,,,,.5555355554
21,2,,172157-72730, ,""U-NUT M18",1,1,1,1,,,...553555533






,,172157-72400, ,"CYLINDER ASSY, SWING™,1,1,1,1,,,,,.5535555535
,, (72157-72410, ,""TUBE W/BUSH, SWING",1,1,1,1,,,,,5555553555>5
,,172156-72770, ,"BUSH, PIN 25 35 B",1,1,1,1,,,,,,555555535
,2,,772157-72430, ,""ROD W/BUSH, SWING,1,1,1,1,,,,,555555355>
7,3,,172156-72770, ,"'BUSH, PIN 25 35 B",1,1,1,1,,,,,,55555955>
8,2,,172157-72620, ,""HEAD 5025 B W/BUSH",1,1,1,1,,,,,5555555535
10,3,,933111-01700, ,"BUSH 25 25, ROD",1,1,1,1,,,,,55535555535
10-1,3, ,24550-025250, , ""BUSH

25X25",1,1,1,1,,,R, ,A1686116,XXX,A1686116,XXX,A1686116,XXX,A1686116,XXX, ,,,, 1
11,2,,172157-72700, ,PISTON,1,1,1,1,,,,,,5555555 55
12,2,,172157-72040, ,""SEAL SET 50B, PISTON",1,1,1,1,,,,,,5553555554
15,2,,172157-72730, ,"U-NUT M18",1,1,1,1,,,,,,555555555
16,2,,172157-72020, ,""SEAL SET 50B, HEAD",1,1,1,1,,,,,.5535555535
21,2,,24761-020000, ,"NIPPLE PT1/8,GREASE™,2,2,2,2,,,,,5555553535

1,1
2,2
4,3
5,2






,,172157-72350, ,"CYLINDER ASSY, BLADE™,1,1,1,1,,,.1,,,...5555>
,,(72157-72360, ,""TUBE W/BUSH, BLADE",1,1,1,1,,,,,5555553555>5
,,172156-72410, ,""BUSH, PIN 25 35 A",1,1,1,1,,,,,,5535555535
,2,,772157-72380, ,""ROD W/BUSH, BLADE™,1,1,1,1,,,,,5555553555>
7,3,,172156-72770, ,"'BUSH, PIN 25 35 B",1,1,1,1,,,,,,55555955>
8,2,,172157-72620, ,""HEAD 5025 B W/BUSH",1,1,1,1,,,,,5555555535
10,3,,933111-01700, ,"BUSH 25 25, ROD",1,1,1,1,,,,,55535555535
10-1,3, ,24550-025250, , ""BUSH

25X25",1,1,1,1,,,R, ,A1686116,XXX,A1686116,XXX,A1686116,XXX,A1686116,XXX, ,,,, 1
11,2,,172157-72700, ,PISTON,1,1,1,1,,,,,,5555555 55
12,2,,172157-72040, ,""SEAL SET 50B, PISTON",1,1,1,1,,,,,,5553555554
15,2,,172157-72730, ,"U-NUT M18",1,1,1,1,,,,,,555555555
16,2,,172157-72020, ,""SEAL SET 50B, HEAD",1,1,1,1,,,,,.5535555535
21,2,,24761-040000, ,"NIPPLE B,GREASE",1,1,1,1,,,,.555525355>5
22,1,,172157-72450, ,"CYLINDER ASSY, BLADE",1,,1,1,,,.2,,.5555355>5
23,2,,772157-72460, ,"TUBE W/BUSH, BLADE™,1,,1,1,,,,55555555535
25,3,,172156-72410, ,"'BUSH, PIN 25 35 A",1,,1,1,,,,,,5553555555
26,2,,772157-72480, ,""ROD.W/BUSH, BLADE™,1,,1,1,,,,55535555355>5
28,3,,172156-72770, ,"BUSH, PIN 25 35 B",1,,1,1,,,,.,53555355>
29,2,,172157-72620, ,""HEAD 5025 B W/BUSH",1,,1,1,,,,,5555555533
31,3,,933111-01700, ,"BUSH 25 25, ROD",1,,1,1,,,...255355554
31-1,3,,24550-025250, ,""BUSH
25x25",1,,1,1,,,R,,A1686116,XXX, , ,A1686116,XXX,A1686116,XXX, ,,,, |
32,2,,172157-72700, ,PISTON, 1, ,1,1,,,,,,55552355>
33,2,,172157-72040, ,""SEAL SET 50B, PISTON",1,,1,1,,,.:555555955>5
36,2,,172157-72730, ,"U-NUT M18",1,,1,1,,.,.553555593>»
37,2,,172157-72020, ,"'SEAL SET 50B, HEAD",1,,1,1,,,.,.5535555535
42,2,,24761-040000, ,"NIPPLE B,GREASE",1,,1,1,,,,,55535555535

1,1
2,2
4,3
5,2



E ML
FiX LEG SPEC.

No. 11
No 22 ERBET,

s CC

HE T EER TR
WIDEN/SHORTEN VARIABLE LEG SPEC.

R UNo, 2212
RH UNo, 23004285 5T,
22 INC, 23~42




1,1,,172157-72500, ,"CYLINDER ASSY, W/SH.",1,,,,,55555353522275
1-1,1,,172157-72501, ,"CYLINDER CwWP*",1,,1,1,,,F,1,72157128,M/#00609, ,,,,,,,,
2,2,,772157-72510, ,"" TUBE W/BUSH, CYL.(R)",1,,,555355553522335>5
2-1,2,,772157-72511, ,""WIDEN/SHORTEN R
TUBE",1,,1,1,,,S,3,72157128 ,M/#00609, ,,,,,,,

4,3,,172157-72790, ,"BUSH, PIN 25 35 B",1,,1,1,,,,.5535555555>»
5,2,,772157-72530, ,"'ROD, WIDEN/SHORTEN",1,,1,1,,,,5555555355>
7,3,,172157-81360, ,""BUSH 25 35 A, PIN",1,,1,1,,,,,.555555535
8,2,,172157-72620, ,""HEAD 5025 B W/BUSH",1,,1,1,,,,,5555555545
10,3,,933111-01700, ,""BUSH 25 25, ROD",1,,1,1,,,,,5555535554

10-1,3, ,24550-025250, ,""BUSH
25x25",1,,1,1,,,R,,A1686116,XXX, , ,A1686116,XXX,A1686116,XXX, ,,,, |
11,2,,172157-72700, ,PISTON,1,,1,1,,,,.,,55555555

12,2,,172157-72040, ,""'SEAL SET 50B, PISTON",1,,1,1,,,,.,5555555535
15,2,,172157-72730, ,""U-NUT M18",1,,1,1,,,,:555555955>5

16,2, ,172157-72020, ,""SEAL SET 50B, HEAD",1,,1,1,,,.,.,555355554
21,2,,24761-020000, ,"NIPPLE PT1/8,GREASE",1,,,,,5555535553355
22,2,,172519-91190, ,""SEAL 25X35X4, DUST",2,,2,2,,,5555535235535
23,1,,172157-72840, ,"COVER (R)",1,,,,,555522233333>5
23-1,1,,172157-72841, ,""COVER R
(GRAY:71)*,1,,1,1,,,S,3,72157128 ,M/#00609, , 5,555 55
24,1,,26013-100162, ,""BOLT M10X 16",4,,4,4,,,.5535553533524
24-1,1,,26116-100162, ,"'BOLT M10X 16 PLATED",4,.,4,4,,,S,,*,M/#00501,,,,,,,,,
25,1, ,172157-72550, ,""CYLINDER ASSY, W/SH.",1,,,,,,553555252223
25-1,1,,172157-72551, ,""CYLINDER CwmP*",1,,1,1,,,F,2,72157128,M/#00609, ,,,,,,,,
26,2,,772157-72560, ,"TUBE W/BUSH, CYL.(L)",1,,55555535555522335
26-1,2,,772157-72561, ,""WIDEN/SHORTEN L
TUBE",1,,,,,,S,3,72157128,M/#00609, ,,,,,,»

28,3,,172156-72770, ,"BUSH, PIN 25 35 B",1,,,,:55535555325535
28-1,3,,172157-72790, ,""BUSH, PIN 25 35 B",1,,1,1,,,N,,72175015,M/#00503, ,,,,,,,>
29,2,,772157-72530, ,""ROD, WIDEN/SHORTEN",1,,1,1,,,,55555555535
31,3,,172156-72410, ,"BUSH, PIN 25 35 A",1,,,,:555535535353523
31-1,3,,172157-81360, ,""BUSH 25 35 A, PIN",1,,1,1,,,N,,72157015,M/#00503, ,,,,,,,>
32,2,,172157-72620, ,""HEAD 5025 B W/BUSH",1,,1,1,,,,.:555555545
34,3,,933111-01700, ,"BUSH 25 25, ROD",1,,1,1,,,,.55553555535
34-1,3,,24550-025250, ,""BUSH
25x25",1,,1,1,,,R,,A1686116,XXX, , ,A1686116,XXX,A1686116,XXX, ,,,, |
35,2,,172157-72700, ,PISTON,1, ,1,1,,,,,,55552355>

36,2,,172157-72040, ,"SEAL SET 50B, PISTON",1,,1,1,,,...55555955>
39,2,,172157-72730, ,"U-NUT M18",1,,1,1,,,,..55555955>5

40,2, ,172157-72020, ,""SEAL SET 50B, HEAD",1,,1,1,,,,.55553555535

45,2, ,24761-020000, ,""NIPPLE PT1/8,GREASE",1,,1,1,,,,555355553555>5

46,2, ,172519-91190, ,""SEAL 25X35X4, DUST",2,,2,2,,,,55555352235
47,1,,172157-72830, ,"COVER (L)",1,,,.55522233322235
47-1,1,,172157-72831, ,""COVER L
(GRAY:71)*,1,,1,1,,,S,3,72157128 ,M/#00609, , , , 55555

48,1, ,22217-100000, ,"SPRING WASHER 10",4,.,4,4,,,W,,*,M/#00501,,,,,,,,>






,,172157-73300, ,""MOTOR, DRIVING",2,2,2,2,,,,553555355553
»»,172157-70000, ,HOUSING,2,2,2,2,,,,,,,,,,.555
,,172157-70010, ,COVER,2,2,2,2,,,,,,,,,55555>5
»,172157-70250, ,CARIA,2,2,2,2,,,,,,,,555555>
,»,172157-70020, ,CARIA,2,2,2,2,,,,,,,,555555>
»»,172157-70040, ,GEAR,6,6,6,6,,,,,,,,5555555
3,,172157-70050, ,GEAR,2,2,2,2,,,,,,,,5555555
8,3,,172157-70070, ,PIN,6,6,6,6,,,,,,,5555555
9,3,,172157-70130, ,""NEEDLE BEARING",78,78,78,78,,,,,53555335254
10,3,,172157-70160, ,"WASHER, THRUST",18,18,18,18,,,,,.5555355554
11,3, ,22242-000260, ,"CIRCLIP  26",2,2,2,2,,,,553553533553
12,3,,22351-030012, ,"'SPRING PIN 3X12",12,12,12,12,,,,,5535555535>»
13,3,,172157-70240, ,"'SNAP RING",12,12,12,12,,,,,,55355553
14,2, ,22242-000150, ,"CIRCLIP 15",2,2,2,2,,,,555352523555
15,2,,172157-70080, ,"'SEAL RING",2,2,2,2,,,,5553552355>5

16,2, ,172157-70090, ,""SNAP RING",2,2,2,2,,,,553555353553
17,2,,172157-70100, ,""COLLAR, THRUST",2,2,2,2,,,,55535535533>»
18,2,,172157-70140, ,SEAL ,2,2,2,2, ,,,,,55555553»
19,2,,172157-70150, ,BEARING,4,4,4,4,,,,,.53255555>5
20,2,,172157-70210, ,PLUG,6,6,6,6,,,,.5555555555
21,2,,172157-70230, ,PLUG,4,4,4,4,,,,,,,55555555
22,2,,24315-000110, ,"0-RING 1B P-11.0",4,4,4,4,,,,:5355353524
23,2,,172157-70510, ,"BARREL KIT, CYLINDER",2,2,2,2,,,,,55535525535
24,3,,172157-70300, ,"BARREL, CYLINDER",2,2,2,2,,,,.,52555255>5
25,3,,172157-70320, ,PISTON,10,10,10,10,,,,5555555355»
26,3,,172157-70330, ,SHOE,10,10,10,10,,,,555553555554
27,3,,172157-70340, ,""HOLDER, SHOE"™,2,2,2,2,,,,5555352553
28,3,,172157-70350, ,""HOLDER, BARREL",2,2,2,2,,,,55355535535523
29,3,,172157-70400, ,PIN,6,6,6,6,,,,,,,,5:5555>
30,3,,172157-70410, ,SPRING,2,2,2,2,,,,5553522355 5
31,3,,172157-70470, ,RETAINER,4,4.,4,4, ., ,..,2553533524
32,3,,22252-000200, ,"CIRCLIP  20",2,2,2,2,,,553553533523
33,2,,172157-70520, ,""SWASH PLATE KIT",2,2,2,2,,,,:55352535>5
34,3,,172157-70360, ,""SWASH PLATE",2,2,2,2,,,.,:552552335>5
35,3,,22312-080100, ,"PARALLEL PIN 8X10",2,2,2,2,,,,,53555535224
36,2,,172157-70430, ,SPRING,4,4,4,4,,,,5553555355>5
37,2,,172157-70440, ,PLUG,4,4,4,4,,,,,,,,,555555
38,2,,172157-70450, ,RING,4,4,4,4,,,,,,,,,555555
39,2,,24101-062024, ,"BALL BEARING",2,2,2,2,,,,..5355555>5
40,2, ,24101-060004, ,""BALL BEARING,2,2,2,2,,,,,2355532223
41,2,,172157-70500, ,BOLT,6,6,6,6,,,,,5555555555
42,2,,26450-080202, ,"BOLT M 8X 20",6,6,6,6,,,5555355535555>»
43,2, ,22351-050012, ,"PIN 5X12,SPRING",2,2,2,2,,,,:552525335>5
44,2, ,172157-70490, ,"PARALLEL PIN 6X14",2,2,2,2,,,,.,355535223
45,2, ,172157-70260, ,""SEAL KIT",2,2,2,2,,,,,2355232224

48,2, ,172157-70530, ,"SEAL KIT 2",2,2,2,2,,,,5553555335>5
53,1,,26450-100252, ,""BOLT M10X 25',16,16,16,16,,,,55555555554

1,1
2,2
3,2
4,2
5,3
6,3
7






1,1,,172157-57300, ,"RETAINER, BEARING",1,1,1,1,,,,.555555555>

2,1,,172131-57310, ,"PLUG 26",1,1,1,1,,,,,5555552555

2-1,1,,27260-260000, ,"PLUG
26,BORE",1,1,1,1,,,R,,72157191 ,M/#05756,72157191 ,M/#05756 ,72157191 ,M/#05756,7215
7191 ,M/#05756, ,,

3,1,,172157-57310, ,"PINION 13T7",1,1,1,
4,1,,172157-57360, ,""NEEDLE BEARING",1,
5,1,,22242-000350, ,"CIRCLIP 35",1,1,
6,1,,22252-000260, ,"CIRCLIP 26",1,1,1,
7,1,,22252-000720, ,"CIRCLIP 72",1,1,1,1,,,,,55559335594
8,1,,24101-062074, ,""BALL BEARING",1,1,1,1,,,,,,5553555555
9,1,,24163-405300, ,"BEARING, INNER",1,1,1,1,,,,,555555555>5
10,1,,26013-100252, ,"'BOLT W/WASHER M10X25",4,4,4,4,,,,55535223355
11,1,,172157-73310, ,""MOTOR, TURNING",1,1,1,1,,,,,.,555535555
12,2,,172157-73320, ,HOUSING,1,1,1,1,,,,,,55555355>»
13,2,,172131-73360, ,BOLT,7,7,7,7,,5555555335323>5
14,2,,172131-73370, ,"ROLLER ASSY",1,1,1,1,,,,.5535555535>5
15,2,,172131-73381, ,DRIVE,1,1,1,1,,,,,,555555555
16,2,,172131-73410, ,""END CAP",1,1,1,1,,,,,55553555535
17,2,,172131-73420, ,"'PLATE,SPACER",1,1,1,1,,,,.555555955>5
18,2,,172131-73440, ,"PLUG,HOUSING",1,1,1,1,,,.,.,255355554
19,2,,172131-73460, ,""SHAFT ,OUT PUT",1,1,1,1,,,,,55535555535
20,2,,172131-73470, ,""BEARING, THRUST RACE",1,1,1,1,,,,,,5553555554
21,2,,172131-73480, ,"BEARING, NEEDLE"™,1,1,1,1,,,,,5555555535
22,2,,172131-73490, ,"BOLT,BROACH",4,4,4,4, ,,.,.223552255>5
23,2,,172131-73551, ,"SEAL KIT, MOTOR™,1,1,1,1,,,.,2553525523
29,2,,172131-73931, ,FLANGE,1,1,1,1,,,,,.5535555535
30,3,,172131-73431, ,FLANGE,1,1,1,1,,,,,.5535555535
35,1,,26013-120302, ,""BOLT W/WASHER M12X30',2,2,2,2,,,,55555553535

1
1
1
1
1






1,1,,172131-73700, ,"FILTER W/COVER",1,1,,,,555355525223135
1-1,1,,172156-73700, ,""'STRAINER,

RETURN",1,1,1,1,,,N,,72157154 ,M/#01725,72157154 ,M/#01725, ,,,,,,
2,2,,172131-73740, ,""FILTER, CARTRIDGE",1,1,,,,,,55555355535
2-1,2,,172156-

73710, ,ELEMENT,1,1,1,1,,,S,,72157154 ,M/#01725,72157154 ,M/#01725, ,,,,,,
4,1,,772157-73700, ,"RESERVOIR ASSY",1,1,1,1,,,,,55553555525
5,2,,172137-73700, ,"FILTER, SUCTION",1,1,1,1,,,,,,555555553
6,2,,172141-73710,,""ROD, STRAINER",1,1,1,1,,,,,5555555535
7,2,,172112-75780, ,"'SPRING, STRAINER™,1,1,1,1,,,,,555555955>5
8,2,,26716-100002, ,"NUT 10",1,1,1,1,,,,,,55555555>
10,2,,172141-75400, ,""COVER, EXIT",1,1,1,1,,,,.,5535555535>»
11,2,,172122-75600, ,""GAUGE, OIL LEVEL",1,1,1,1,,,,,555555555>5
13,3,,172122-75620, ,BOLT,2,2,2,2,,,,,,::555555>
14,3,,172122-75630, ,CGASKET,4,4,4,4, ,,,5553522355 5

16,2, ,172116-75850, ,"PLUG (YELLOW:87)",1,1,1,1,,,,55555522535
17,2,,22217-080000, ,""SPRING WASHER 8",3,3,3,3,,,5555355535535>5
18,2,,23491-140002, ,"PLUG 14",1,1,1,1,,,,,53553555555
19,2,,24311-000160, ,""0-RING 1A P-16.0",1,1,1,1,,,,,555555955>
20,2,,24311-000380, ,"0-RING 1A P-38.0",1,1,1,1,,,,,.53555955>»
21,2,,24321-001050, ,"0-RING 1A G-105.0",1,1,1.1,,,...55352553
22,2,,26116-080202, ,""BOLT M 8X 20 PLATED",3,3,3,3,,..55555355553
23,1,,26013-100252, ,""BOLT W/WASHER M10X25",4,4,4,4,,,,55535253355



@—
O—20

22——@
V—=

R UNo. 412

BHET,

REH LN (M) 2%

4 INC, (4)~22

10




,,172157-73800, ,"JOINT, SWIVEL",1,1,1,1,,..2,,.553555554
,»,172156-73810, ,"HUB, SWIVEL",1,1,1,1,,,,,,,:5555555
,,172156-73820, ,"'SHAFT, SWIVEL",1,1,1,1,,,,,555555555>»
,,172156-73840, ,"'SPACER, SWIVEL",1,1,1,1,,,,.,55555555>
,,172157-73840, ,""FLANGE, SWIVEL",1,1,1,1,,,,,,55555955>5
»»,172156-73850, ,0-RING,8,8,8,8,,,,,,,,555555>
2,,22242-000401, ,"CIRCLIP 40-S",1,1,1,1,,,,,.5535555535
8,2,,22312-100320, ,""PARALLEL PIN 10X32",1,1,1,1,,,,,55535555535
9,2,,23871-010000, ,"PLUG PT1/8,SCREW",10,10,10,10,,,,5555555355>
10,2,,24311-000480, ,""0-RING 1A P-48.0",1,1,1,1,,,,55535555955>
11,2,,24321-000600, ,""O-RING 1A G-60.0",1,1,1,1,,,,.555555555>»
12,2,,26013-080252, ,""BOLT M 8X 25",4,4,4,4,,,,,,3:5535533523
13,1,,22217-100000, ,""SPRING WASHER 10",4,4,4,4,,,,,5535535535>5
14,1,,26116-100202, ,"'BOLT M10X 20 PLATED",4,4,4.4,,,,.,:5535355235
15,1,,172157-73850, ,"" JOINT, SWIVEL",1,,,,,,:3.:555555555
15-1,1,,172157-73851, ,""JOINT CMP(SWIVEL",1,,1,1,,,S,1,72157130,M/#00503,,,,,,,55
16,2,,172157-73860, ,""HUB, SWIVEL",1,,1,1,,,,,.555555535
17,2,,172157-73870, ,""SHAFT, SWIVEL",1,,,,,.5555535555535
17-1,2,,172157-73871, ,"'SHAFT CMP(SWIVEL",1,,1,1,,,S,1,72157130,M/#00503,,,,,,,,,
18,2,,172157-73900, ,"FLANGE, SWIVEL",1,,1,1,,,,,.55555955>
19,2,,172157-73910, ,""SPACER, SWIVEL",1,,1,1,.,..,.55352553
20,2,,172157-73930, ,""SEAL, SWIVEL",9,,9,9,,,.555553555554
20-1,2,,172447-

73840, ,SEAL,9,,9,9,,,R,,72157194 ,M/#05848, , , 72157194 ,M/#05848,72157194 ,M/#05848,
L

21,2,,22242-000401, ,"CIRCLIP 40-S",1,.,1,1,,.....555353554
22,2,,23871-010000, ,"PLUG PT1/8,SCREW",8,,8,8,,,555555253555>5
23,2,,24311-000750, ,"0-RING 1A P-75.0",1,,1,1,,,,,55535525535
24,2,,24315-000560, ,"0-RING 1B P 56.0",1,,1,1,,,,.555555955>5
25,2,,24321-000700, ,"0-RING 1A G70.0,NBR",1,,1,1,,,,.55553552535
26,2,,26013-080302, ,""BOLT M 8X 30",4,.,4.,4,.,.:52553233524
27,1,,22217-100000, ,"SPRING WASHER 10",4,,4.,4,,,,,3:553523553
28,1,,26116-100202, ,"BOLT M10X 20 PLATED",4,.,4.4,....:5535322235

1,1
2,2
3,2
4,2
5,2
6,2
7



EIE MR
FIX LEG SPEC.

HR Rl SRR AR
WIDEN/SHORTEN VARIABLE LEG SPEC.




1A,1,,172157-74100, ,""VALVE ASSY, CONTROL",1,1,1,1,,,.1,,..5555554
1B,1,,172157-74110, ,""VALVE ASSY, CONTROL",1,,1,1,,,,2,,55555555>»
2,2,,172157-71060, ,""SECTION ASSY, P1",1,1,1,1,,,,,55535555535
4,3,,172157-70710, ,0-RING,1,1,1,1,,,,,,:.55555 5>
5,3,,24315-000100, ,""0-RING 1B P-10.0",2,2,2,2,,,,5555525355>5
6,3,,172157-70970, ,""PLUG PF1/4",1,1,1,1,,,,,35555525235
7,3,,23871-010000, ,""PLUG PT1/8,SCREW",1,1,1,1,,,,5555555355>5
8,3,,24315-000110, ,"0-RING 1B P-11.0",1,1,1,1,,,,,5555555535
9,2,,172157-71080, ,"'SECTION ASSY, P2",1,1,1,1,,,,.553525355>
11,3,,23871-010000, ,"PLUG PT1/8,SCREW",1,1,1,1,,,,555535555555
12,3,,172157-70970, ,"PLUG PF1/4",2,2,2,2,,,53355555233135

13,3, ,24315-000110, ,"0-RING 1B P-11.0",2,2,2,2,,,,5553553533>5
14,2,,172157-74290, ,""VALVE, RELIEF",2,2,2,2,,,,,55535535535

15,3, ,24315-000100, ,""0-RING 1B P-10.0",2,2,2,2,,,,55535555255>5
16,3, ,24315-000140, ,""0-RING 1B P-14.0",2,2,2,2,,,,5553552337>5
17,2,,26716-080002, ,"NUT M 8",6,6,6,6,,,,,,55555555>
18A,2,,172157-74150, ,"'BOLT 8X264'",3,3,3,3,,,51,,555555555
18B,2,,172157-74670, ,"'BOLT 8X288",3,,3,3,,,52555355535535>»
19,1,,22217-080000, ,"'SPRING WASHER 8",4,4,4,4,,,.,..532555235>5
20,1,,26116-080162, ,"BOLT 8X16",4,4,4,4,,.,,2355332223



14

—2 O—16 (#H>72)
(B271)} o——15d (PUNP2)
( PUMPT) ‘

—9
7 g‘%]2-
2 19
184
188

17

3w b a— s TASSY (BRI
CONTROL VALVE ASSY (FIX LEG SPEC.)
(172157-74100)
IRBN. 40D BH LNo, 1Al
MENo, 40D AH UNo. 240 5 18AL
MMENo. 41D RLH UNo. 10 536&
MEN. 20 RH ULNo, I1In5 44
MENo. 430 B H Lo, IhD42&
MEN. 44D RAH LN 1105395 HFT .
Fig. 40 Ref, No, 1A
INC.Fig. 40 Ref. No, 2~ 18A

Fig. 41 Ref.No. 1~36

Fig. 42 Ref.No. 1~ 44

Fig. 43 Ref. No. 1~42

Fig. 44 Ref, No, 1~39

3 v b O~ Nt FASSY GLEF TR
CONTROL VALVE ASSY (WIDEN/SHORTEN VARIABLE LEG SPEC.)
{1T2157-T411D)
MENo. 400 R LNo, 1BI2
JREBNo. 400 R LNo. 2005 18B&
HMENo. 41D RH LNo. 110 536&
IWENo. 420 R LNo, (B ME
MBNo, 430 RH UNo, 15 42&
MBNo, 44D B UNo, 100 530&
MENo. 45O RH LN 1B 1TERBET,
Fig. 40 Ref. No, 1B
INC. Fig. 40 Ref. Na. 2~ 188

Fig. 41 Ref. No. 1~3§

Fig. 42 Ref. No. 1~44

Fig. 43 Ref. No, 1~ 42

Fig. 44 Ref, No. 1~39

Fig. 45 Ref, No, 1~ 17




,,172157-70860, ,""SECTION ASSY, DRIV.",2,2,2,2,,,,5535553233553
,,24311-240100, ,"0-RING 1A P-10A",4,4,4,4,,,,,:,5535335235
,,172157-70630, ,"'BAC UP RING",4,4,4,4,,,,,,3:553533525
,»24315-000100, ,"0O-RING 1B P-10.0",4,4,4.4,,,,.,:5535352235
,,172157-70640, ,""PLATE, O-RING",4,4,4,4,,,,,5532552355>5
,,172157-70650, ,"'SEAT, SPRING",4,4,4,4,,,,,.553523553
3,,26557-050102, ,""SCREW M 5X 10",4,4,4,4,,,,,553525533>»
8,3,,26450-050452, ,"BOLT M 5X 45",4,4,4,4,,,,,,3,553533523
9,3,,172157-70660, ,CAP,2,2,2,2,,,,,,,55555555
10,3,,172157-70670, ,"'SPRING, RETURN",2,2,2,2,,,,,.355532554
11,3, ,26450-050202, ,""BOLT M 5X 20",2,2,2,2,,,,553555353553
12,3,,172157-70680, ,SPACER,2,2,2,2,,,,553553533523
13,3,,172157-70700, ,""SEAT, SPRING",2,2,2,2,,,,5535553533523
14,3, ,24315-000110, ,"0-RING 1B P-11.0",2,2,2,2,,,,5553555355>5
15,3,,172157-70710, ,0-RING,2,2,2,2,, ,,,,,.55555 5>
16,3,,172157-70720, ,"PLUG PF3/8",4,4,4,4,,,,,335555233135

17,3, ,24315-000140, ,"0O-RING 1B P-14.0",4,4,4,4,,,,,553523533>»
18,2,,172157-71020, ,""SECTION ASSY, TURN.",1,1,1,1,,,,,5535555555>»
19,3,,24311-240100, ,"0-RING 1A P-10A",2,2,2,2,,,,5,3555532233
20,3,,172157-70630, ,"BAC UP RING",2,2,2,2,,,,5555552355>5
21,3,,24315-000100, ,"0-RING 1B P-10.0",2,2,2,2,,,.553553233524
22,3,,172157-70640, ,"PLATE, O-RING",2,2,2,2,,,,.5535535533>»
23,3,,172157-70650, ,"SEAT, SPRING",2,2,2,2,,,,55553533523
24,3, ,26557-050102, ,"SCREW M 5X 10",2,2,2,2,,,,,53555335224
25,3,,26450-050452, ,"BOLT M 5X 45",2,2,2,2,,,.,5553552355>5
26,3,,172157-70660, ,CAP,1,1,1,1,,,,,55555355555
27,3,,172157-70780, ,""SPRING, RETURN",1,1,1,1,,,,,,555555553
28,3,,26450-050202, ,""BOLT M 5X 20",1,1,1,1,,,,,55535525535
29,3,,172157-70680, ,SPACER,1,1,1,1,,,,,,52555355>»
30,3,,172137-74520, ,"VALVE, CHECK",1,1,1,1,,,,,,55555955>5
31,3,,172157-70690, ,SPRING,1,1,1,1,,,.,.55355553
32,3,,172157-70700, ,"SEAT, SPRING",1,1,1,1,,,,,.5535525535
33,3,,24315-000110, ,"0-RING 1B P-11.0",1,1,1,1,,,,..52555255>
34,3,,172157-70710, ,0-RING,1,1,1,1,,,,,,,55555555
35,2,,172157-74320, ,VALVE,2,2,2,2, ,,,,,,5555555>5

36,3, ,24315-000140, ,"0-RING 1B P-14.0",2,2,2,2,,,:,5553555335>5

1,2
2,3
3,3
4,3
5,3
6,3
7



—16——@
'I_.....
(iEﬁ)NG 18—
(DRIVING) (B
(TURNING)
! 8z 270
DRIVING(R) BRIV ING(L)
—9
#£15(R)
DRIYINGC(R)
EFWL) "
DRIVING(L) e _
e
l‘,‘.
4 Gl Pt 3 b O — s TASSY CERATZRIR)
22 3 CONTROL VALVE ASSY (WIDEN/SHORTEN VARIABLE LEG SPEC.)

a Y b O—Je st FASSY (EEMAE (172157-74110)
CONTROL VALVE ASSY (FIX LEG SPEC.) TR BNo. 40 @ B UNo, 182
(172157-T4100) HENo. 400 R LNo, 205 18BE
M ENo, 400 R HY LNo. 1AR HENo. 41D R LNo, 1h536&
MBNo. 0D R H LNo, 205 18AL RWENo. 420 RH LNo, IInD44L
IRBNo. 41D ALK LNo, 1005364 MENc. 4] DR LN, 105424
IRENo, 420 R UNo, 1B 44 & MENo. 440 R H UNo, 100 53%&
HENc. 43O R UNo. 15 42& MENC.ASDRH LN I B1ITERAET,
BN 4D R UNo. 15398 8AHET . Fig. 40 Ref. No. 1B
Fig. 40 Raf. No. 1A INC.Fig, 40 Ref. No, 2~ 18B
ING.Fig. 40 Ref. No, 2~ 1BA Fig. 41 Ref.No, 1~36

Fig. 41 Ref, No. T~ 36 Fig. 42 Ref, No. 1~ 44

Fig. 42 Ref,No. 1~ 44 Fig. 41 Ref. No. 1~ 42

Fig. 43 Ref. No. 1~42 Fig. 44 Ref No, 1~39

Fig. 44 Ref. No. 1~39 Fig. 45 Ref.No, 1~ 1T



,,172157-70730, ,""SECTION ASSY, SWING",1,1,1,1,,,,,,555555554
,,24311-240100, ,"0-RING 1A P-10A",2,2,2,2,,,55355352352135
,,172157-70630, ,"'BAC UP RING",2,2,2,2,,,,553555353523
,»24315-000100, ,"0-RING 1B P-10.0",2,2,2,2,,,,.355535355235
,,172157-70640, ,""PLATE, O-RING",2,2,2,2,,,,,5535555355>5
,,172157-70650, ,""SEAT, SPRING™,2,2,2,2,,,,,55535235535
3,,26557-050102, ,""SCREW M 5X 10",2,2,2,2,,,,55535235533>»
8,3,,26450-050452, ,"BOLT M 5X 45",2,2,2,2,,,,553555353523
9,3,,172157-70660, ,CAP,1,1,1,1,,,,,,555555555
10,3,,172157-70670, ,"'SPRING, RETURN",1,1,1,1,,,,,.5555355555
11,3, ,26450-050202, ,"BOLT M 5X 20",1,1,1,1,,,,.,5553555554
12,3,,172157-70680, ,SPACER,1,1,1,1,,,,,,555555555
13,3,,172137-74520, ,""VALVE, CHECK",1,1,1,1,,,,,,555555555
14,3,,172157-70690, ,SPRING,1,1,1,1,,,,,555555555>5
15,3,,172157-70700, ,"'SEAT, SPRING",1,1,1,1,,,,,555555955>5
16,3, ,24315-000110, ,"O-RING 1B P-11.0",1,1,1,1,,,,.555555555>»
17,3,,172157-70710, ,0-RING,1,1,1,1,,,,,,,,,5.555>
18,3,,172157-70720, ,"'PLUG PF3/8",1,1,1,1,,,,,5555532555

19,3, ,24315-000140, ,""0-RING 1B P-14.0",1,1,1,1,,,,:555555355>
20,2,,172157-70790, ,"SECTION ASSY, BOOM™,1,1,1,1,,,,.55553552525
21,3,,24311-240100, ,"0-RING 1A P-10A",2,2,2.2,,,:53553523223
22,3,,172157-70630, ,""BAC UP RING",2,2,2,2,,,,553555353523
23,3,,24315-000100, ,""0-RING 1B P-10.0",2,2,2,2,,,,55355353354
24,3,,172157-70640, ,"PLATE, O-RING",2,2,2,2,,,,,.3555335225
25,3,,172157-70650, ,""SEAT, SPRING",2,2,2,2,,,.,:553552355>5
26,3,,26557-050102, ,""SCREW M 5X 10",2,2,2,2,,.,2553523533>»
27,3,,26450-050652, ,""BOLT M5X 65",2,2,2,2,,,,5535553533523
28,3,,172157-70660, ,CAP,1,1,1,1,,,,,5555555555
29,3,,172157-70820, ,"SPRING, RETURN",1,1,1,1,,,,,5555555555
30,3, ,26450-050402, ,"BOLT M5X 40",1,1,1,1,,,,:555555955>5
31,3,,172157-70830, ,SPACER,1,1,1,1,,,.,.55355553
32,3,,172137-74520, ,"VALVE, CHECK",1,1,1,1,,,,,.5535555535
33,3,,172157-70690, ,SPRING,1,1,1,1,,,,,,52555355>»
34,3,,172157-70700, ,"SEAT, SPRING",1,1,1,1,,,,.,52555355>»
35,3,,24315-000110, ,"0-RING 1B P-11.0",1,1,1,1,,,,,.55555955>5
36,3,,172157-70710, ,0-RING,1,1,1,1,,,,,,,5555555>
37,3,,172157-70840, ,STOPPER,1,1,1,1,,,,,5535555555>»
38,3,,172157-70850, ,ADAPTER,1,1,1,1,,,,55535555535>»
39,3,,172157-70720, ,"PLUG PF3/8",1,1,1,1,,,,.4555553355>5

40,3, ,24315-000140, ,"0-RING 1B P-14.0",1,1,1,1,,,,,0555535554
41,2,,172157-74310, ,VALVE,1,1,1,1,,,,,555525555>

42,3, ,24315-000140, ,"0-RING 1B P-14.0",1,1,1,1,,,,,,55555554
43,2,,172157-74300, ,"VALVE, RELIEF",1,1,1,1,,,,,,555555525
44,3, ,24315-000140, ,"0-RING 1B P-14.0",1,1,1,1,,,,,.555535554

1,2
2,3
3,3
4,3
5,3
6,3
7



20—
3 ®
& (7—4)
—2 O] ( BOOM)

1— 16

(4 vy 14
(Wine) 13

4 LB
2 v b O=Jpst e TASSY GERTERLE

CONTROL VALVE ASSY (WIDEN/SHORTEN VAR1ABLE LEG SPEC.)
{(172157-74110)

« 0F

9y b 0— st TASSY EERIER

CONTROL VALVE ASSY(FIX LEG SPEC.) R ENo. 40 BHi UNo, 1B
(172157-74100) MENo. 40D A H LNo. 205 18BE
HENo, 40 R LNo. 1AIZ MENo. 41D Rt LNo, 150 536&
MENo. 40D BLH Lo, 210 5 18AL BN, 42 D B Lo, 110 D 44L&
MENo. 41D R Lo, 17 536& MENo. 43D BLH LNo. 150 H42E
W ENe. 420 MU LNo. 1505 44& MENo. 44O R Lo, 110 539&
MENo. 43D R LNo. 110D 42E BN 45D RE LN, 1B 1TERHET .
MBNo. 44D A LNo. 1539 RBET . Fig. 40 Ref. No, 18
Fig. 40 Ref, Na, 1A INC.Fig. 40 Ref, No. 2~ 188
INC.Fig. 40 Ref. No. 2~ 1BA Fig. 41 Ref, No, 1~ 36

Fig. 41 Ref No, 1~136 Fig. 42 Ref. No, 1~ 44

Fig. 42 Ref. No, 1~44 Fig. 43 Ref. No, 1~42

Fig. 43 Ref, No, 1~42 Fig. 44 Ref.No. 1~39

Fig. 44 Ref.No. 1~39 Fig. 45 Ref No_ 1~17



,,172157-70980, ,"SECTION ASSY, ARM™,1,1,1,1,,,,,.555555535
,,24311-240100, ,"0-RING 1A P-10A",2,2,2,2,,,55355352352135
,,172157-70630, ,"'BAC UP RING",2,2,2,2,,,,553555353523
,»24315-000100, ,"0-RING 1B P-10.0",2,2,2,2,,,,.355535355235
,,172157-70640, ,""PLATE, O-RING",2,2,2,2,,,,,5535555355>5
,,172157-70650, ,""SEAT, SPRING™,2,2,2,2,,,,,55535235535
3,,26557-050102, ,""SCREW M 5X 10",2,2,2,2,,,,55535235533>»
8,3, ,26450-050652, ,""BOLT M5X 65'",2,2,2,2,,,,5553523533>5
9,3,,172157-70660, ,CAP,1,1,1,1,,,,,,555555555
10,3,,172157-70820, ,"'SPRING, RETURN",1,1,1,1,,,,,.5555355555
11,3, ,26450-050402, ,"BOLT M5X 40",1,1,1,1,,,,.555555535>»
12,3,,172157-70830, ,SPACER,1,1,1,1,,,,,,555555555
13,3,,172137-74520, ,""VALVE, CHECK",1,1,1,1,,,,,,555555555
14,3,,172157-70690, ,SPRING,1,1,1,1,,,,,555555555>5
15,3,,172157-70700, ,"'SEAT, SPRING",1,1,1,1,,,,,555555955>5
16,3, ,24315-000110, ,"O-RING 1B P-11.0",1,1,1,1,,,,.555555555>»
17,3,,172157-70710, ,0-RING,1,1,1,1,,,,,,,5,55555>

18,3, ,172157-70840, ,STOPPER,1,1,1,1,,,,,55535555535
19,3,,172157-70850, ,ADAPTER,1,1,1,1,,,,,,55555355>
20,2,,172157-70720, ,"PLUG PF3/8",1,1,1,1,,,,5555553352>5
21,3,,24315-000140, ,"0-RING 1B P-14.0",1,1,1,1,,....255353554
22,2,,172157-70740, ,"'SECTION ASSY, BUCKET",1,1,1,1,,,,,.5535555535
23,3,,24311-240100, ,"0-RING 1A P-10A",2,2,2,2,,,55355535235513
24,3,,172157-70630, ,"BAC UP RING",2,2,2,2,,,,:553555355>5
25,3,,24315-000100, ,"0-RING 1B P-10.0",2,2,2,2,,,.,5553552335>5
26,3,,172157-70640, ,"PLATE, O-RING",2,2,2,2,,.,,.553523533>»
27,3,,172157-70650, ,"SEAT, SPRING™,2,2,2,2,,,,,555352523
28,3,,26557-050122, ,""SCREW M 5X 12",2,2,2,2,,,,.553523533>»
29,3,,26450-050452, ,"BOLT M 5X 45",2,2,2,2,,,.,:553552237>5
30,3,,172157-70660, ,CAP,1,1,1,1,,,,,555555555>
31,3,,172157-70780, ,"'SPRING, RETURN",1,1,1,1,,,..,255355554
32,3,,26450-050202, ,""BOLT M 5X 20",1,1,1,1,,,,,55535525535
33,3,,172157-70680, ,SPACER,1,1,1,1,,,,,,52555355>»
34,3,,172137-74520, ,"VALVE, CHECK",1,1,1,1,,,,.,52555355>
35,3,,172157-70690, ,SPRING,1,1,1,1,,,,,,52555355>»
36,3,,172157-70700, ,""SEAT, SPRING",1,1,1,1,,,,,,555553555>
37,3,,24315-000110, ,"0-RING 1B P-11.0",1,1,1,1,,,,,,5553555554
38,3,,172157-70710, ,0-RING,1,1,1,1,,,,,,,55555555
39,3,,172157-70720, ,"PLUG PF3/8",2,2,2,2,,,555552323353»

40,3, ,24315-000140, ,"0-RING 1B P-14.0",2,2,2,2,,,,,5355235223
41,2,,172157-74300, ,"VALVE, RELIEF",1,1,1,1,,,,.55553552525
42,3, ,24315-000140, ,"0-RING 1B P-14.0",1,1,1,1,,,,,,55555554

1,2
2,3
3,3
4,3
5,3
6,3
7



41

22—
(1$rv b))
(BACKET)
A AR
|30 BUCKET TRH_A
Whre b

BUCKET

3 v b0 — < TASSY G AT EEMIE)
o CONTROL VALVE ASSY (W|DEN/SHORTEN VAR{ABLE LEG SPEC.)

33 b O —JLs3L TASSY (BRI C(172157-T4110)
CONTROL VALVE ASSY (FIX LEG SPEC.) T ENo, 400 RiH LMo, 1BIX
(172157-74100) BN 0D R LNo, 2105 188&
MM ENo. 400 B H LNo. 1A MENc. 41D RH LMo, 175364
MENo, 400 H L No. 220 5 1BAL R ENc. 220 R H UNo, 105444
MENe. 41O R Lo, 1n536& WMEBNe. 43D RH LN, Inm42&
B ENe. 420 R LNo, IInB 44L& M ENo. 44D W H Lo, 150539
MENC. 43D R LNo. InDA2& MENo. 4SO R LNo, IS ITERALET.
WMENc. 44D R LNo. IinB398 8457, Fig. 40 Ref.No. 1B
Fig. 40 Ref. No. 1A INC.Fig. 40 Ref. No, 2~ 18B
INC. Fig. 40 Ref, No, 2~ 18A Fig. 41 Ref.No, 1~36

Fig. 41 Ref.No, 1~36 Fig. 42 Ref No, 1~44

Fig. 42 Ref, No, 1~ 44 Fig, 43 Ref.No. 1~42

Fig. 4] Ref. No, 1~ 42 Fig, 44 Ref Mo, 1~39

Fig. 44 Ret, No, 1~39 Fig. 45 Ref. Mo, 1~17



,,172157-70890, ,""SECTION ASSY, BLADE",1,1,1,1,,,,,,5553555553
,,24311-240100, ,"0-RING 1A P-10A",2,2,2,2,,,55355352352135
,,172157-70630, ,"'BAC UP RING",2,2,2,2,,,,553555353523
,»24315-000100, ,"0-RING 1B P-10.0",2,2,2,2,,,,.355535355235
,,172157-70640, ,""PLATE, O-RING",2,2,2,2,,,,,5535555355>5
,,172157-70650, ,""SEAT, SPRING™,2,2,2,2,,,,,55535235535
3,,26557-050102, ,""SCREW M 5X 10",2,2,2,2,,,,55535235533>»
8,3,,26450-050452, ,"BOLT M 5X 45",2,2,2,2,,,,553555353523
9,3,,172157-70660, ,CAP,1,1,1,1,,,,,,555555555
10,3,,172157-70780, ,"'SPRING, RETURN",1,1,1,1,,,,,.5555355555
11,3, ,26450-050202, ,"BOLT M 5X 20",1,1,1,1,,,,.,5553555554
12,3,,172157-70680, ,SPACER,1,1,1,1,,,,,,555555555
13,3,,172137-74520, ,""VALVE, CHECK",1,1,1,1,,,,,,555555555
14,3,,172157-70690, ,SPRING,1,1,1,1,,,,,555555555>5
15,3,,172157-70700, ,"'SEAT, SPRING",1,1,1,1,,,,,555555955>5
16,3, ,24315-000110, ,"O-RING 1B P-11.0",1,1,1,1,,,,.555555555>»
17,3,,172157-70710, ,0-RING,1,1,1,1,,,,,,,,,5.555>
18,3,,172157-70720, ,"'PLUG PF3/8",2,2,2,2,,,45533555332233

19,3, ,24315-000140, ,""0-RING 1B P-14.0",2,2,2,2,,,,5553355235>5
20,2,,172157-70930, ,"SECTION ASSY, P.T.0.",1,1,1,1,,,,,,53555955>
21,3,,24311-240100, ,"0-RING 1A P-10A",2,2,2.2,,,:53553523223
22,2,,172157-70630, ,"'BAC UP RING",2,2,2,2,,,,553555353523
23,3,,24315-000100, ,""0-RING 1B P-10.0",2,2,2,2,,,,55355353354
24,3,,172157-70640, ,"PLATE, O-RING",2,2,2,2,,,,,.3555335225
25,3,,172157-70650, ,""SEAT, SPRING",2,2,2,2,,,.,:553552355>5
26,3,,26557-050102, ,""SCREW M 5X 10",2,2,2,2,,.,2553523533>»
27,3,,26450-050452, ,""BOLT M 5X 45",2,2,2,2,,,553553533523
28,3,,172157-70660, ,CAP,1,1,1,1,,,,,555555555
29,3,,172157-70780, ,"SPRING, RETURN",1,1,1,1,,,,,.555555555
30,3, ,26450-050202, ,"BOLT M 5X 20",1,1,1,1,,,,..55555955>5
31,3,,172157-70680, ,SPACER,1,1,1,1,,,.,.55355553
32,3,,172157-74520, ,VALVE,1,1,1,1,,,,,,55555555>
33,3,,172157-70690, ,SPRING,1,1,1,1,,,,,,52555355>»
34,3,,172157-70700, ,"SEAT, SPRING",1,1,1,1,,,,.,52555355>»
35,3,,24315-000110, ,"0-RING 1B P-11.0",3,3,3,3,,,.5555555955>5
36,3,,172157-70710, ,0-RING,1,1,1,1,,,,,,,55555555
37,3,,172157-70720, ,"PLUG PF3/8",2,2,2,2,,,53555352233
38,3,,24315-000140, ,"0-RING 1B P-14.0",2,2,2,2,,,.,:552522237>»
39,3,,172157-70970, ,"PLUG PF1/4",2,2,2,2,,,,55552323353»

1,2
2,3
3,3
4,3
5,3
6,3
7



(ZL- K19 20—

_.._...__o
(BLADE) | qgoe | (PTD)
18 @ (P.T.0.

32 0= /S Iy TASSY GERATZIEE)
CONTROL VALVE ASSY (WIDEN/SHORTEN VARIABLE LEG SPEC.)

2 % b O — It A TASSY (BRI (172157-74110)
COMTROL YALVE ASSY (FIX LEG SPEC.) TRENo. 40D B H LNo. 1BiZ
(172157-74100) JRENo. 400 BB UNo, 205 18BE
I HNo. 400 R H LNe. 1AIX MHEBNc. 41O R UNo, 1In536&
lﬁENo.'iO@Rﬁibllo.Zﬂ\BlSAt HWEN. A2O B LNo IInB44E
HMENo. 410 L ULNo. 18536 TRENo, IO R UNo. 150 542&
MENc. 420 B LNo, 1In544& MMENo. 44D N Hf LNo. 1i0 53%9&
HBNo. 430 R LNo, 1v542& BN ASO R UNo, InBITERAE T,
HENo. 440 RH LNo, InD3IERELET, Fig. 40 Ref.No. 1B
Fig. 40 Ref, No, 1A INC.Fig. 40 Ref,No, 2~ 188
iNC.Fig. 40 Ref, No. 2~ 1BA Fig, 41 Ref.No. 1~36

Fig. 41 Ref, No. 1~36 Fig, 42 Raf.No, 1~44

Fig, 42 Ref, No. 1~ 44 Fig, 43 Ref.No, 1~42

Fig. 43 Ref.No. 1~42 Fig. 44 Ref.No, 1~39

Fig. 44 Raf. No, 1~39 Fig. 45 Ref, No, 1~17



,,172157-70860, ,""SECTION ASSY, DRIV.",1,,1,1,,,,.55355535555>»
,,24311-240100, ,"0-RING 1A P-10A",2,.2,2,,,,5535553533523
,,172157-70630, ,"BAC UP RING",2,,2,2,,,,535553555235
,»24315-000100, ,""0O-RING 1B P-10.0",2,,2,2,,,,,5355535555
,,172157-70640, ,""PLATE, O-RING",2,,2,2,,,,,35555522535
,,172157-70650, ,"'SEAT, SPRING™,2,,2,2,,,,553555353553
3,,26557-050102, ,""'SCREW M 5X 10",2,,2,2,,,5555535335535
8,3, ,26450-050452, ,"BOLT M 5X 45",2,,2,2,,,,5553523533>5
9,3,,172157-70660, ,CAP,1,,1,1,,,,,5555555555
10,3,,172157-70670, ,"'SPRING, RETURN",1,,1,1,,,,,.55555355>
11,3, ,26450-050202, ,"BOLT M 5X 20",1,,1,1,,,,55535555535>»
12,3,,172157-70680, ,SPACER,1,,1,1,,,,,,,55555555
13,3,,172157-70700, ,""SEAT, SPRING",1,,1,1,,,,.,5535555535>5
14,3, ,24315-000110, ,"0-RING 1B P-11.0",1,,1,1,,,,,55553555535
15,3,,172157-70710, ,0-RING,1,,1,1,,,,,,,,,555555
16,3,,172157-70720, ,""PLUG PF3/8",2,,2,2,,,55355555533135

17,3, ,24315-000140, ,"0-RING 1B P-14.0",2,,2,2,,,5555535235513

1,2
2,3
3,3
4,3
5,3
6,3
7



1
(aka)
(WIDEN/SHORTEN)

Y]
¥IDEN/SHORTEN g

a v bO— 5 TASSY GLEATEMHRE)
CONTROL VALVE ASSY (WiDEN/SHORTEN VARIABLE LEG SPEC.)
(17215774110}
WMENo. 40D RH LNo. 1BIX
<} NENo. 40D B LNo. 2005 18B&

WENo. 41D R LNo, 15364
JRENe. 420 RH UNo. 1B 44E
JHENc.4JORH LNo. 1IN 42E
IMENo. 440 i LNo. I:n539&
HENc. 45O R LN 1B 1TERHET .
Fig. 40 Ref.No, 18
INC. Fig. 40 Ref, No,. 2~ 18B

Fig. 41 Ref, Na. 1~136

Fig. 42 Ref. No, 1~ 44

Fig. 43 Ref No. 1~42

Fig. 44 Ref_No. 1~39

Fig. 45 Ref.No, 1~17




,»,172137-76100, ,"ELBOW PF1/4",1,1,1,1,,,,5555553353>
,,24315-000110, ,"0-RING 1B P-11.0",1,1,1,1,,,,,5535555555>»
,,172157-76130, ,""JOINT PF1/2",2,2,2,2,,,55335553332225
,,172157-76220, ,""CONNECTOR 1/4-3/8",1,1,1,1,,,,,:555555525
,»,172312-76240, ,"NIPPLE 1/4-3/8",1,1,1,1,,,,,55533555575
1,,172157-76300, ,"'ELBOW 3/8-1/2",1,1,1,1,,,,5355555253135
8,2,,24315-000180, ,"0-RING 1B P-18.0",1,1,1,1,,,,,5555555535
9,1,,172157-76350, ,J0INT,1,1,1,1,,,,,,,,555555>
10,1,,22217-080000, ,"'SPRING WASHER 8",2,2,2,2,,,.,:5535555355>5
11,1,,23871-040000, ,"PLUG PT1/2,SCREW",1,1,1,
12,1, ,24315-000110, ,"0O-RING 1B P-11.0",1,1,1,1,,,,.555555555>»
13,1, ,24315-000180, ,"0-RING 1B P-18.0",2,2,2,2,,,,55535535533>5
14,1, ,24315-000180, ,"0O-RING 1B P-18.0",1,1,1,1,,,,5555555555>»
15,1,,26116-080202, ,"'BOLT M 8X 20 PLATED",2,2,2,2,,,,53555355235
16,1, ,933160-01370, ,""CONNECTOR PF1/2-3/8",1,1,1,1,,,,,35555555135
17,1,,172157-78231, ,HOSE,1,1,1,1,,,,,,5.555555>
18,1,,172157-78241, ,HOSE,2,2,2,2,,,,,,553555553»
19,1,,172157-78360, ,HOSE,1,1,1,1,,,,,.5.555555>
20,2,,172157-78010, ,"TUBE, SPIRAL"™,1,1,1,1,,,,.,55555355>
21,1,,172157-78460, ,HOSE,1,1,1,1,,,,,,,55555555
22,2,,172157-78010, ,""TUBE, SPIRAL™,1,1,1.,1,,,...5535525533
23,1,,23000-025000, ,"CLAMP 25",8,8,8,8,,,,55535555555>»
24,1,,23000-048000, ,"CLAMP 48" ,4,4,4,4,,,,,553535533>»

1,1
2,2
3,1
4,1
5,1
6

1,,,,,,,,,,,1111
1



2470 (SKING)—
N f9h (BUCKET)
-h(BUUM)_
Eﬁn(n-ommh | |
Tk BLAE !

13
G
OO
11
| " Lproe.7.0.)
|| AT ORIV
it 1)
K18 (TURNING)
et
FIX LEG SPEC.

M (SWING)—
N f9$ (BUCKET)
—A(BOOM)“
EET‘I(R DRIVE)— | 1
7UI~(BLADE)—| | l , I

[_l— PTOCP.T.0.)
I_ EZETT(L-DRIVE)
74 (ARM)
|_ EEE] (TURNING)
ATZE (VAR 1 ABLE)

HERRATECRIEAR
W{DEN/SHORTEN
VARIABLE LEG SPEC.




,»,172137-76100, ,"ELBOW PF1/4",4,4,4,4,,,,,5555333535
,»,24315-000110, ,"0-RING 1B P-11.0",4,4,4,4,,,,,553555533>»
,,172157-76110, ,""CONNECTOR 1/4X1/2",2,2,2,2,,,35553523335>5
,,172123-76120, ,""CONNECTOR PF1/4",6,6,6,6,,,,,5555555545
,»»23391-020000, ,""JOINT RGI1/4",4,4,4,4,,,,,,333522275
»»23393-020000, ,""JOINT 90RGI1/4",5,5,5,5,,,55553535232515
1,,23393-020000, ,"JOINT 90RGI1/4",2,2,2,2,, 5535523323335
8,1,,23394-020000, ,"" JOINT 45RGI1/4",1,1,1,1,,,,553555332525
9,1,,24315-000110, ,""0-RING 1B P-11.0",6,6,6,6,,,,55535555555>5
10,1,,172157-78371, ,HOSE,1,1,1,1,,,,,,:5555555>
11,1,,172157-78380, ,HOSE,1,1,1,1,,,,,,55555555>
12,1,,172157-78170, ,HOSE,1,1,1,1,,,,,.5.555555>
13,2,,172157-78020, ,"TUBE, SPIRAL",1,1,1,1,,,,,,555555555
14,1,,23271-020305, ,HOSE,1,1,1,1,,,,,5:55555555
15,1,,172156-78560, ,HOSE,1,1,1,1,,,,,,:.555555>
16,2,,172312-78700, ,"TUBE, SPIRAL",1,1,1,1,,,,,,5553555554
17,1,,23271-020374, ,HOSE,1,1,1,1,,,,,.55555555>
18,1,,172157-78760, ,HOSE,1,1,1,1,,,,,,5.555555>
19,1,,172157-78180, ,HOSE,2,2,2,2,,,,,,:555355555
20,2,,172157-78040, ,"TUBE, SPIRAL",2,2,2,2,,,,,553552355>5
21,1,,172157-78750, ,HOSE,1,1,1,1,,,,,,,55555555

1,1
2,2
3,1
4,1
5,1
6,1
7



ayhrO—-A/NT
CONTROL YALVF

TURNING MOTOR

7 “,
24T TN L 4 mAVI4TH

SWING CYLINDER -~ > SWIVEL JOINT
g/‘"_w\ 7" .-/




,,172137-76100, ,"ELBOW PF1/4",5,,5,5,,,555555533535
,,24315-000110, ,"0-RING 1B P-11.0",5,,5,5,,,555553555535
,,172157-76110, ,""CONNECTOR 1/4X1/2",2,,2,2, 5535533332335
»,172123-76120, ,""CONNECTOR PF1/4" ,7,,7,7, 3555553332225
»»23391-020000, ,""JOINT RGI1/4",5,,5,5,,,555555533535
»»23391-020000, ,""JOINT RGI1/4",4,,4,4,,, 55553333535
1,,23393-020000, ,"JOINT 90RGI1/4",2,,2,2,, 5553355332333
8,1,,23394-020000, ,"' JOINT 45RGI1/4",4,,4,4,,,,55535223325
9,1,,24315-000110, ,"0-RING 1B P-11.0",7,,7,7,35553553532223
10,1,,172157-78170, ,HOSE,1,,1,1,,,,,,55555555>
11,2,,172157-78020, ,"TUBE, SPIRAL",1,,1,1,,,,.5535555535>»
12,1,,172157-78180, ,HOSE,2,,2,2,,,,,,,55555555
13,2,,172157-78040, ,"TUBE, SPIRAL",2,,2,2,,,,.5535535533>5
14,1,,23271-030335, ,HOSE, 1,,,,,,,M,,,.,.,,,5,,
14-1,1,,172157-78371, ,HOSE,1,,,,.,5.55555555255
14-2,1,,23271-020355, ,HOSE,1,,1,1,,,N,M,72157123 ,M/#00609, ,,,,,,,»
14-3,1,,23271-020335, ,HOSE,1,,1,1,,,N,,72157123,M/#00609, ,,,,,,» »
15,1,,172156-78560, ,HOSE,1,,1,1,,,,,5555555555
16,2,,172312-78700, ,""TUBE, SPIRAL",1,,1,1,,,,.:555555535
17,1,,172157-78760, ,HOSE, 1, ,1,1,,,,,,55555555>5
18,1,,23271-020334, ,HOSE,1,,1,1,,,,,55555355555
19,1,,172157-78670, ,HOSE,1,,1,1,,,,,5555555555
20,1,,172157-78681, ,HOSE,1,,1,1,,,,.:555555555
21,1,,172157-78690, ,HOSE,1,,1,1,,,,,,55555555>
22,2,,172312-78370, ,"TUBE, SPIRAL",1,,1,1,,,.,.555555955>5
23,1,,172157-78720, ,HOSE,1,,1,1,,,,,5555555555
24,2,,172157-78730, ,""TUBE, SPIRAL™,1,,1,1,,,,,,555555555
25,1,,23271-020355, ,HOSE, 1,,1,1,,,,.5555555555

1,1
2,2
3,1
4,1
5,1
6,1
7



=N Na By LY Rl
CONTROL VALVE

AL Ty
SWING CYL[NDER



,»,172137-76100, ,"ELBOW PF1/4",1,1,1,1,,,,5555553353>
,,24315-000110, ,"0-RING 1B P-11.0",1,1,1,1,,,,,5535555555>»
,,172157-76330, ,""JOINT 1/8",1,1,1,1,,,,55535555355>5
,,172112-77580, ,"JOINT 1/8",1,1,1,1,,,,,,,5555555>
,,172157-76410, ,""BODY, VALVE",1,1,1,1,,,,,.5555355555
6,1,,172157-76420, ,""CONNECTOR 1/2X1/2",1,1,,,5555533335232275
6-1,1,,172157-76421, ,""CONNECTOR

1/2X1/2",1,1,1,1,,,F,1,72157154 ,M/#01725,72157154 ,M/#01725,,,,,,,
7,1,,172157-76430, ,SPO0OL ,1,1,1,1,,,,,,,55555555
8,1,,172157-76441, ,SPRING,1,1,1,1,,,,,,55555555>
9,1,,172141-77800, ,""JOINT, GREASE"™,2,2,2,2,,,:55553523553
10,1,,23393-030000, ,""JOINT 90RGI 3/8",1,1,1,1,,,,,5553555233>
11,1,,24315-000180, ,"0-RING 1B P-18.0",1,1,1,1,,,,5555555555>»
12,1,,172141-77811, ,""HOSE, GREASE",1,1,1,1,,,,..55555355>5
13,1,,172157-78431, ,HOSE,1,1,1,1,,,,,,:5555555>
14,2,,172157-78030, ,"TUBE, SPIRAL",1,1,1,1,,,,,,555555554
15,1,,172157-78740, ,HOSE,1,1,1,1,,,,,.5.555555>

16,1, ,933168-55770, ,""BAND 146",1,1,1,1,,,,5,55355535555>»

17,1, ,23871-030000, ,"PLUG

PT3/8,SCREW",1,1,1,1,,,W,,72157154 ,M/#01725,72157154 ,M/#01725, ,,,,,,

1,1
2,2
3,1
4,1
5,1



by~
HYD. O1L TANK

axkO-NNT
CONTROL YALVE




,»»,172155-76100, ,""CONNCTOR PF1/8 PF1/4",2,2,2,2,,,5553335232275
,»,172157-76150, ,""CONNECTOR 3/8-1/4",4,4,4,4,,,,,553523335>5
,,172156-76190, ,""JOINT 1/4,1/8",1,1,1,1,,,,5553552355>5
,,172112-77580, ,"JOINT 1/8",2,2,2,2,,,,,,,,555555>
»»23391-020000, ,""JOINT RGI1/4",2,2,2,2,,,55553535235275
»»23391-020000, ,""JOINT RGI1/4",2,2,2,2,, 5555333523225
1,,23393-020000, ,"JOINT 90RGI11/4",4,4,4,4, ,,,,355352233>
8,1,,24315-000110,,"0-RING 1B P-11.0",2,2,2,2,,,,,3555352355135
9,1,,24315-000140, ,""0-RING 1B P-14.0",4,4,4,4,,,,:553522235>5
10,1,,172156-78180, ,HOSE,1,1,1
11,1,,172157-78480, ,HOSE,2,2,2
12,1,,172157-78490, ,HOSE,1,1,1
13,1,,172157-78500, ,HOSE , 4,4 ,4

RPRR R R R

1
2
3
4
5
6
7



EfTE~%
H j DRIVING WOTOR

aqenvaqyr 10Ul 7
SYIVEL JOINT s | BV o EfE—5
. DR

LA
/ B
1 PN s o
SR AR,
e
> P <
S 2
<

Al A A
BLADE CYLINDER




,1,,172155-76100, ,""CONNCTOR PF1/8 PF1/4",2,,,,:,3555525333333>5
,1,,172157-76150, ,""CONNECTOR 3/8-1/4",4,,,,3553523333233
,1,,172156-76190, ,""JOINT 1/4,1/8",1,,,,,,.55553553535
,,172112-77580, ,"JOINT 1/8".,2,,,,,,,,5555555555
»»23393-020000, ,""JOINT 90RGI1/4",4,,,, 3355553333535
,»»23871-020000, ,"PLUG PT1/4,SCREW",2,,,55555533335235575
,,24315-000110, ,"0-RING 1B P-11.0",2,,,,55555535535533>»
8,1,,24315-000140, ,"0-RING 1B P-14.0",4,,,,,5555553523523
9,1,,172453-78100, ,""HOSE P202FFO73W",2,,,,,,2555555535 55
10,1,,172453-78110, ,""HOSE P204BBO75W'",4,,,,25555555523555

1,1
2,1
3,1
4,1
5,1
6,1
7,1



AL _RMVIAL P
SYIYEL JOINT




,»,172155-76100, ,""CONNCTOR PF1/8 PF1/4",2,,2,2,,,55555533333>
,,172157-76150, ,""CONNECTOR 3/8-1/4",4,,4,4,,,,3,35553522335
,,172156-76190, ,""JOINT 1/4,1/8",1,,1,1,,,,.55535522335
,,172157-76290, ,""NIPPLE PT,PF1/8",2,,2,2,,,,,55353555575
,,172112-77580, ,"JOINT 1/8",2,,2,2,,,,,,,,5555555

,»172112-77580, ,"JOINT 1/8",2,,2,2,,,,,,:55525355
1,,172112-77660, ,"L-JOINT 1/8",4,,4,4,,,,:35553522335
8,1,,23394-020000, ,"' JOINT 45RGI1/4",2,,2,2,,,35553552335>5
9,1,,23391-020000, ,"JOINT RGI1/4",2,,2,2,,,5555523233535

10,1, ,23391-020000, ,"JOINT RGI1/4™,2,,2,2,,,533555523333
11,1,,23393-020000, ,"JOINT 90RGI1/4",2, ,,,555353522533335
11-1,1,,172312-76250, ,"ELBOW PT1/4",2,,2,2,,,F,1,72157131,M/#00609, ,,,,,,,,
12,1,,24315-000110, ,"0-RING 1B P-11.0",2,,2,2,,,5555535235535
13,1,,24315-000140, ,"0-RING 1B P-14.0",4,,4.,4,,,,.:553532523
14,1,,172157-78270, ,HOSE, 1, ,1,1,,,,,,55555555>5

15,1,,172157-78280, ,HOSE,1,,1,1,,,,,5555555555

16,1,,172157-78350, ,HOSE,2,,2,2,,,,,,,55555555

17,1,,172157-78300, ,HOSE,4,,4,4,,,,,,,,5555555
18,1,,172157-78310, ,HOSE, 2, ,2,2,,,,,,,:555555>
19,1,,172157-78320, ,HOSE, 2, ,2,2, ,,,,,55555555>5

20,1,,172157-74450, ,""VALVE, CHECK",1,,,...3555535335533
20-1,1,,172157-74451, ,"'CHECK VALVE CwmP",1,,1,1,,,R,,72157110,M/#00566, ,,,,, 555
21,2,,172157-74400, ,""HOUSING, CHECK VALVE",1,,,..5555553525535
21-1,2,,172157-74401, ,HOUSING,1,,1,1,,,R,,72157110,M/#00566, ,,,,,,,
22,2,,172157-74410, ,"VALVE, CHECK",4,.,4,4,,,.,.523552355>5
23,3,,172157-74560, ,""SEAL SET, VALVE".,4,.4.4,..,.:.2553233523
29,2,,23871-010000, ,"PLUG PT1/8,SCREW",4,,4,4,,,,55535253255
30,2,,24311-000100, ,"0-RING 1A P-10.0",2,,2,2,,,5555535235535
31,2,,26450-060602, ,"BOLT, M6X 60",2,,2,2,,,.5555555355>5
32,1,,172157-76390, ,CONNECTOR, 2, ,2,2,,,W, ,72157131 ,M/#00609, , , , , 555
33,1,,172312-77820, ,"FITTING, GREASE",2,,2,2,,,W,,72157131,M/#00609, ,,,,,, >

RPRR R R R

1
2
3
4
5
6
7



-t PR (D)
WIDEN/SHRTEN CYLINDER(L)

TL=—pr2 v
BLADE CYL INDER /

B U YR
¥1DEN/SHRTEN CYLINDER(R)

19
& °

ZARNTG 34 b
SWIVEL JOINT

R UNo, 2012
AH LN 2ZINS31ZERHBET. 22
20 iINC, 21~31



,1,,172137-76100, ,"ELBOW PF1/4",3,3,3,3,,555553352555
,2,,24315-000110, ,""0-RING 1B P-11.0",3,3,3,3,,,5555355535535>»
,1,,172123-76120,,"CONNECTOR PF1/4",3,3,3,3,,,:5553555335>5
,»,172155-76120, ,""JOINT PF1/4",2,2,2,2,,,,55555233535
,,22217-100000, ,""SPRING WASHER 10",2,2,2,2,,,,.35555552535
»»23391-020000, ,""JOINT RGI1/4",3,3,3,3,,5555333523225
,»,23391-020000, ,""JOINT RGI11/4",2,2,2,2,,,5335553522335
8,1,,24315-000110, ,"0-RING 1B P-11.0",3,3,3,3,,,5555535555135
9,1,,26116-100162, ,""BOLT M10X 16 PLATED",2,2,2,2,,,,.355535325235
10,1,,172157-78100, ,HOSE,1,1,,,,,,,5555555555

10-1,1,,172157-

78101, ,HOSE,1,1,1,1,,,N,,72157140,M/#00929,72157140,M/#00929, ,,,,,,
11,1,,172157-78110, ,HOSE,1,1,,,,,.5555555555>5

11-1,1,,172157-

78111, ,HOSE,1,1,1,1,,,N,,72157140,M/#00929,72157140,M/#00929, ,,,,,,
12,1,,172157-78120, ,HOSE,1,1,1,1,,,,,,55555555>
13,1,,172157-78130, ,HOSE, 1,1,
14,1,,172157-78150, ,HOSE, 2,2,
15,1,,172157-78330, ,HOSE, 1,1,
16,1,,172157-78340, ,HOSE, 1,1,
17A,1,,172156-78450, ,""CLAMP (GREEN:76)",2,,2,2,,555535335232225
17A-1,1,,172156-78450-4, ,"'CLAMP
(GREEN:85)",2,,2,2,,,S, ,*,M/#01831, , ,*,M/#01831,*,M/#01831,, ,
17B,1,,172156-78450-3, ,""CLAMP (YELLOW:70)",.,2, 45555593555 52333
18A,1,,172156-78460, ,""CLAMP (GREEN:76)",1,,1,1,,,,55555555533
18A-1,1,,172156-78460-4, ,"'CLAMP
(GREEN:85)",1,,1,1,,,S, ,*,M/#01831, , ,*,M/#01831,*,M/#01831,, ,
18B,1,,172156-78460-3, ,"'CLAMP (YELLOW:=70)",,1,,..0559355222393
19A,1,,172156-78470, ,"CLAMP (GREEN:76)",1,,1,1,,,,.:555555523
19A-1,1,,172156-78470-4, ,""CLAMP
(GREEN:85)",1,,1,1,,,S, ,*,M/#01831, , ,*,M/#01831,*,M/#01831, ,,
19B,1,,172156-78470-3, ,"'CLAMP (YELLOW:=70)",,1,,..0559355225593
20,1,,172156-78480, ,""PLATE, RUBBER (A™,2,2,2,2,,,,,:3555552225
21,1,,172156-78490, ,""PLATE, RUBBER (B",1,1,
22,1,,172156-78500, ,""PLATE, RUBBER (C",1,1,

23,1,,172156-78510, ,""SUPPORT, HOSE (A",2,2, 2sssass3na339935
24,1,,172156-78520, ,""SUPPORT, HOSE (B",1,1,1,1,,,,55535555355>5
25,1,,172156-78530, ,""SUPPORT, HOSE (C",1,1,1,1,,,,,.555555545
26,1,,172156-78540, ,"COLLAR 9X 18",5,5,5,5,,,...535555955>5
27,1,,172157-78610, ,""COVER, HOSE",1,1,,,.,.5553555535524
27-1,1,,172147-78790, ,GUIDE,1,1,1,1,,,.M,,,,.55555>
27-2,1,,172142-78790, ,""COVER 20-600,
HOSE™,1,1,1,1,,,N,,72157140,M/#00929,72157140,M/#00929, ,,,,,,
28,1,,172157-78620, ,"COVER, HOSE™,1,1,,,..,,.:555555555
28-1,1,,172142-78790, ,""COVER 20-600,
HOSE*',1,1,1,1,,,F,1,72157133,M/#00929,72157133,M/#00929, ,,,,,,
29,1,,172157-78630, ,""CLAMP, HOSE",1,1,1,1,,,,,,5553555554
30,1,,22217-080000, ,"SPRING WASHER 8'",2,2,2,2,,,,..52555255>5
31,1,,26013-080302, ,"BOLT M 8X 30",5,5,5,5,,,.:5535555955>5
32,1,,26116-080122, ,"BOLT M 8X 12 PLATED",2,2,2,2,,,.,:55552255>5
33,1,,172122-79890, ,""CLAMP
350",1,1,1,1,,,W,,72157140,M/#00929,72157140,M/#00929, ,,,, ,,
34,1,,172157-78640, ,""COVER
20X500,HOSE*",1,1,1,1,,,W,,72157133,M/#00929, 72157133 ,M/#00929, ,,,,,,
35,1,,172171-78770, ,""HOSE G206ABO78W",2,,,,,,:3,.:55535554

N~NoOo o~ WNR

1
2
1
1
1
1
1

1,1
2,2,,352,53333323353
1,1
1,1

1 [ B RIS B AN B B BN )
1
2

1
’1”””””””’
2



P—bhiUu¥
ARM CYLNDER

avkrO-AISNT
CONTROL YALVE

"?Id”‘ N
4—.

T 1L
! i
[ ullll_ll-ll‘(lf_ﬁé

14

35
Ky by ¥
BUCKET CYLINDER




1,1,,772157-46100, ,"P.T.0. ASY, HYD. OIL",1,1,,,,,.,1,,.,5555555
1-1,1,,772157-46101, ,""P.T.O. ASSY,HYD.

om.",1,1,,,,,N,1,72157154 ,M/#01725,72157154 ,M/#01725,,,,,,,
2,2,,172145-76180, ,"JOINT 3/8",2,2,2,2,,,,,33552522223
5,2,,172157-76220, ,""CONNECTOR 1/4-3/8",2,2,,,,55553333232275
5-1,2,,172157-76220, ,"'CONNECTOR 1/4-

3/8",1,1,1,1,,,K,,72157154 ,M/#01725,72157154 ,M/#01725, ,,,,,,
6,2,,172157-78390, ,HOSE, 2,2, ,,,,,.,555555555

6-1,2,,172157-

78390, ,HOSE,1,1,1,1,,,K,,72157154 ,M/#01725,72157154 ,M/#01725, ,,,,,,
7,2,,23871-030000, ,"PLUG PT3/8,SCREW",2,2,2,2,,,,5355555523135
8,2,,24315-000110,,"0-RING 1B P-11.0",2,2,,,,5555535535533>»
8-1,2,,24315-000110, ,"0-RING 1B P-

11.0",1,1,1,1,,,K,,72157154 ,M/#01725,72157154 ,M/#01725, ,,,,,,
9,2,,172145-78280, ,""HOSE

p20e6BB102S**,1,1,1,1,,,W,,72157154 ,M/#01725,72157154 ,M/#01725, ,,,,,,
10,2, ,23393-030000, ,"JOINT 90RGI

3s/8",1,1,1,1,,,W,,72157154 ,M/#01725,72157154 ,M/#01725,,,,,,,
11,2,,172157-76421, ,"'CONNECTOR

1/2xas/2*,1,1,1,1,,,W,,72157154 ,M/#01725,72157154 ,M/#01725,,,,,,,



WEP.T.0, (7 L— A FIASSY

HYD. OIL P.T.0, (FRAME END)ASSY ;

{772157-46100) -

TEENo. S4QEH UNo. TE - T

IEENo. 210 R UNo. 1p527& 11 P

IAEN0. 54O R UNo. 20 58554,

Fig.54 REF.No.1 .

INC.Fig. 21 REF.No.1~27 -«%
Fig.54 REF.No.2~8. s

FAEEP.T.0, (7 b — & . 2 £ )ASSY ./

HYD. OIL P, T, 0. (FRAME END)ASSY

(TT2157-461301) 10

TEHENo. 54D B H UNo. 1-11Z 9

EHNe. 21D R E UNo. 1/ 5278
IEENe. AN R E UNo. IS 112 EHET,

Fig. 54 REF.No.1-1
INC.Fig.21 REF.No.1~27 \ /
Fig. 54 REF.No.2~11.

1 £tk o
1-1 HYD. OIL TANK

N

-\F-'\r'a"(.\/
v ra=—-nrtajg
CONTROL VALYE




,,(72157-46110, ,"PIPING ASY, P.T.O(BE™,1,1,1,1,,,,1,,,,555555>5
,,172157-74720, ,"TUBE(R), 3RD VALVE",1,1,1,1,,,,,5535555355>5
,»,172157-78560, ,HOSE,2,2,2,2,,,,,,,,,,55555

,,172112-76300, ,""RETAINER A,BOOM PIPE"™,1,1,1,1,,,,,55535555235
,»,172633-76200, ,""ADAPTER PT3/8",2,2,2,2,,,5555535235575
»»23394-030000, ,""JOINT 45RGI 3/8",2,2,2,2,,,55355552533135
2,,23871-030000, ,"PLUG PT3/8,SCREW",2,2,2,2,,,4,553555332525
8,2,,22217-100000, ,"SPRING WASHER 10",2,2,2,2,,,,,3555355355135
9,2,,22217-100000, ,"SPRING WASHER 10",1,1,1,1,,,,.555555555>
10,2,,26116-100202, ,"'BOLT M10X 20 PLATED",2,2,2,2,,,,535555552335
11,2,,26116-100402, ,"BOLT 10X 40",1,1,1,1,,,,.5535555535>»
12,2,,172157-81710, ,PLATE,1,1,1,1,,,.,2,,5553555555
13,2,,172157-81720, ,PLATE,2,2,2,2,,,,2, 53553533523
14,2,,172157-74700, ,""TUBE(L), 3RD VALVE",1,1,1,1,,,,,535553352525
15,1,,172157-81700, ,"'BOOM W/BUSH, 3RD",1,1,1,1,,,,,555555555>5
16,2, ,172156-72410, ,"BUSH, PIN 25 35 A",2,2,2,2,,,,553553533524

1,1
2,2
3,2
4,2
5,2
6,2
7



T0 M/403763

2
—-Ah3 v
e CYLINDER /6 . \]2 .
14 /~®

WMAEP.T.0. {F— & T > F)ASSY / ® K] N \
HYD. DIL P.T. 0, (BOOM END)ASSY TN
(T72157-46110) ® 5
Wi Uho. 205 1B 2 52T K g 2
N L~ o -
Xl
3 ey



,,(72157-46111, ,"'PIPING ASY, P.T.O(BE",1,,1,1,,,,1,,,,555555>5
,,172157-74701, ,"TUBE,3RD L ASSY",1,,1,1,,,,,55553555555
,,172157-74721, ,"TUBE,3RD R ASSY",1,,1,1,,,,,55553555555
,»,172633-76200, ,""ADAPTER PT3/8",2,,2,2,,,5,553533552275
»,172183-76260, ,SPACER,1,,1,1,,,,,,55555555>

,,172112-76300, ,""RETAINER A,BOOM PIPE™,1,,1,1,,,,.,555355553
2,,172157-78560, ,HOSE, 2, ,2,2,,,,,,,.5555555
8,2,,22217-100000, ,"SPRING WASHER 10',2,,2,2,,,,55355535535523
9,2,,23394-030000, ,"JOINT 45RGI 3/8",2,,2,2,,,,,55533552275
10,2,,23871-030000, ,"PLUG PT3/8,SCREW",2,,2,2,,,5555533525575
11,2,,26013-100502, ,""BOLT M10X 50",1,,1,1,,,,5555555535>»
12,2,,26116-100202, ,""BOLT M10X 20 PLATED",2,,2,2,,,5555535335535

1,1
2,2
3,2
4,2
5,2
6,2
7



FROM M/#03764

FT—LiU
ARM_CYL INDER

SEP. 1.0, {7~ & I > [ )ASSY BOOM CYLINDER

HYD. OIL P.T. 0. (BOOM EMD)ASSY

(772157-46111) N
R LNo, 112 ~

1&1 LNo. 200 5 128 8B % T, TR

A \ g
TN g %ﬁ |



,,172141-77800, ,""JOINT, GREASE",4,4,4,4,,,,.553553533>»
,»,172157-77801, ,HOSE,1,1,1,1,,,,,,55555555

,»,172157-77810, ,HOSE,1,1,1,1,,,,,,555555555
,1,,172312-77820, ,"FITTING, GREASE",1,1,1,1,,,,,555555955>
,1,,24761-020000, ,"NIPPLE PT1/8,GREASE™,2,2,2,2,,,,,55533552575

1,1
2,1
3,1
4,1
5,1






1A,1,,172157-81100, ,"'BOOM W/BUSH",1,,1,1,,,555555555535
1A-1,1,,172157-81100-3, , ""BOOM
W/BUSH(GREEN:85",1,,1,1,,,S, ,*,M/#01831, , ,*,M/#01831,*,M/#01831, ,,
1A-2,1,,172157-81101, ,"'BOOM
w/BUSH",1,,1,1,,,F,1,72170026 ,M/#03764, ,,72170026 ,M/#03764 ,72170026 ,M/#03764, , ,
1B,1,,172157-81100-1, ,"BOOM W/BUSH", ,1,,,,55535555525335
iB-1,1,,172157-81101-1, ,""BOOM
ASSY(YELLOW:70)",,1,,,,,F,1,,,72170026 ,M/#03764,,,,,,,
2,2,,172156-72410, ,""BUSH, PIN 25 35 A",2,2,2,2,,,,:553555235>5
3,1,,172156-81330, ,"'PIN, BOOM 25X124",1,1,1,1,,,,5555525955>5
4,1,,172156-81350, ,"PIN, BOOM 25X 98",2,2,2,2,,,,.553553533>»
5,1,,172155-81390, ,""COTTER PIN 6X 35",3,3,3,3,,,555553555535
6,1,,172156-81400, ,"SHIM 25-45",3,3,3,3,,,5555535555135
7,1,,24761-020000, ,""NIPPLE PT1/8,GREASE™,3,3,3,3,,,.55555553555
8,1,,172155-81390, ,""COTTER PIN 6X 35",3,3,3,3,.,,.55555259555>5
9,1,,172157-82300, , ""BRACKET ,BOOM(GRAY:73",1,1,1,1,,,,55555535352>
10,1,,172157-82310, ,"PIN 25X98",1,1,1,1,,,,,,5553555555
11,1,,172157-82330, ,"PLATE, PIN LOCK",1,1,1,1,,,,,5555555535
12,1,,172157-82340, ,""BOLT 12X 95",1,1,1,1,,,,,55553555235
13,1,,172157-82350, ,"PIN 35X213",1,1,1,1,,,,,5555532524

14,1, ,172156-83120, ,"PIN, BRACKET 25X152",1,1,1,1,,.,.5535235535>»
15,1,,172156-83140, ,"PIN 25X 72",1,1,1,1,,,,.55355535533>»

16,1, ,172156-83160, ,""PIN, BRACKET 25X 65",1,1,1,1,,,,,5535555555>»
17,1, ,22242-000350, ,"CIRCLIP 35",1,1,1,1,,,...555535555

18,1, ,24761-020000, ,"NIPPLE PT1/8,CGREASE™,2,2,2,2,,,,5355555535133
19,1, ,26756-120002, ,"LOCK NUT 12",2,2,2,2,,.,2553523533>»
20,1,,22217-100000, ,"SPRING WASHER 10",1,1,1,1,,,,,,555555554
21,1,,26116-100162, ,""BOLT M10X 16 PLATED",1,1,1,1,,,,,,555555554
22,1,,172156-81400, ,"SHIM 25-45",4,4,4,4,,,,,.55332523
23,1,,172183-81160, ,"TREE
cLie*,3,3,3,3,,,W,2,72170026 ,M/#03764 ,72170026 ,M/#03764 ,72170026 ,M/#03764 ,721700
26 ,M/#03764, ,,



F—bLiUu¥

ARM CYLINDER

AL VTIULY
SWING CYLINDER



1A,1,,172157-81200, ,""ARM W/BUSH",1,,1,1,,,,2,5555555535
1A-1,1,,172157-81200-3, ,"'ARM
W/BUSH(GREEN:85)",1,,1,1,,,S,2,*,M/#01831, , ,*,M/#01831,*,M/#01831, , ,
1B,1,,172157-81200-1, ,"ARM W/BUSH", ,1,,,,,5553555555595
2,2,,172157-81360, ,"'BUSH 25 35 A, PIN",6,6,6,6,,,,5555555555>5
3,1,,172155-81390, ,""COTTER PIN 6X 35",2,2,2,2,,,5,,5553523553
4,1,,172156-81400, ,""SHIM 25-45",2,2,2,2,,,,,355353352135
5,1,,172156-82200, ,"PIN, ARM 25X 65",2,2,2,2,,,,553553533523
6,1,,24761-020000, ,""NIPPLE PT1/8,GREASE"™,2,2,2,2,,,,5555555353>5
7,1,,172157-81300, ,"LINK W/BUSH, BUCKET",1,1,1,1,,,,,55555535555
7-1,1,,172157-

81301, ,"LINK,BUCKET(GREEN:85",1,1,1,1,,,R,,72186076,M/#03823,72186076 ,M/#03823,7
2186076 ,M/#03823,72186076 ,M/#03823, , ,

8,2,,172157-81360, ,""BUSH 25 35 A, PIN",2,2,2,2,,,,..53555255>5
9,2,,172157-81370, ,"'BUSH 25 35, PIN",2,2,2,2,,,,.3555555233
10,1,,172157-81340, ,"ARM(L), BUCKET",1,1,,,,,,5555555555>5
10-1,1,,172157-81341, ,"ARM
L,BUCKET(GREENS5",1,1,1,1,,,F,1,72157167 ,M/#03503,72157167 ,M/#03503, ,,,, ,,
11,1,,172157-81350, ,"ARM, BUCKET",1,1,,,,.:.5555555555

11-1,1,,172157-

81351, ,"ARM,BUCKET(GREEN:85)",1,1,1,1,,,F,1,72157167 ,M/#03503,72157167 ,M/#03503,
12,1,,172156-99450, ,"PIN KIT, BUCKET",2,2,2,2,,,W,,*,M/#00501,*,M/#00501,,,,,,,
13,2,,172156-81400, ,"'SHIM 25-45",2,2,2,2,,,,,.3552535224

14,2, ,24761-020000, ,""NIPPLE PT1/8,CGREASE™,2,2,2,2,,,,5355555535133
15,2,,172156-81330, ,"PIN, BOOM 25X124",2,2,2,2,,..2553533533»

16,2, ,172155-81390, ,""COTTER PIN 6X 35",2,2,2,2,,,,5553553533>5

17,1, ,24761-020000, ,""NIPPLE
PT1/8,GREASE",2,2,2,2,,,W, ,*,M/#00501, * ,M/#00501 ,* ,M/#00501 ,* ,M/#00501, , ,
18,1,,172453-81200, ,"ARM, 880 (GREEN:85)",1,,,,5553,555353555575
19,2,,172157-81360, ,""BUSH 25 35 A, PIN",6,,...5555535335533>»
20,1,,172157-84450, ,LINK,1,1,,,,,.4,,,,5.55555

21,2,,172157-81360, ,"BUSH 25 35 A, PIN",2.2,,,,,.55535525355>5
22,2,,172157-81370, ,"BUSH 25 35, PIN",2,2,,,,..5535555335223



P—bLoU¥

ARM_CYLINDER ) ﬁ
" I

%/
||

VALY YA
BUCKET CYLINDER i

1514 BUCKET

LA
LOTUS ROOT SPEC.

11 10

25
PREVIOUS

0PT I ONAL




,»»,172156-99450, ,"PIN KIT, BUCKET",2,2,2,2,,,:555535235535
,»,172156-81330, ,"PIN, BOOM 25X124",2,2,2,2,,,,3,553535233>5
,»,172155-81390, ,"COTTER PIN 6X 35",2,2,2,2,,,,,5535555533>5
,»,172156-81400, ,"'SHIM 25-45",2,2,2,2,,,,,,53555255>5
,»,24761-020000, ,"'NIPPLE PT1/8,GREASE",2,2,2,2,,,,55555533525
,»»,172157-81400, ,"'BUCKET 350 (GRAY:83)",1,1,1,1,,,555553552555>5
2,,172137-86240, ,"TEETH, SIDE",2,2,2,2,,,,,553555533>»
8,2,,172110-89130, ,TEETH,3,3,3,3,,,,,5555555555
9,1,,172157-81510, ,""BUCKET 250(GREEN:97)",1,1,,,,,,1,5555553555
10,2,,172137-86240, ,""TEETH, SIDE",2,2,,,,,35553555355>5
11,2,,172110-89130, ,TEETH,3,3,,,,,5555555355555
12,1,,172157-81500, ,"'BUCKET 400(GREEN:97)",1,1,,,,551,5555555355
13,2,,172137-86240, ,"TEETH, SIDE",2,2,,,,555535553535523
14,2,,172110-89130, ,TEETH,3,3, ,,,,,5,55555555>
15,1,,172157-86500, ,BUCKET,1,1,,,,,,1,,,,,5,5555
16,2,,172137-86240, ,"TEETH, SIDE",2,2,,,.,,555555353553
17,2,,172110-89130, ,TEETH, 2,2, ,,,,,.,555555555

1,1
2,2
3,2
4,2
5,2
6,1
7






»1,,172156-99450, ,"PIN KIT, BUCKET",2,,,,,,,,5555555555
,2,,172156-81330, ,"PIN, BOOM 25X124",2,,,,,,,,,55555555>
,2,,172155-81390, ,""COTTER PIN 6X 35",2,,,,555555535335235
»»,172156-81400, ,"SHIM 25-45",2,,,,,,,,55553555555
»»24761-020000, ,"'NIPPLE PT1/8,GREASE",2,,,,,555535555555133

1
2
2
2
2
1,,172453-81400, ,""BUCKET ASSY 700,FORK"™,1,,,,.5555535535555>5

1
2
3
4
5
6






,»,172155-81390, ,"COTTER PIN 6X 35",4,4,4,4,,,,,5535535533>»
,,172156-81400, ,""SHIM 25-45",4,4,4,4,,,,,,55355523
,,172157-94100, ,"BLADE ASSY",1,1,1,1,,,,,55535555535
,,172156-94250, ,"PIN 25X 59A™,3,3,3.3,,..,5555535555
,,172156-94270, ,"PIN 25X 59B",1,1,1,1,,,,,.555535555
,»,24761-020000, ,""NIPPLE PT1/8,GREASE",1,1,1,1,,,,,5555535352>
1,,24761-040000, ,"NIPPLE B,GREASE",2,2,2,2,,,,55355353523
8,1,,172157-58830, ,""KNOB 6.5X18X35",2,,2,2,,,555553523553
9,1,,172155-81390, ,"COTTER PIN 6X 35",6,,6,6,,,,555553555555
10,1,,172156-81400, ,"'SHIM 25-45",6,,6,6,,,.,55535555355>5
11,1,,172156-94250, ,"PIN 25X 59A",3,.,3,3,.,555553523553
12,1,,172156-94270, ,"PIN 25X 59B",1,,1,1,,,,,55535555535
13,1,,172157-94500, ,BLADE(L),1,,1,1,,,,,,.55555555
14,1,,172157-94510, ,BLADE(R),1,,1,1,,,,55555555535
15,1,,172157-94600, ,""BLADE ASSY",1,,1,1,,,.,:553555955>5

16,1, ,172157-94720, ,"PIN 25X 65",2,,2,2,,,,55355353553
17,1,,172157-94760, ,"PIN 20",2,,2,2,,,,,,,55552555
18,1,,24761-020000, ,""NIPPLE PT1/8,GREASE",3,,3,3,,55553555532525
19,1,,24761-040000, ,"NIPPLE B,GREASE",2,,2,2,,,,,53555335555

RPRR R R R

1
2
3
4
5
6
7



BEMH
FIX LEG SPEC.

TL—-E2U Y
BLADE CYLINDER

HRERIEC AR
WIDEN/SHORTEN VARIABLE LEG SPEC.

8

AT P
BLADE CYLINDER

17 18
16

13



0,YO0K2693

1,001, ,"VEHICLE SECTION (BO8)"

2,1, ,LABEL(JP),""BO8 G',"B0O8 Y',"B08 EX",''BO8 AY"

2,2,,LABEL(EX),"BO8 G","B0O8 Y'","B08 EX",''BO8 AY"

2,3, ,LABEL(AY),""BO8 G","BO8 Y'","B08 EX",''BO8 AY"

2,4,,"SAFETY LABEL(JP)",''BO8 G",''BO8 Y*",'BO8 EX",''BO8 AY"

2,5,,"SAFETY LABEL(EX)","B08 G'",'B08 Y'",b'B08 EX','BO8 AY"

2,6,,"SAFETY LABEL(AY)","B08 G'",'B08 Y'",b'B08 EX','BO8 AY"

2,7,,T00L,"BO8 G","B0O8 Y'","B0O8 EX",''BO8 AY"

2,8,,"SUC. PIPE & EXH. PIPE"™,"B08 G','B08 Y',"B08 EX","B0O8 AY"

2,9, ,ACCELERATOR,"B0O8 G',"B08 Y','BO8 EX","B0O8 AY"

2,10, ,"ENGINE MOUNT",'BO8 G'",'B0O8 Y'",b'BO8 EX',"B08 AY"

2,11, ,"RADIATOR & MOUNT',"BO8 G',''BO8 Y',''BO8 EX",'BO8 AY"

2,12, ,"FUEL TANK & FUEL LINE","B0O8 G'","B08 Y'","B08 EX",''BO8 AY"

2,13, ,BATTERY,"B0O8 G'","B0O8 Y'","B08 EX'",''BO8 AY"

2,14, ,"ELECTRIC PART","BO8 G',"BO8 Y',"B0O8 EX'",''BO8 AY"

2,15,,"ROLLER, IDLER & CRAWLER'",''BO8 G','B0O8 Y',b'"B0O8 EX',"B0O8 AY"

2,16, ,"ROLLER, IDLER & CRAWLER(LOTUS ROOT SPEC.)',''BO8 G','B0O8 Y',"BO8 EX'","B0S8
AY"

2,17, ,"CONTROL EQUIPMENT(LINK STAND & STPPER)",*'BO8 G',"'BO8 Y ,"B08 EX",''BO8 AY"
2,18, ,"CONTROL EQUIPMENT(OPERATION)',""BO8 G',"'BO8 Y',"BO8 EX',"'BO8 AY"

2,19, ,""CONTROL EQUIPMENT(DRIVE & SWING)',''BO8 G',''BO8 Y','BO8 EX'","'BO8 AY"
2,20, ,""CONTROL EQUIPMENT(BLADE)'",''BO8 G',''BO8 Y','B0O8 EX'",""B0O8 AY"

2,21, ,"CONTROL EQUIPMENT(P.T.O.)','BO8 G','B0O8 Y',"BO8 EX','B08 AY"
2,22,,"TRACK FRAME(FIX LEG SPEC.)','B08 G','B08 Y',"B0O8 EX','B08 AY"

2,23, ,"TRACK FRAME(LOTUS ROOT SPEC.)*,"B08 G',"'B0O8 Y',"BO8 EX',''BO8 AY"
2,24, ,"TRACK FRAME(WIDEN/SHORTEN VARIABLE LEG : 1/2)","B08 G',"B0O8 Y',"B0S8
EX"™,""B0O8 AY"

2,25, ,"TRACK FRAME(WIDEN/SHORTEN VARIABLE LEG : 2/2)',"B08 G',"B08 Y',"B08
EX",""BO8 AY"

2,26, ,"TURNING FRAME"™,"BO8 G',"BO8 Y',"BO8 EX'",''BO8 AY"

2,27,,"FRAME COVER & INSTRUMENT PANEL'",''BO8 G',''BO8 Y',b'"B0O8 EX',"B0O8 AY"
2,28, ,""SEAT & BONNET","B0O8 G'","B08 Y'","B08 EX'",''BO8 AY"

2,29,,"HYD.OIL PUMP & JOINT",'B0O8 G','B0O8 Y','B0O8 EX'","B08 AY"

2,30, ,""BOOM CYLINDER™,"B0O8 G'","B08 Y',"B08 EX'",''BO8 AY"

2,31,,"ARM CYLINDER",''BO8 G','BO8 Y','B08 EX","B0O8 AY"

2,32,,"BUCKET CYLINDER",'"BO8 G","BO8 Y","BO8 EX',''BO8 AY"

2,33,,"SWING CYLINDER","BO8 G',"B08 Y'","B08 EX",''BO8 AY"

2,34, ,"BLADE CYLINDER","BO8 G',"B08 Y'","B0O8 EX",''BO8 AY"

2,35, ,"WIDEN/SHORTEN CYLINDER",*'BO8 G","'BO8 Y*","B08 EX",''BO8 AY"

2,36, ,"DRIVING MOTOR™,"B0O8 G',"B0O8 Y',""B0O8 EX'",''BO8 AY"

2,37,,"TURNING MOTOR"™,"BO8 G',"BO8 Y',"BO8 EX',''BO8 AY"

2,38,,"HYD.OIL TANK",'B08 G','B08 Y','"B08 EX","B0O8 AY"

2,39, ,"SWIVEL JOINT",'B0O8 G','B08 Y','"B08 EX","B08 AY"

2,40, ,"CONTROL VALVE(PUMP PORT)",''BO8 G",''BO8 Y'",''BO8 EX",''BO8 AY"

2,41, ,"CONTROL VALVE(DRIVING & TURNING)",''BO8 G",''BO8 Y*","BO8 EX",''BO8 AY"
2,42, ,""CONTROL VALVE(SWING & BOOM)™,'BO8 G','BO8 Y','BO8 EX',''BO8 AY"

2,43, ,"CONTROL VALVE(ARM & BUCKET)',"B08 G',B0O8 Y',"B08 EX',"B0O8 AY"

2,44, ,"CONTROL VALVE(BLADE & P.T.0.)","B08 G',"B08 Y',"B08 EX',"B0O8 AY"
2,45, ,"CONTROL VALVE(WIDEN/SHORTEN VARIABLE LRG)','B0O8 G','B08 Y",b'B08 EX','BO08
AY™

2,46, ,"HYD.OIL PIPING(TANK - PUMP - VALVE)",'B08 G'",'B0O8 Y'",'BO8 EX','B08 AY"
2,47,,"HYD.OIL PIPING(TURNING FRAME : FIX LEG SPEC.)',"B08 G',"B08 Y',"B08
EX",''BO8 AY"

2,48, ,"HYD.OIL PIPING(TURNING FRAME : WIDEN/SHORTEN VARIABLE LEG SPEC.)","B08
G'","B08 Y',"B0O8 EX",''BO8 AY"

2,49, ,"HYD.OIL PIPING(RETURN)","BO8 G',"BO8 Y',"B0O8 EX",''BO8 AY"

2,50, ,"HYD.OIL PIPING(DRIVING FRAME : FIX LEG SPEC.)',"B08 G',"B08 Y',"B08
EX",''BO8 AY"

2,51, ,"HYD.OIL PIPING(DRIVING FRAME : OTUS ROOT SPEC.)'",''BO8 G",'BO8 Y'","B0O8
EX",""BO8 AY™

2,52,,"HYD.OIL PIPING(DRIVING FRAME : WTDEN/SHORTEN VARIABLE LEG SPEC.)','B08
G'","B08 Y'","B0O8 EX",''BO8 AY"



2,53, ,"HYD.OIL PIPING(BOOM)*,*'BO8 G'*,"'BO8 Y',"'BO8 EX',"'BO8 AY"

2,54, ,"HYD.OIL PIPING(P.T.O.,FRAME END)(OPTIONAL)","'BO8 G',"BO8 Y',""BO8 EX'",''B0O8
AY*™

2,55, ,"HYD.OIL PIPING(P.T.0O.,BOOM END)(OPTIONAL)(PREVIOUS)',"BO8 G','BO8 Y','"BO8
EX",""BO8 AY"

2,56, ,"HYD.OIL PIPING(P.T.0O.,BOOM END)(OPTIONAL)(NEW)*,**BO8 G',"'BO8 Y',"'BO8
EX"™,"B0O8 AY"

2,57, ,GREASING,''BO8 G",''BO8 Y'",''BO8 EX",'"B0O8 AY"

2,58, ,"BOOM & BOOM BRACKET",''BO8 G'",'B0O8 Y'",b'B0O8 EX",'B08 AY"

2,59, ,"ARM & BUCKET LINK","B0O8 G'","B08 Y'","B08 EX'",''BO8 AY"

2,60, ,BUCKET,"B0O8 G","B0O8 Y'","B0O8 EX',"B08 AY"

2,61, ,"BUCKET(LOTUS ROOT SPEC.)','B0O8 G','B08 Y','BO8 EX","B0O8 AY"
2,62,,BLADE,"B08 G','B0O8 Y'",'BO8 EX",'B0O8 AY"



[Info]

PcNo=Y00K2693
PcName=B08(JP,EX,AY)
JpnUse=1
JpnSecl=ES<@
JpnSec2=fofbfNfzl [
JpnSec3=B
JpnPreface=1
EngUse=1
EngSec1=CONSTRUCTION
EngSec2=EXCAVATOR (B)
EngSec3=B
EngPreface=1



